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TEST REPORT CERTIFICATION

Applicant :  Futaba Corporation
Manufacturer :  Futaba Corporation
EUT Description :  Wireless Modem with Serial Interface
FCCID :  AZP-FDLOITU
(A) MODEL NO. : FDLOITU
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC35~7V

(D) TEST VOLTAGE : AC 120V, 60Hz (Via PC System) or
DC 6V (DC Power Supply)

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C, JANUARY 2005
AND ANSI C63.4/2003

(FCC CFR 47 Part 15C, §15.205, §15.207, §15.209 and §15.247)

The device described above was tested by AUDIX COPORATION to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX CORPORATION is
assumed full responsibility for the accuracy and completeness of these measurements. Also,

this report shows that the EUT to be technically compliant with the FCC official limits.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX CORPORATION.

Date of Test: Sep. 14 ~ Oct. 04, 2005

Prepared by: 77/(4774,(& O&wo,r Dct 14 200¢

(Monica Chang/Adminis¥ator)

Test Engineer: @% %M 0 BNA Y

(Ben Cheng/Sec;;ion Maé{ager)

Approved & Authorized Signer: ﬁ\. ﬁ 0{6 ¢M—

(Leon Liu/Senior Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description
Model Number
FCCID

Applicant

Manufacturer

Radio Technology

Frequency Band

Tested Frequency

Frequency Channel

Antenna

(Option)

Antenna Gain

Communication Cable
(Option)

FCC ID. AZP-FDLOITU

Wireless Modem with Serial Interface
FDLO1ITU
AZP-FDLO1TU

Futaba Corporation

1080 Yabutsuka Chosei-son Chosei-gun
Chiba, 299-4395 Japan.

Futaba Corporation

1080 Yabutsuka Chosei-son Chosei-gun
Chiba, 299-4395 Japan.

DSSS Modulation

2403.328MHz ~ 2480.128MHz
In 1.024MHz Separation

2403MHz (Channel 0)
2441MHz (Channel 37)
2480MHz (Channel 75)

76 channels
(26 channels available for simultaneous

communication in one area)

(1) Printed Antenna (FAJO1EJ010)

(2) Pencil Type Antenna (Part No. IM38A03301)
(3) Pedestal Antenna (Part No. IM38A05801)

(4) Flat Antenna (Single Type)
(Part No. 1IM38A09202)

(5) Flat Antenna (Double Type)
(Part No. 1IM38A09201)

Printed Antenna: 2.14dBi

Pencil Type Antenna: 2.14dBi
Pedestal Antenna: 0dBi1

Flat Antenna (Single Type): 2.14dBi
Flat Antenna (Double Type): 2.14dBi

Non-Shielded, Detachable, 0.15m

Audix Corporation

Page 5 of 141
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1.2.

Conversion Cable *2

and Flat Antenna (Double Type))

Extension Cable
(Option- Used for Pedestal Antenna, Flat Antenna (Single Type) and Flat Antenna
(Double Type))

Date of Receipt of Sample

Date of Test

Remark:
This EUT has five different antennas (RF Connector: Hirose U.FL-R-SMT),
inform user that any change and modify is prohibited.

FCC ID. AZP-FDLOITU

Page 6 of 141

Non-Shielded, Detachable, 0.14m
(Option- Used for Pencil Type Antenna, Pedestal Antenna, Flat Antenna (Single Type)

Shielded, Detachable, 2.0m

Sep. 12, 2005

Sep. 14 ~ Oct. 04, 2005

Tested Supporting System Details

1.2.1.

1.2.2.

1.2.3.

PC SYSTEM

Model Number
Serial Number
FCCID

BSMI ID
Brand
Manufacturer
Power Cord

15” LCD MONITOR

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
D-Sub Cable

AC Adapter

Power Cord
KEYBOARD

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
Data Cable

D220 MT

SGH40709F2

By DoC
R33001
HP

First International Computer, Inc.
Non-Shielded, Detachable, 1.8m

D5063M

CN206A7026
ARSLMS562H

R33037

Top Victory Electronics (Fujian) Co., Ltd.

Shielded, Detachable, 1.8m

Bonded two ferrite cores
Delta, M/N ADP-40TB
BSMI ID 3892D142
Cord: Shielded, Undetachable, 1.8m

Bonded a ferrite core

Non-Shielded, Detachable, 1.8m

335192-ABI
M0401000824
GYURRB4SK

T3A002

Silitek (Brand: HP)
Non-Shielded, Undetachable, 1.8m

Audix Corporation
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1.2.4.

1.2.5.

1.2.6.

1.2.7.

FCC ID. AZP-FDLOITU Page 7 of 141

DOT MATRIX PRINTER (USED FOR CONDUCTED EMISSION AND
RADIATED EMISSION TESTS ONLY)

Model Number : KX-P2135

Serial Number : 8DMCNO02139

FCCID : ACJ5Z6KX-P2135

BSMI ID : 3872A371

Manufacturer : Matsushita (Brand: Panasonic)

Data Cable : Shielded, Detachable, 1.5m

Power Cord : Non-Shielded, Detachable, 1.8m

MOUSE

Model Number : M-S69

Serial Number : F6AB70S5BOYINWZ

FCCID : INZ211443

BSMI ID : R41126

Manufacturer : Logitech (Brand: HP)

Data Cable : Non-Shielded, Undetachable, 1.8m

DC POWER SUPPLY (TO CONVERSION BOARD)

Model Number : 3303A

Serial Number : 721773

Manufacturer : TOP WARD

DC Power Cable *2 Non-Shielded, Detachable, 0.9m

AC Power Cord : Non-Shielded, Detachable, 1.8m

CONVERSION BOARD (RS-232C LEVEL CONVERSION CIRCUIT)

Part Number : 050200008

Serial Number : N/A

Manufacturer : FUTABA

RS-232 Cable : Shielded, Detachable, 1.5m (To PC System)

Power Cable : Non-Shielded, Detachable, Im (To DC Power
Supply)

Audix Corporation  Report No. EM-F940215



Name of Firm

Test Location & Facility
(C2/AC)

NVLAP Lab. Code

FCC ID. AZP-FDLOITU Page 8 of 141

1.3. Description of Test Facility

Audix Corporation

Technical Division EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County 24443, Taiwan, R.O.C.

No. 2 Shielded Room
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County 24443, Taiwan, R.O.C.

Semi-Anechoic Chamber
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County 24443, Taiwan, R.O.C.

May. 16, 2003 File on
Federal Communication Commission
Registration Number: 90993

200077-0

(NVLAP is a NATA accredited body under Mutual Recognition Agreement)

1.4. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB), (V/m)
Conduction Test 150kHz~30MHz + 1.73dB
30MHz~300MHz +2.91dB
Radiation Test 300MHz~1000MHz +2.74dB
(Distance: 3m)
Above 1GHz +5.02dB

Remark : Uncertainty = kuc(y)

Test Item Uncertainty
6dB Bandwidth + 0.05kHz
Emission Limitations +0.13dB
Maximum peak output + 0.33dBm
power
Band edges +0.13dB
Power spectral density +0.13dB
Occupied Bandwidth + 0.05kHz
99% Power

Audix Corporation  Report No. EM-F940215



2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

FCC ID. AZP-FDLOITU

Page 9 of 141

The following test equipment was used during the conducted emission measurement:

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Test Receiver R&S ESCS30 100265 Sep. 27, 05’ | Sep. 26, 06’
2. |L.LLS.N. #1 Kyoritsu KNW-407 8-855-9 Apr. 20, 05’ | Apr. 19, 06’
3. |L.LS.N.#2 Kyoritsu KNW-407 8-881-13 Apr. 20, 05’ | Apr. 19, 06’
4. |Pulse Limiter R &S ESH3Z2 001 Apr. 09, 05’ | Apr. 08, 06’
2.2. Block Diagram of Test Setup
ANTENNA (EUT)
AC POWER—> TRANSFORMER L.LLSN. #1 | |WIRELESS MODEM WITH SERIAL NTERFACE (EUT)
SOURCE ‘
PULSE LIMITER CONVERSION BOARD— DC POWER SUPPLY
TEST RECEIVER ‘
‘ PC SYSTEM
PERSONAL COMPUTER ‘ ‘
‘ PRINTER | MONITOR | [KEYBOARD| | MOUSE | TO L.LS.N #2
PRINTER | |
— POWERLINE — :SIGNAL LINE LISN.#2 >0Q TERMINATOR

2.3. Conducted Emission Limits (§15.207)

Frequency Maximum RF Line Voltage
Quasi-Peak Level | Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ SMHz 56 dBuV 46 dBuvV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Audix Corporation
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2.4.

2.5.

2.6.

FCC ID. AZP-FDLOITU  Page 10 of 141

Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turned on the power of all equipment.

2.4.3. The PC system running the test program “Futaba Term” was used to enable the
EUT to transmit and receive data at frequency 2441 MHz during all testing.

Test Procedure

The EUT and simulator was put on table which was above the ground by 80cm, the
EUT was powered via conversion board. The conversion board was connected to the
DC Power Supply and PC system, the PC’s power cord was connected to the power
mains through a line impedance stabilization network (L.I.S.N. #1) and the other
peripheral devices power cord were connected to the power mains through a line
impedance stabilization network (L.I.S.N. #2) This provided a 50 ohm coupling
impedance for the measuring equipment. (Please refer to the block diagram of the
test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order
to find the maximum emission, the relative positions of equipment and all of the
interface cables were changed according to FCC ANSI C63.4-2003 on conducted
measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. (Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Test Results

PASSED. (All the emissions not reported below are too low against the prescribed
limits.)

The EUT was tested with five different antennas during the testing and all the test
results are listed in the next pages.

EUT : Wireless Modem with Serial Interface M/N : FDLO1TU
Test Date - Oct. 04, 2005 Temperature : 24°C Humidity : 50%

The details of test modes and reference test data are as follows:

Reference Data No.

e Antenna Neutral Line
1. Printed Antenna 15 16
2. Pencil Type Antenna 20 19
3. Pedestal Antenna 17 18
4. Flat Antenna (Single Type) 13 14
5. Flat Antenna (Double Type) 11 12

Audix Corporation  Report No. EM-F940215
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AUDIX Corp. ENMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme (& tteme comiw

Data: 15 File: Etest-datamFUTABA'Em941048.emi (20)
a0 Level (dBuv) Date: 2005-10-D4
\ FCC 15B-B
|
\ CLASS B (Av)
|
40
MJ g
1]
0.15 0.5 1 2 H] 10 20 30
. Frequency (MHz
Trace: (Discrete) L ST )
Eite : Ho.2 Shielded room Data 1 158
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC 15B-B
Env. f Ins. : 24%C,50% f ESCS 30 Engineer: Cater Chou
EUT : Wireless Modem with Serial Interface
Power Rating : 120Vac/60Hz M/H:FDLO1TU
Test HMode : Printed
LISH Cable Emission
Freyq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB) (dB) (aBHv) (aBlw) (aBlv) (dB)
1 0.232 0.10 0.27 41.26 41.63 62.39 20.76 L1}
2 0.348 0.10 0.31 28.71 29.12 59.00 29.88 1)
3 0.817 0.18 0.38 22.12 22.68 56.00 33.32 1)
4 1.983 0.20 0.40 18.70 19.30 56.00 36.70 1)
5 4.654 0,22 0.45 17.68 18.34 56.00 37.66 1)
6 8.025 0.28 0D.63 27.59 28.49 60.00 31.51 1)

Remarks: 1.Emission Level=
2.If the average limit is met when using a guasi-peak detector
the EUT =shall be deemed to meet bhoth limits and measurement

with average detector is unnecessary.

LISH

Factor + Cahle Loss + Reading.

Audix Corporation  Report No. EM-F940215
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No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

@ AUDIX Corp. ENMC Laboratory
7 I U D IX County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme (& theme comiw

Data: 16

‘Level
80

File: Etest-datafFUTABA'EMS41048.emi (20)
{dBu\) Date: 2005-10-04

\ FCC 15B-B
|

\ CLASS B (4V)
|

40
0 0.15
Trace: (Di
Site H
Condition
Limit

0.5 1 2 H] 10 20 30
screde) Frequency (MHz)
: Ho.2 Shielded room Data : 16
: KHW-407 Phase : LTIHE
: FCC 15B-B
24%C ,50% f ESCS 30 Engineer: Cater Chou

Env. f Ins.

EUT : Wireless Modem with Serial Interface
Power Rating : 120Vac/60Hz M/H:FDLO1TU
Test Mode : printed
LISH Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
{MHz} {dB) {(dB) (dBHV) (dBH W) (dBlv) (dB)
1 0.233 0o.10 0.27 41.712 42.09 62.35 20.26 L1} 5
2 0.348 o.10 0.31 28.49 28.90 59.00 30.10 L1} 5]
3 0.817 0.18 0.38 21 .66 22 .22 56.00 33.78 L1} 5]
1 1.641 o.20 0.40 15.19 15.79 56.00 40,21 L1} 5
5 4.653 0,22 0.45 20.98 21.64 56.00 34.36 L1} 5
6 8.593 0.28 0.65 28.487 29.50 60.00 30.50 L1} 5]

1.Emission Level= LISH Factor + Cahle Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Corporation  Report No. EM-F940215
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AUDIX Corp. ENMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme (& theme comiw

Data: 20 File: Etest-datamFUTABA'EmM941048.emi (20)
a0 Level (dBuv) Date: 2005-10-D4
\ FCC 15B-B
|
\ CLASS B (Av)
|
-'-Il]\/\/‘ﬂj
1
1]
0.15 0.5 1 2 H] 10 20 30
Trace: {Discrete) Frequency (MHz)
Eite : Ho.2 Shielded room Data 1 20
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC 15B-B
Env. f Ins. 24%C ,50% f ESCS 30 Engineer: Cater Chou

EUT

: Wireless Modem with Serial Interface
Power Rating : 120Vac/60Hz
Test Mode : pencil type

LISH Cable

Freyq. Factor Loss

{MHz) {dB) (dB)
1 0.235 0.10 0.27
2 0.352 0.10 0.31
3 0.817 0.18 0.38
4 1.644 0.20 0.40
5 4.651 0,22 0.45
6 6.063 0.28 D.63

M/H:FDLO1TU

Emission

Reading Level Limits Margin Remark
(dBH V) (aBH W) (aBlv) (dB)

41.
29,
20.
10.
25.
31.

24 41.61 62.26 20.65 QP
32 29.73 58.92 29.19 1)
80 21.36 56.00 34.64 1)
25 10.85 56.00 45.15 QP
45 26.11 56.00 29.89 QP
01 31.91 60.00 28.09 QP

1.Emission Level=

LISH

Factor + Cahle Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Corporation  Report No. EM-F940215
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No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

@ AUDIX Corp. ENMC Laboratory
7 I U D IX County, Taiwan R.O.C. Post Code:24443

Tel:02-260921323 Fax:02-26099303

Email:tteme (& theme comiw
Data: 19 File: Etest-datamFUTABA'EmM941048.emi (20)
0 Level (dBuv) Date: 2005-10-D4
\ FCC 15B-B
|
\ CLASS B (Av)
|
40
5 H
|
1]
0.15 0.5 1 2 H] 10 20 30
. Frequency (MHz
Trace: (Discrete) quency { )
Eite : Ho.2 Shielded room Data 1 19
Condition : KHW-407 Phase : LTIHE
Limit : FCC 15B-B
Env. f Ins. 24%C ,50% f ESCS 30 Engineer: Cater Chou
EUT : Wireless Modem with Serial Interface
Power Rating : 120Vac/60Hz M/H:FDLO1TU
Test Mode : Pencil type
LISH Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
{MHz ) {dB) (aBy (aBB vy (aBlwv) (aBlw) (dB)
1 0.235 0.10 0.27 41.40 41.77 62.26 20.49 1)
2 0.348 0.10 0.31 28.71 29.12 59.00 29.88 1)
3 0.818 0.18 0.38 22.04 22.60 56.00 33.40 1)
4 1.644 0.20 0.40 9.81 10.41 56.00 45.59 1)
5 4.649 0,22 0.45 27.42 28.08 56.00 27.92 1)
6 8.057 0.28 0D.63 29.27 30.17 60.00 29.83 1)

1.Emission Level= LISH Factor + Cahle Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Corporation  Report No. EM-F940215
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No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

@ AUDIX Corp. ENMC Laboratory
7 I U D IX County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme (& theme comiw

Data: 17

Level
0

File: Etest-datafFUTABA'EMS41048.emi (20)
{dBu\) Date: 2005-10-04

\ FCC 15B-B
|

CLASS B (Av)
|
40
] 3
0 ‘
0.15 0.5 1 2 H] 10 20 30
. Frequency (MHz
Trace: (Discrete) quency { )
Eite : Ho.2 Shielded room Data 17
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC 15B-B
Env. f Ins. 24%C ,50% f ESCS 30 Engineer: Cater Chou
EUT : Wireless Modem with Serial Interface
Power Rating : 120Vac/60Hz M/H:FDLO1TU
Test HMode : Pedstal
LISH Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
{MHz) {dB) (dB) (aBHv) (aBl W) (aBlv) (dB)
1 0.233 0.10 0.27 41.60 41.97 62.35 20.38 1)
2 0.348 0.10 0.31 28.79 29.20 59.00 29.80 1)
3 0.817 0.18 0.38 20.86 21.42 56.00 34.58 1)
4 1.643 0.20 0.40 12.39 12.99 56.00 43.01 1)
5 4.656 0,22 0.45 12.18 12.84 56.00 43.16 1)
6 6.064 0.28 0D.63 29.59 30.49 60.00 29.51 1)

1.Emission Level= LISH Factor + Cahle Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Corporation  Report No. EM-F940215
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AUDIX Corp. ENMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme (& theme comiw

Data: 18 File: Etest-datamFUTABA'EmM941048.emi (20)
a0 Level (dBuv) Date: 2005-10-D4
\ FCC 15B-B
|
\ CLASS B (Av)
|
40 WJ
1]
0.15 0.5 H] 10 20 30
Trace: (Discrete) LT L e )
Eite : Ho.2 Shielded room Data 18
Condition : KHW-407 Phase : LTIHE
Limit : FCC 15B-B
Env. f Ins. 24%C ,50% f ESCS 30 Engineer: Cater Chou

: Wireless Modem with Serial Interface
M/H:FDLO1TU

Emission
Reading Level
(aB vy (aBl vy

Limits
{dB kv

Margin Remark

EUT
Power Rating : 120Vac/60Hz
Test HMode : Pedstal
LISH Cable
Freyq. Factor Loss
{MHz} {dB) (dB})
1 0.232 0.10 0.27
2 0.352 0.10 0.31
3 0.939 0.19 0.39
4 1.645 0.20 0.40
5 4.654 0,22 0.45
6 6.593 0.28 0D.65

41.
29,
18.
.07
17.
29,

L5
26
64

0z
LI

42.
29,
19.
.67
17.
29,

05
67
23

6
98

62.
58.
56.
56.
56.
60.

39
92
oo
oo
oo
oo

{dB)
20.34 QP
29.25 QP
36.77 QP
46.33 QP
38.32 QP
30.02 QP

Factor + Cahle Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

1.Emission Le

rel=

LISH

Audix Corporation  Report No. EM-F940215
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AUDIX Corp. ENMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme (& theme comiw

Data: 13 File: Etest-datamFUTABA'EmM941048.emi (20)
a0 Level (dBuv) Date: 2005-10-D4
\ FCC 15B-B
|
\ CLASS B (Av)
|
40
i G
4
1]
0.15 0.5 1 2 H] 10 20 30
. Frequency (MHz
Trace: (Discrete) quency { )
Eite : Ho.2 Shielded room Data 1 13
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC 15B-B
Env. f Ins. : 24%C,50% f ESCS 30 Engineer: Cater Chou
EUT : Wireless Modem with Serial Interface
Power Rating : 120Vac/60Hz M/H:FDLO1TU
Test Mode : Flat (single)
LISH Cable Emission
Freyq. Factor Loss Reading Level Limits Margin Remark
{MHz ) {dB} {(dB)} {(dBHv) (aBl W) (aB vy (dB)
1 0.233 0.10 0.27 41.76 42.13 62.35 20.21 1)
2 0.352 0.10 0.31 28. 54 28.95 58.91 29.97 1)
3 0.817 0.18 0.38 22.12 22.68 56.00 33.32 1)
4 1.295 0.20 0.40 6.26 6.86 56.00 49.14 1)
5 4.654 0,22 0.45 19.20 19.86 56.00 36.14 1)
6 6.509 0.28 0D.65 26.72 27.65 60.00 32.35 1)
Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Corporation  Report No. EM-F940215
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No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

@ AUDIX Corp. ENMC Laboratory
7 I U D IX County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme (& theme comiw

Data: 14

‘Level
80

File: Etest-datafFUTABA'EMS41048.emi (20)
{dBu\) Date: 2005-10-04

\ FCC 15B-B
|

\ CLASS B (4V)
|

40
0 0.15
Trace: (Di
Site H
Condition
Limit

0.5 1 2 H] 10 20 30
screde) Frequency (MHz)
: Ho.2 Shielded room Data 1 14
: KHW-407 Phase : LTIHE
: FCC 15B-B
24%C ,50% f ESCS 30 Engineer: Cater Chou

Env. f Ins.

EUT

: Wireless Modem with Serial Interface
Power Rating :

120V ac/60Hz M/H:FDLO1TU

Test Mode : Flat (single)
LISH Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
{MHz) {dB) (aB) (aBB¥) (dBH W) (aslv) (dB)
1 0.234 0.10 0.27 41.68 42.05 62.31 20.25 1)
2 0.352 0.10 0.31 29.04 29.45 58.92 29.47 1)
3 0.817 0.18 0.38 20.90 21.46 56.00 34.54 1)
4 1.984 0.20 0.40 21.02 21.62 56.00 34.38 1)
5 4.654 0,22 0.45 20.22 20.88 56.00 35.12 1)
6 6.060 0.28 D.63 28.99 29,489 60.00 30.11 1)

1.Emission Level= LISH Factor + Cahle Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Corporation  Report No. EM-F940215
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No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

@ AUDIX Corp. ENMC Laboratory
7 I U D IX County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:tteme (& theme comiw

Data: 11

Level
0

File: Etest-datafFUTABA'EMS41048.emi (20)
{dBu\) Date: 2005-10-04

\ FCC 15B-B
|

CLASS B (4V)

40
4
1]
0.15 0.5 1 2 H] 10 20 30
. Frequency (MHz
Trace: (Discrete) quency { )
Eite : Ho.2 Shielded room Data 11
Condition : KHW-407 Phase : HEUTRAL
Limit : FCC 15B-B
Env. f Ins. 24%C ,50% f ESCS 30 Engineer: Cater Chou

EUT

: Wireless Modem with Serial Interface
Power Rating :

120V ac/60Hz M/H:FDLO1TU

Test Mode : Flat (douhle)
LISH Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
{MHz) {dB) (aB) (aBB¥) (dBH W) (aslv) (dB)
1 0.233 0.10 0.27 41.72 42.09 62.35 20.25 1)
2 0.348 0.10 0.31 28.65 29.06 59.00 29.94 1)
3 0.817 0.18 0.38 20. 86 21.42 56.00 34.58 1)
4 1.645 0.20 0.40 9.13 9.73 56.00 46.27 1)
5 5.713 0.24 0.52 14.91 15.67 60.00 44.33 1)
6 9.764 0.30 0.69 25.75 26.74 60.00 33.26 1)

1.Emission Level= LISH Factor + Cahle Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Corporation  Report No. EM-F940215
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AUDIX Corp. ENMC Laboratory

Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tteme (& theme comiw

Data: 12 File: Etest-datamFUTABA'EmM941048.emi (20)
a0 Level (dBuv) Date: 2005-10-D4
\ FCC 15B-B
|
\ CLASS B (Av)
|
40
i
1]
0.15 0.5 H] 10 20 30
Trace: (Discrete) LT L e )
Eite : Ho.2 Shielded room Data 12
Condition : KHW-407 Phase : LTIHE
Limit : FCC 15B-B
Env. f Ins. 24%C ,50% f ESCS 30 Engineer: Cater Chou

: Wireless Modem with Serial Interface
M/H:FDLO1TU

Emission
Reading Level
(aB vy (aBl vy

Limits
{dB kv

Margin Remark

86
06
oo
94
64
95

42.
29,
20.
22.
23.
28.

23
47
59
54
30
87

62.
58.
56.
56.
56.
60.

35
96
oo
oo
oo
oo

{dB)
20.12 QP
29.49 QP
35.41 QP
33.46 QP
32.70 QP
31.13 QP

Factor + Cahle Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT =shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

EUT
Power Rating : 120Vac/60Hz
Test Mode : Flat (douhle)
LISH Cable
Freyq. Factor Loss
{MHz} {dB) (dB})
1 0.233 0.10 0.27 41.
2 0.350 0.10 0.31 29,
3 0.938 0.19 0.39 20.
4 1.984 0.20 0.40 21.
5 4.653 0,22 0.45 22.
6 6.374 0.28 D.64 27.
Remarks: 1.Emission Level= LISH

Audix Corporation  Report No. EM-F940215
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

Page 21 of 141

The following test equipment was used during the radiated emission measurement:

3.1.1. For Frequency 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. Spectrum Ana]yzer HP 8593EM 3826A00248 | Oct. 04, 04’ | Oct. 03, 05°
2. |Test Receiver R&S ESCS30 100265 Oct. 05, 04’ | Oct. 04, 05°
3. |Pre-Amplifier HP 8447D 2944A06305 | Mar. 10, 05 | Mar. 09, 06’
4. |Broadband Antenna| Schwarzbeck | BBA 9106 A3L Feb. 18,05’ | Feb. 17, 06’
5. |Broadband Antenna| Schwarzbeck |UHALP9108-A 0139 Dec. 14, 04’ | Dec. 13, 05°

3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.

1. |Spectrum Analyzer HP 8593EM | 3826A00248 | Oct. 04, 04’ | Oct. 03, 05’
(For below 18GHz)

2. |Spectrum Analyzer Agilent E7405A |MY42000134| Jun. 25, 05° | Jun. 24, 06’
(For above 18GHz)

3. |Test Receiver R&S ESCS30 100265 Oct. 05, 04’ | Oct. 04, 05°

4. |Amplifier HP 8449B 3008A00529 | Jan. 14, 05 | Jan. 13, 06’

5. |Horn Antenna EMCO 3115 9112-3775 |May 04, 05’ | May 03, 06’

6. |Horn Antenna EMCO 3116 2653 Nov. 03, 04’ | Nov. 02, 05°

3.2. Test Setup

3.2.1.

ACIN <=

ACIN

Block Diagram of connection between EUT and simulators

ANTENNA (EUT)

WIRELESS MODEM WITH SERIAL NTERFACE (EUT)

DC POWER SUPPLY

CONVERSION BOARD

<

PC SYSTEM

PRINTER

MONITOR

KEYBOARD

MOUSE

Audix Corporation

Report No. EM-F940215
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT
0.8m
TURN TABLE
GROUND PLANE
3.3. Radiated Emission Limits (§15.209)
FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30 ~ 88 3 100 40.0
88 ~216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0

Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark : (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)
(2) The tighter limit applies at the edge between two frequency bands.
(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or

system.
(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part

15.209 (a).
(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Operating Condition of EUT
3.4.1. Setup the EUT and simulator as shown on 3.2.

3.4.2. Turned on the power of all equipment.

3.4.3. The PC system running the test program “Futaba Term” was used to enable the
EUT to transmit and receive data at three frequencies 2403, 2441 and 2480MHz
during all testing.

Audix Corporation  Report No. EM-F940215
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3.6.

FCC ID. AZP-FDLOITU — Page 23 of 141

Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on a antenna tower. The antenna moved up and down between 1
to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log- periodical antenna or horn antenna were used as a
receiving antenna. Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to FCC ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver ESCS30 was set at 120kHz.
The bandwidth of the Spectrum Analyzer was set at IMHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from fundamental
frequency) was checked.

Test Results

PASSED. All the emissions not reported below are too low against the official
limits.

For Frequency Range 30MHz~1000MHz:
The EUT was tested with the following test modes in frequency range of
30MHz~1000MHz and all the test results are listed in section 3.6.1.

. Reference Test Data #
Mode Antenna Operation |Channel| Frequency Horizontal | Vertical
1. 0 2403MHz #7 #8
2. . Transmitting| 37 2441MHz #8 #7
3, |Printed Antenna 75 | 2480MHz 47 48
4. Receiving 37 2441MHz #8 #7
5. 0 2403MHz #7 #8
6. Pencil Type |Transmitting| 37 2441MHz #8 #7
7. Antenna 75 2480MHz #7 #8
8. Receiving 37 2441MHz #8 #7
9. 0 2403MHz #12 #11
10. Pedestal Transmitting| 37 2441MHz #11 #12
11. Antenna 75 2480MHz #12 #11
12. Receiving 37 2441MHz #11 #12
13. 0 2403MHz #9 #10
14. | Flat Antenna |Transmitting| 37 2441MHz #11 #12
15. | (Single Type) 75 2480MHz #12 #11
16. Receiving 37 2441MHz #9 #10
17. 0 2403MHz # 10 #9
18. | Flat Antenna |Transmitting| 37 2441MHz #9 #10
19. | (Double Type) 75 2480MHz #10 #9
20. Receiving 37 2441MHz #9 # 10

* Above all final readings were measured with Quasi-Peak detector.

Audix Corporation  Report No. EM-F940215
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For Frequency Range 30MHz~1000MHz:
The EUT was tested with the following test modes in frequency range above 1GHz
and all the test results are listed in section 3.6.2.

Mé)d Antenna Operation Channel Frequency
1. 0 2403MHz
2. Printed Antenna Transmitting 37 2441 MHz
3. 75 2480MHz
4, Receiving 37 2441MHz
5. 0 2403MHz
6. Pencil Type Antenna Transmitting 37 2441MHz
7. 75 2480MHz
8. Receiving 37 2441MHz
9. 0 2403MHz
10. Pedestal Antenna Transmitting 37 2441MHz
11. 75 2480MHz
12. Receiving 37 2441MHz
13. 0 2403MHz
14. Flat Antenna Transmitting 37 2441 MHz
15. (Single Type) 75 2480MHz
16. Receiving 37 2441MHz
17. 0 2403MHz
18. Flat Antenna Transmitting 37 2441 MHz
19. (Double Type) 75 2480MHz
20. Receiving 37 2441MHz

* Above all final readings were measured with Peak detector and Average detector.

For Restricted Bands:
The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Mode Antenna Channel and Frequency
1. Printed Antenna
2. Pencil Type Antenna
(1)Channel 0, 2403MHz
3 Pedestal Antenna (2)Channel 75, 2480MHz
4. Flat Antenna (Single Type)
5. Flat Antenna (Double Type)

Audix Corporation  Report No. EM-F940215
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3.6.1. Frequency Range 30-1000MHz

m ENMNC Laboratory
| l IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.C0.C. Post Code:24443

Tel:+586-2-26092133 Fax:+856-2-26039303
Email:ttemcfttems . com. tw

Data: 7 ~ File: C'EM241048'Printed'CHO.emi (8)
20 Level (dBuVimj} Date: 2005-09-21

FCCCLASS-B
—

030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date H
Condition : 3m BEAS106/UHALPO108-L Polarity: HORIZCWTAL
Limit : FCC CLASS-EB
Env. / Inz. : B593EM 23%C,/51% Engineer: Jarwei Wang
EUT : Wireless Modem with Serial Interface
Power Bating @ DC oV M/M:FDLOLTU
Test Mode : CHO+Printed Antennas
hnt. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
[MH=z) (dB/m) (dB) [dEpWV) (dBpV/m)  (dBpV/m) (dE)
1 74620 12.72 1.50 11.40 Z25.91 40.00 14.09
Z S96.930 16.75 Z.05 10.87 Z9.67 43 .50 13.53
3 155.7%0 19.59 Z.40 .45 Z8.75 43 .50 14.75
4 Z06.540 21.91 3.10 Z.55 Z27.57 43 .50 15.93
5 280.260 Z5.30 3.80 1.97 31.06 46.00 14.94
& 383.080 17.33 4,62 .45 Z28.41 45,00 17.59
7 E41.190 19.25 7.01 9.E5 35.91 45,00 10.09
a8 s00.360 21.31 .30 .93 34.55 45,00 11.45
= 785.630 Z23.83 &.90 Z.90 33.63 45,00 12.37
10 858.380 Z5.98 7.20 2.35 35.53 46 .00 10.47

Remarks: 1. Emission Level= Antenna Factor + Cakble Loss + Reading.
2. The emission lewels that are Z04E below the official
limit are not reported.
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m
| DIX Mo.53-11, Tin-fu Tsun,
county, Taiwan R.0O.C.

Tel:+886-2-26082133
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EMC Laboratory

Email:ttemcittems. com. tw

Lin-kou Hsiang, Taipeil
Fost Code:=24443
Fax:+386-2-260059303

Dat.

40

a8
Level (dBuWim)
&80

Fle: CEM94 1048 Printed CHO.emi {8)

Date: 2005-09-21

FCCCLASS-B
——

78

XL

Ladtll)

T

030 224. 418. 612, 806
Frequency (MHz)
Site L/C Chamber Date H =]
Condition 3m BEASI106/UHALPO10S-4 Polarity: VERTICLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZI®C/E1% Engineer: Jarwei Wang
EUT : Wireless Modem with 3erial Interface
Power Bating : DC &V M/M:FDLOLTU
Test Mode : CHO+Printed Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 54,250 14.76 1.80 8.33 Z4.859 40.00 15.41
2 Z232.730 Z24.76 3.30 0.17 Z8.23 46,00 17.77
3 392.780 17.73 4,70 6.83 Z29.26 46,00 16.74
4 458.740 18.68 5.60 6.42 30.70 46,00 15.30
5 541,190 Zz20.48 7.01 11.62 39.11 46,00 G6.589
3 789.510 Z25.46 6.90 4,95 37.31 46,00 8.69
7 848.680 2Z6.54 7.10 G6.54 40.19 46,00 5.81
g 858.380 25.75 7.20 8.51 41.46 46,00 4,54
9 915.610 Z25.68 7.40 7.05 40.13 46,00 5.av
10 924,340 Z5.76 7.40 6.77 39.93 46,00 G6.07
11 950.530 Z27.1:z2 7.55 6.52 41.20 46,00 4.80
1z Q59,260 Z27.16 7.60 7.39 42 .15 46,00 3.85
13 Q66,050 Z27.07 7.70 5.24 40.01 54,00 13.99
14 084,480 Z6.12 7.75 6.80 40, 66 54,00 13.34
15 992,240 Z6.06 7.73 5.83 39.62 54,00 14,38
Remark=s: 1. Emiszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The ewmiszion lewvels that are Z04F helow the official

limit are not reported.
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AUDIX J

MNo.53-11,
county,

FCC ID. AZP-FDLOITU Page 27 of 141

EMC Laboratory

Tin-fu Tsun,
Taiwan R.C.C.
Tel:+886-2-260582133

Lin-kou Hsiang, Taipeil
Fost Code:=24443
Fax:+386-2-260059303

Email:ttemcittems. com. tw

Dat.

40

Jite
Condition
Limit

Env. / Ins
EUT

Power Rati
Test Mode

10

a8
Level (dBuWim)
&80

File: CEM24 1048 Printed!CH37.emi (8)

Date: 2005-09-21

FCC CLASS-B
}
_I—‘ |
E g 10
2 ]
1 3 4 i hwﬂﬂﬁh¢¢wﬂuﬂm¢wﬂmﬂﬂ“N“mMMk“A#NWHMW
30 224. 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date g
3m BEALO106/ UHALPO108-4 Polarity: HORIZCNTLL
: FCC CLAZS-B
o : S593EM ZI®C/E1% Engineer: Jarwel Wang

Wireless Modem with 3Jerial Interface

noy DC av M/M:FDLO1TU

CH37+Printed Antenna
Ant. Cable Emi=s=sion
. Factor Loss Reading Level Limits Margin Remark
z) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
620 12.72 1.80 1Z.856 27.07 40.00 12 .93
930 16.75 Z.0858 11.70 30.80 43,80 13.00
790 19.89 Z.40 5.56 27.86 43 .50 15.64
540 21.91 3.10 Z2.43 27.45 43 .50 16.05
260 25.30 3.80 Z2.15 31.24 46,00 14.76
o0 17.33 4,62 6. 60 28.56 46,00 17.44
780 17.54 4,70 6.35 28.59 46,00 17.41
190 19.25 7.01 11.36 37.62 46,00 8.38
630 25.28 7.30 3.06 35.64 46,00 10.36
260 26.38 7.60 1.62 35.60 46,00 10.40
Emission Level= Antenna Factor + Cable Loss + Reading.
The emiszion lewvels that are Z20d4E below the official

limit are not reported.
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AUDIX J

MNo.53-11,
county,

FCC ID. AZP-FDLOITU — Page 28 of 141

EMC Laboratory

Tin-fu Tsun,
Taiwan R.C.C.
Tel:+886-2-260582133

Lin-kou Hsiang, Taipeil
Fost Code:=24443
Fax:+386-2-260059303

Email:ttemcittems. com. tw

Dat.

40

Jite
Condition
Limit

Env. / Ins
EUT

Power Rati

a T
Level (dBuWim)
&80

Fle: CEM24 1048 Printed!CH37.emi (8)

Date: 2005-09-21

FCCCLASS-B
——

|
11E

W)

pi

30 224. 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date 7
3m BEALO106/ UHALPO108-4 Polarity: VERTICLL
: FCC CLAZS-B
o : S593EM ZI®C/E1% Engineer: Jarwel Wang

Wireless Modem with 3Jerial Interface

noy DC av M/M:FDLO1TU

Test Mode CH37+Printed Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 96.930 17.38 Z.085 5.98 Z5.41 43,80 18.09
2 39z.780 17.73 4,70 7,43 Z9.86 46,00 16.14
3 458.740 18.68 5. 60 5.27 29,85 46,00 16.45
4 541.190 Z20.48 7.01 9.59 37.08 46,00 8.92
5 789.510 Z25.46 6.90 4,45 36.81 46,00 9.19
3 858.380 25.75 7.20 4,51 37.46 46,00 8.54
7 915.610 Z25.68 7.40 5.54 38.62 46,00 7.38
g 924,340 Z25.76 7.40 6.30 39.46 46,00 G6.54
9 950.530 27.1:z2 7.55 6.17 40.85 46,00 5.15
10 959,260 27.16 7.60 G6.62 41.38 46,00 4. 62
11 9g6.050 Z27.07 7.70 E.68 40.45 54,00 13.55
1z 084,480 Z6.12 7.75 7.99 41.85 54,00 12.15
13 992,240 Z6.06 7.73 g.11 41.90 54,00 12.10
Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl

limit are not reported.
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m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 7 ~ Hle: C'EM941048'Printed'CHT 5.emi (8)
20 Level (dBuWim) Date: 2005-09-21

FCCCLASS-B
——

a0 —|
40 7 0 LLMI
- 7 . i 5B MWW L,

030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date r 7
Condition : 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZI®C/E1% Engineer: Jarwei Wang
EUT : Wireless Modem with 3erial Interface
Power Bating : DC &V M/M:FDLOLTU
Test Mode : CH7S54Printed Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 74,620 12.72 1.80 13.54 Z8.05 40.00 11.95
2 96.330 16.75 Z.08 11.82 30.62 43,80 1z .88
3 133.790 19.89 Z.40 6.15 28.45 43 .50 15.05
4 Z206.540 21.91 3.10 2.32 27.34 43 .50 16.16
5 383.080 17.33 4,62 6.03 27.99 46,00 18.01
3 39z.780 17.54 4,70 G6.45 28.69 46,00 17.31
7 541,190 19.25 7.01 11.24 37.50 46,00 g.50
g 600,360 21.31 6.30 6.41 34.03 46,00 11.97
9 858.380 Z25.98 7.20 3.54 36.72 46,00 9.28
10 959,260 Z26.38 7.60 3.38 37.36 46,00 g8.64
11 034,480 Z5.46 7.75 .37 35.58 54,00 15.42

Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.
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AUDIX J

FCC ID. AZP-FDLOITU

EMC Laboratory
INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433
Tel:+886-2-260582133 Fax:+386-2-260059303

Email:ttemcittems. com. tw

Jite

Dat.

40

a8
Level (dBuWim)
&80

Condition

Limit

Env. / In=s.

EUT

Power Rating

Fle: CEM24 1048 Printed'CHT5.emi (8)

Date: 2005-09-21

FCCCLASS-B
——

1

i

7
B 1
4 - " 90

i l’JJ

: : W W
1
30 224. 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date H =]
3m BEALO106/ UHALPO108-4 Polarity: VERTICLL
FCC CLAZS-E
SH93EHN ZI®C/E1% Engineer: Jarwel Wang

Wireless Modem with 3Jerial Interface

DC av

M/M:FDLO1TU

Emi=s=sion

Level Limits Margin Remark
(dBuW/m) (dBuV/m)  (dE)
Z6.02 43,80 17.48
29.74 46,00 16.26
30.59 46,00 15.41
38.03 46,00 .97
37.36 46,00 8.64
39.95 46,00 6.05
41.29 46,00 4,71
37.21 46,00 g.79
40.08 46,00 5.9z
39.69 46,00 G.31
40.23 46,00 5.77
42 .24 46,00 3.76
40,27 54,00 13.73
41.87 54,00 12.13
41.14 54,00 12 .86

Test Mode CH7S5+FPrinted Antenna
Ant. Cable

Freq Factor Loss Reading

[MHzZ) [dE/m) [dE) (dBPv)

1 96.930 17.38 Z.085 6.59
2 39z.780 17.73 4,70 7.31
3 458.740 18.68 5. 60 6.31
4 541.190 Z20.48 7.01 10.54
5 789.510 Z25.46 6.90 5.00
3 848.680 2Z6.54 7.10 6.30
7 858.380 25.75 7.20 5.34
g g82.630 Z25.4z2 7.30 4,50
9 915.610 Z25.68 7.40 7.00
10 924,340 Z5.76 7.40 6.53
11 950.530 Z27.1:z2 7.55 E.E55
1z Q59,260 Z27.16 7.60 7.43
13 Q66,050 Z27.07 7.70 5.50
14 084,480 Z6.12 7.75 g.01
15 992,240 Z6.06 7.73 7.35

Remark=s: 1. Emission Lewvel=
Z.

limit are not reported.

Antennsa Factor + Cakble Laos= +
The emiszion lewvels that are 204E below the official

Feading.

Audix Corporation
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AUDIX J

FCC ID. AZP-FDLOITU  Page 31 of 141

EMC Laboratory

INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433
Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 8
Level (dBuWim)
&80

File: CEM24 1048 Printed'BX.emi {8)

Date: 2005-09-21

FCCCLASS-B
——

030 224. 418. 612, 806. 1000
Frequency (MHz)
Site L/C Chamber Date H =]
Condition 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZI®C/E1% Engineer: Jarwei Wang
EUT Wireless Modem with 3Jerial Interface

Power Bating : DC &V

Test Mode RE+Printed Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 74,620 12.72 1.80 13.31 27.82 40.00 1z2.18
2 96.330 16.75 Z.0858 11.75 30.85 43,80 12 .95
3 133.790 19.89 Z.40 5.34 27.64 43 .50 15.86
4 280.260 25.30 3.80 2.57 31.66 46,00 14.34
5 39z.780 17.54 4,70 5.93 28.17 46,00 17.83
3 541,190 19.25 7.01 11.38 37.64 46,00 8.36
7 600,360 21.31 6.30 4,73 32.35 46,00 13.65
g 858.380 25.98 7.20 4,60 37.78 46,00 8.22
9 959,260 Z26.38 7.60 3.96 37.94 46,00 g.06
Femarks: 1. Emis=zion Level= Antenna Factor + Cable Loss + EReading.

Z. The emisszion lewvels that are Z0dE helow the officisl

limit are not reported.

Audix Corporation
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AUDIX J

FCC ID. AZP-FDLOITU  Page 32 of 141

EMC Laboratory

INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil

county, Taiwan R.0O.C.

Post Code:24443

Tel:+886-2-26082133 Fax:+386-2-200239303

Email:ttemcittems. com. tw

Dat.

_.‘
Jite
Condition
Limit

Env. / In=s.

EUT

Power Rating

0

a T
Level (dBuWim)
&80

File: CEM24 1048 Printed'BX.emi {8)

Date: 2005-09-21

FCCCLASS-B
——

45 B WW

11
12

WIS

Th

1311

——

30

224,

L/C Chamber

3

FCC CLAZS-E
ZI®C/E1% Engineer: Jarwel Wang
Wireless Modem with 3Jerial Interface

S593EN

DC av

418. 612. 806

Frequency (MHz)

Date HE

BEA9106/ UHALPS108-4 Folarity: VERTICLL

Emi=s=sion
Feading Level Limits Margin Remark
(dBpW)  (dBpW/m) (dBEpW/m)  (dE)
6.78 ZB.21 43,80 17.29
6.58 ZB.Z6H 43,80 17.24
3.72 25.34 43 .50 18.16
6.24 28.67 46,00 17.33
5.50 27.82 46,00 18.18
6.14 30.42 46,00 15.58
11.81 39.30 46,00 G6.70
4,66 37.02 46,00 8.98
4,83 38.00 46,00 g.00
7.64 41.29 46,00 4.71
9.07 42 .02 46,00 3.95
5.38 38.09 46,00 7.91
3.61 38.37 46,00 7.63
4,55 38.41 54,00 15.59
5.42 39.21 54,00 14,79

Antenna Factor + Cable Loss + Reading.

Test Mode RE+Printed Antenna
Ant. Cable
Freq Factor Loss
[MHzZ) [dE/m) [dE)
1 96.930 17.38 Z.085
2 101.780 17.58 Z.10
3 133.790 19.23 Z.40
4 39z2.780 17.73 4,70
5 425,760 17.22 5.10
3 458,740 18.68 5.60
7 541,190 Zz20.48 7.01
g 789.510 Z25.46 6.90
9 831.220 Z26.07 7.10
10 848.680 Z6.54 7.10
11 858.380 Z5.75 7.20
1z 882 .630 Z5.42 7.30
13 Q59,260 Z27.16 7.60
14 084,480 Z6.12 7.75
15 992,240 Z6.06 7.73
Remark=s: 1. Emission Lewvel=
Z.

The emiszion lewvels that are 204E below the official

limit are not reported.
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AUDIX J

MNo.53-11,
county,

FCC ID. AZP-FDLOITU

EMC Laboratory

Tin-fu Tsun,
Taiwan R.C.C.
Tel:+886-2-260582133

Email:ttemcittems. com. tw

Lin-kou Hsiang,

Page 33 of 141

Taipei
Post Code:24443

Fax:+386-2-200239303

Dat.

a7

File: CEM24 1048 Pencil type ! CHO.emi (8)

0 Level (dBuWim)

Date: 2005-09-21

FCC CLASS-B
}
i
40-———J 4 67 g
a]
1 | | kfwﬂvLﬁmduwuﬁﬂbww#“mhﬁfwfhﬂh¢$#wyhﬂh
030 224. 418. 612, 806. 1000
Frequency (MHz)
Site L/C Chamber Date 7
Condition 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit FCC CLAZS-E
Env. / Ins. SE93EN ZI®C/E1% Engineer: Jarwei Wang
EUT Wireless Modem with 3Jerial Interface
Power Rating DC ey M/M:FDLOLTU
Test Mode CHO+Pencil type Antenna
Ant. Cable Emi=s=sion
Freq Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 74,620 12.72 1.80 13.03 27.54 40.00 12 .46
2 96.330 16.75 Z.0858 11.91 30.71 43,80 12.79
3 133.790 19.89 Z.40 6.48 Z8.7v8 43 .50 14,72
4 541.190 19.25 7.01 8.65 34.91 46,00 11.09
5 600,360 21.31 6.30 6.07 33.69 46,00 12.31
3 858.380 25.98 7.20 3.96 37.14 46,00 8.86
7 g82.630 25.28 7.30 3.91 36.49 46,00 9.51
g 959,260 26.38 7.60 3.02 37.00 46,00 9.00
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emis=zion lewvels that are Z0dE helow the officisl

limit are not reported.

Audix Corporation
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m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 8 ~ Fle: C'EM941048'Pencil type'CHO.emi {8)
20 Level (dBuWim) Date: 2005-09-21

FCC CLASS-B
|
1

SE
——— 3
40 5 5 1

2 o WW 1 ME

-

030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date H =]
Condition : 3m BEASI106/UHALPO10S-4 Polarity: VERTICLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZI®C/E1% Engineer: Jarwei Wang
EUT : Wireless Modem with 3erial Interface
Power Bating : DC &V M/M:FDLOLTU
Test Mode : CHO+Pencil type Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 E5.ZZ0 14.36 1.80 6.54 z2z2.71 40.00 17.29
2 96.930 17.38 Z.085 5.08 Z4.51 43,80 18.99
3 392.780 17.73 4,70 7.13 =L 46,00 16.44
4 458.740 18.68 5.60 6.14 30.42 46,00 15.58
5 541,190 Zz20.48 7.01 12.41 39.90 46,00 G.10
3 789.510 Z25.46 6.90 5.66 38.02 46,00 7.98
7 831.220 2Ze.07 7.10 4,25 37.42 46,00 8.58
g 848.680 2Z6.54 7.10 7.31 40.96 46,00 5.04
9 858.380 Z25.75 7.20 7.44 40.39 46,00 5.61
10 924,340 Z5.76 7.40 4,15 37.31 46,00 8.69
11 959,260 Z27.16 7.60 5.08 39.584 46,00 G.16
1z 084,480 Z6.12 7.75 3.49 37.35 54,00 16.65
13 992,240 Z6.06 7.73 3.80 37.59 54,00 16.41

Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.
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m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 8 ~ Fle: C'EM941048'Pencil type'CH37.emi (8)
20 Level (dBuWim) Date: 2005-09-21

FCCCLASS-B
——

10

030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date H =]
Condition : 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZI®C/E1% Engineer: Jarwei Wang
EUT : Wireless Modem with 3erial Interface
Power Bating : DC &V M/M:FDLOLTU
Test Mode : CH37+Pencil type Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 74,620 12.72 1.80 10.95 ZE5.46 40.00 14.54
2 96.330 16.75 Z.08 12.43 31.23 43,80 12.27
3 133.790 19.89 Z.40 5.46 27.75 43 .50 15.75
4 280.260 25.30 3.80 2.30 31.40 46,00 14.60
5 383.080 17.33 4,62 6.10 28.06 46,00 17.94
3 39z.780 17.54 4,70 7017 29.41 46,00 16.59
7 541,190 19.25 7.01 9.58 35.84 46,00 10.16
g 600,360 21.31 6.30 .16 34.78 46,00 11.22
9 639,160 20.95 .28 4,31 31.54 46,00 14.46
10 858.380 Z25.98 7.20 2.51 35.69 46,00 10.31

Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.
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FCC ID. AZP-FDLOITU

m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Page 36 of 141

Dat.

a T
Level (dBuWim)
&80

Fle: CEM94 1048 Pencil type'CH37.emi (8)

Date: 2005-09-21

FCC CLASS-B
= |
2
10 | — s s Bl g g011213
3 o
1
d 30 224, 418. 612, 806, 1000
Frequency (MHz)
Site L/C Chamber Date r 7
Condition 3 BEASI106/UHALPO10S-4 Polarity: VERTICALL
Limit FCC CLAS3-B
Env. / Ins. SE93EN ZI®C/E1% Engineer: Jarwei Wang

EUT Wireless Modem with 3Jerial Interface
Power Rating DC ey M/M:FDLOLTU
Test Mode CH37+Pencil type Antenna
Ant. Cable Emi=s=sion
Freq Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 96.930 17.38 Z.085 =1 Z4.39 43,80 19.11
2 39z.780 17.73 4,70 6.90 29.33 46,00 16.67
3 458.740 18.68 5. 60 6.19 30.47 46,00 15.53
4 541.190 Z20.48 7.01 10.11 37.60 46,00 8.40
5 789.510 Z25.46 6.90 5.26 37.62 46,00 8.38
3 848.680 2Z6.54 7.10 G6.04 39.69 46,00 6.31
7 858.380 25.75 7.20 9.09 4z .04 46,00 3.96
g g82.630 Z25.4z2 7.30 5.48 38.19 46,00 7.81
9 915.610 Z25.68 7.40 6.72 39.80 46,00 G.20
10 924,340 Z5.76 7.40 6.58 39.74 46,00 G.26
11 950.530 Z27.1:z2 7.55 E.15 39.83 46,00 6.17
1z Q59,260 Z27.16 7.60 G.62 41.38 46,00 4,62
13 084,480 Z6.12 7.75 6.12 39.95 54,00 14.02

Emission Lewvel= Antenns Factor + Cakle Loss +

Feading.

The emiszion lewvels that are Z20d4E below the official

limit are not reported.

Audix Corporation

Report No. EM-F940215



AUDIX J

MNo.53-11,
county,

FCC ID. AZP-FDLOITU Page 37 of 141

EMC Laboratory

Tin-fu Tsun,
Taiwan R.C.C.
Tel:+886-2-260582133

Lin-kou Hsiang, Taipeil
Fost Code:=24443
Fax:+386-2-260059303

Email:ttemcittems. com. tw

Jite

Condition

Limit

Env. / In=s.

EUT

Power Rating

Data: 7
Level (dBuWim)
&80

40

Fle: CEM94 1048 Pencil type'CHY5.emi (8)

Date: 2005-09-21

FCC CLASS-B
}
_I—‘ |
& g g
. 4 d o),
17 8 5
030 224. 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date r 7
3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
FCC CLAZS-E
SH93EHN ZI®C/E1% Engineer: Jarwel Wang

Wireless Modem with 3Jerial Interface
DC &v M/M:FDLOLTU

Margin Remark

{

dE]

Test Mode CH75+Fencil Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim)
1 74,620 12.72 1.80 11.62 ZB.13 40.00
2 96.330 16.75 Z.08 10.60 Z9.40 43,80
3 133.790 19.89 Z.40 5.94 Z28.24 43 .50
4 280.260 25.30 3.80 1.88 30.98 46,00
5 39z.780 17.54 4,70 5.03 27.27 46,00
3 541,190 19.25 7.01 11.55 37.81 46,00
7 600,360 21.31 6.30 5.37 32.99 46,00
g 858.380 25.98 7.20 3.32 36.50 46,00
9 957.320 Z26.33 7.60 2.40 36.33 46,00
Femarks: 1. Emis=zion Level= Antenna Factor + Cable Loss + EReading.

Z. The emisszion lewvels that are Z0dE helow the officisl

limit are not reported.

Audix Corporation  Report No. EM-F940215



AUDIX J

FCC ID. AZP-FDLOITU

EMC Laboratory
INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433
Tel:+886-2-260582133 Fax:+386-2-260059303

Email:ttemcittems. com. tw

Jite

Condition

Limit

Env. / In=s.

EUT

Power Rating

Dat.

40

a8
Level (dBuWim)
&80

Fle: CEM94 1048 Pencil type'CHY5.emi (8)

Date: 2005-09-21

FCCCLASS-B
——

5 1

ool

30 224. 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date H =]
3m BEALO106/ UHALPO108-4 Polarity: VERTICLL
FCC CLAZS-E
SH93EHN ZI®C/E1% Engineer: Jarwel Wang

Wireless Modem with 3Jerial Interface

DC av

M/M:FDLO1TU

Emi=s=sion

Level Limits Margin Remark
(dBuW/m) (dBuV/m)  (dE)
Z4.18 43,80 19.32
Z9.95 46,00 16.05
30.35 46,00 15.65
37.30 46,00 8.70
36.95 46,00 Q.05
39.95 46,00 6.05
41.36 46,00 4,64
38.80 46,00 7.20
38.70 46,00 7.30
39.72 46,00 6.28
41.38 46,00 4,62
38.92 54,00 15.08
41.50 54,00 12 .50
41,35 54,00 12.65

Test Mode CH75+Fencil Antenna
Ant. Cable
Freq Factor Loss Reading

[MHzZ) [dE/m) [dE) (dBPv)

1 96.930 17.38 Z.085 4,75

2 39z.780 17.73 4,70 7.52

3 458.740 18.68 5. 60 6.07

4 541.190 Z20.48 7.01 9.81

5 789.510 Z25.46 6.90 4,59

3 848.680 2Z6.54 7.10 6.30

7 858.380 25.75 7.20 5.41

g g82.630 Z25.4z2 7.30 G6.09

9 924,340 Z5.76 7.40 5.54
10 950.530 27.1:z2 7.55 5.04
11 959,260 Z27.16 7.60 G.62
1z Q66,050 Z27.07 7.70 4,15
13 084,480 Z6.12 7.75 7.64
14 992,240 Z6.06 7.73 7.56

Pemark=s: 1. Emission Lewvel=
Z.

limit are not reported.

Antenna Factor + Cakle Loss +
The emis=zicon lewvels that are 204E below the official

Feading.

Audix Corporation

Page 38 of 141
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AUDIX J

MNo.53-11,
county,

FCC ID. AZP-FDLOITU  Page 39 of 141

EMC Laboratory

Tin-fu Tsun,
Taiwan R.C.C.
Tel:+886-2-260582133

Lin-kou Hsiang, Taipeil
Fost Code:=24443
Fax:+386-2-260059303

Email:ttemcittems. com. tw

Jite

Condition

Limit

Env. / In=s.

EUT

Power Rating

Data: 8
Level (dBuWim)
&80

40

File: CEM94 1048 Pencil type'RX.emi (8)

Date: 2005-09-21

FCC CLASS-B
}
i
I fi T =2
2 4 ¥
1 d : M el
030 224. 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date g
3m BEALO106/ UHALPO108-4 Polarity: HORIZCNTLL
FCC CLAZS-E
SH93EHN ZE®C/E3% Engineer: Jarwel Wang

Wireless Modem with 3Jerial Interface
DC &v M/M:FDLOLTU

Margin Remark

{

dE]

Test Mode RE+Pencil type Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim)
1 74,620 12.72 1.80 11.83 ZA.34 40.00
2 96.330 16.75 Z.08 1Z.08 30.88 43,80
3 133.790 19.89 Z.40 6.20 28.80 43 .50
4 280.260 25.30 3.80 1.96 31.05 46,00
5 39z.780 17.54 4,70 5.91 28.15 46,00
3 541,190 19.25 7.01 11.04 37.30 46,00
7 858.380 25.98 7.20 4,32 37.50 46,00
g 957.320 26.33 7.60 1.80 35.73 46,00
9 966.050 Z26.89 7.70 1.85 36.44 54,00
Femarks: 1. Emis=zion Level= Antenna Factor + Cable Loss + EReading.

Z. The emisszion lewvels that are Z0dE helow the officisl

limit are not reported.

Audix Corporation  Report No. EM-F940215



AUDIX J

EMC Laboratory
Ho.G53-11,

FCC ID. AZP-FDLOITU  Page 40 of 141

Tin—-fu T=sun,.

County, Taiwan RE.0O.C.

Tel :+886-2-26092133

Email  ttenc@ttenc. com. tw

Lin—-kou H=ziang., Taipei
Po=t Code:24443
Fax:+886-2-26099303

Data: 7
Level (dBuvim)
80

File: C:EM24 1048 Pencil type'RX.emi (8)

Date: 2005-09-21

FCC CLASS-B
fae
; i
40 I B g g H
7
2 W MU,M
0
30 224, 118. 612, 806, 1000
Frequency (MHz)
Site : ASC Chamber Date 7
Condition : 3m BEAO106/UHALP2105-4 Folarity: VERTICAL
Limit : FCC CLAZ3-E
Emwv. / In=. : S593EN 2ZwC/83% Engineer: Jarwei Wang
EUT ! Wireless Modemw with Zerial Interface
Power Ratihg @ DC BV M/M:FDLOLTO
Test Mode : RE+4Pencil type Antenha
int. Cable Emission
Fredq. Factor Loss Readinhg Level Limits Margin Remark
[MH=z) [dB/m) [dB) [dBpW (dBpY/m)  (dBpVim) [dE)
1 30.000 =Z3.60 1.10 3.40 25.10 40.00 11.90
2 233.700 Z4.84 3.38 -0.30 27.92 45.00 15.085
3 3g83.080 17.08 4,62 .05 25.78 45.00 17.22
4 392,780 17.73 4.70 6.52 25.95 45.00 17.05
5 455.740 15.68 5.60 5.896 30.24 46,00 15.76
& 541.190 Z0.48 7.01 1z2.:29 39.75 46.00 G.22
7 579.020 Z1.79 6,40 5. 60 33.79 46.00 1z.21
=1 789.510 Z5.44 6.90 4,355 36.74 46.00 Q.26
= 545.6580 Z6.54 7.10 6,582 40.47 46.00 5.55
10 §55.5380 Z5.75 7.z0 g.37 41.52 46.00 4,65
11 959,260 Z7.16 7,60 Z.581 37.5%7 46.00 S.43

Pemmarks: 1. Emission Lewel= Antenns Factor + Cakle Loss +

Reading.

2. The emission lewels that are Z20d4E below the official

limit are not reported.

Audix Corporation

Report No. EM-F940215
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m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 12 Fle: CEM94 1048 PedestallCHO.emi (12)
0 Level (dBuWim) Date: 2005-09-14
FCC CLASS-B
[y
|
407———J g T 2 T T2
3 dg T SRR ATERL G
2
030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date 12
Condition : 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZE®C/E3% Engineer: Jarwei Wang
EUT : RF-Modem using digital modulation
Power Bating : DC &V M/M:FDLOLTU
Test Mode : CHO+Pedestal Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 37.760 Z21.58 1.20 12.27 35.05 40.00 4.95
2 60.070 12.80 1.60 9.84 24.23 40.00 15.77
3 93.050 16.25 Z2.00 11.21 29,46 43 .50 14.04
4 118.270 18.94 2.30 8.60 29.84 43 .50 13.66
5 133.790 19.89 Z.40 6.41 28.71 43,50 14.79
3 749,740 23.25 6.70 4,35 34.30 46,00 11.70
7 787.570 23.78 6.90 5.90 36.57 46,00 9.43
g 858.380 25.98 7.20 1.82 35.00 46,00 11.00
9 903.970 Z24.88 7.40 4,03 36.31 46,00 9.69
10 917.550 Z24.84 7.40 2.89 35.13 46,00 10.87
11 959,260 Z6.38 7.60 Z.65 36.63 46,00 9.37
1z o584,480 Z5.46 7.75 Z.85 36.06 54,00 17.94

Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.

Audix Corporation  Report No. EM-F940215



AUDIX J

MNo.53-11,
county,

FCC ID. AZP-FDLOITU ~ Page 42 of 141

EMC Laboratory

Tin-fu Tsun,
Taiwan R.C.C.
Tel:+886-2-260582133

Lin-kou Hsiang, Taipeil
Fost Code:=24443
Fax:+386-2-260059303

Email:ttemcittems. com. tw

Data

40

Jite
Condition
Limit

Env. / Ins
EUT

Power Rati

11
0 Level (dBuWim)

Fle: CEM94 1048 PedestallCHO.emi (12)

Date: 2005-09-14

FCC CLASS-B
!
i
|:| -
|—‘ 46 BTy 40 mz
; !
1) 2
30 224, 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date 11
3 BEASI106/UHALPO10S-4 FPolaritvy: VERTICAL

FCC CLAZS-E

SH93EHN ZE®C/E3% Engineer:
RF-HModem using digital modulation

DC &v M/M:FDLOLTU

ng

Jarwel Wang

Test Mode CHO+Pedestal Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 118.z70 17.48 Z.30 7.18 ZB.36 43,80 16.54
2 151.z50 Z1.87 Z.60 3.12 27.89 43,80 15.91
3 541.190 Z20.48 7.01 2.97 30.46 46,00 15.54
4 749,740 24.38 f.70 5.82 36.90 46,00 9.10
5 787.570 Z5.44 6.90 5.86 38.20 46,00 7.80
3 848.680 2Z6.54 7.10 6.30 39.95 46,00 6.05
7 858.380 25.75 7.20 6.76 39.70 46,00 G6.30
g g66.140 25.35 7.20 5.52 38.07 46,00 7.93
9 950.530 27.1:z2 7.55 E.26 39.94 46,00 G.06
10 959,260 27.16 7.60 6.92 41.67 46,00 4.33
11 934.480 Z6.1:2 7.75 6.21 40,058 54,00 13.92
1z 992,240 Z6.06 7.73 6.86 40, 66 54,00 13.34
Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl

limit are not reported.

Audix Corporation  Report No. EM-F940215



AUDIX J

FCC ID. AZP-FDLOITU

EMC Laboratory
INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433
Tel:+886-2-260582133 Fax:+386-2-260059303

Email:ttemcittems. com. tw

Page 43 of 141

Data: 11

Fle: CEM24 1048 PedestaliCH3T.emi {12)

0 Level (dBuWim)

Date: 2005-09-14

FCCCLASS-B
——

e 6 1 SWM“MJM
2
030 224. 418. 612, 806. 1000
Frequency (MHz)
Site L/C Chamber Date 11
Condition 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZE®C/E3% Engineer: Jarwei Wang
EUT : RF-Modem using digital modulation
Power Rating DC ey M/M:FDLOLTU
Test Mode CH37+FPedestal Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)

1 30.970 24.81 1.10 Z.74 Z8.65 40.00 11.35

2 60.070 12.80 1.60 10.16 Z4.85 40.00 15.45

3 93.050 16.25 Z2.00 12.05 30.30 43 .50 13.20

4 118.270 18.94 2.30 8.27 29.51 43 .50 13.99

5 133.790 19.89 Z.40 G6.95 29.25 43,50 14.25

3 Z280.260 25.30 3.80 1.83 30.93 46,00 15.07

7 417.030 16.95 5.08 9.58 31.61 46,00 14.39

g 600,360 21.31 6.30 4,91 32.53 46,00 13.47

9 787.570 23.78 £.90 E.62 36.29 46,00 a.71

10 903.970 Z24.88 7.40 4,82 37.10 46,00 g.90

11 917.550 Z4.54 7.40 5.12 37.36 46,00 g.64

1z Q59,260 Z26.38 7.60 3.47 37.45 46,00 g.55

13 092,240 Z24.51 7.73 3.57 36.12 54,00 17.88
Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emisszion lewvels that are Z0dE helow the officisl

limit are not reported.

Audix Corporation  Report No. EM-F940215
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m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 12 ~ Fle: C'EM941048'PedestallCH37.emi (12)
0 Level (dBuWim) Date: 2005-09-14

FCCCLASS-B

i
40 3 E—orF gﬁ Ehi

h
i
T N V! KM‘
3
030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date 12
Condition : 3m BEASI106/UHALPO10S-4 Polarity: VERTICLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZE®C/E3% Engineer: Jarwei Wang
EUT : RF-Modem using digital modulation
Power Bating : DC &V M/M:FDLOLTU
Test Mode : CH374+Pedestal Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 30.970 23.39 1.10 8.93 33.42 40.00 6.58
2 37.760 21.49 1.20 5.27 Z7.96 40.00 12 .04
3 118.270 17.48 Z2.30 6.93 ZB.71 43 .50 16.79
4 756.530 Z24.76 .73 4,63 36.12 46,00 9.88
5 787.570 Z5.44 6.90 6.18 38.52 46,00 7.48
3 848.680 2Z6.54 7.10 4,15 37.80 46,00 8.20
7 891.360 25.79 7.30 4,33 37.42 46,00 8.58
g 917.550 25.67 7.40 6.70 39.77 46,00 6.23
9 924,340 Z5.76 7.40 9.10 42 .26 46,00 3.74
10 933.070 Z26.27 7.50 4,86 38.63 46,00 7.37
11 950.530 Z27.1:z2 7.55 G.62 41.30 46,00 4.70
1z Q59,260 Z27.16 7.60 8.55 43.31 46,00 2.69
13 967,990 Z26.97 7.69 5.29 39.948 54,00 14,04
14 084,480 Z6.12 7.75 7.15 41.01 54,00 12.99
15 992,240 Z6.06 7.73 7.93 41.72 54,00 12.28

Remark=s: 1. Emiszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The ewmiszion lewvels that are Z04F helow the official
limit are not reported.

Audix Corporation  Report No. EM-F940215
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m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 12 ~ Fle: C'EM941048'Pedestal CHT 5.emi (12)
0 Level (dBuWim) Date: 2005-09-14

FCC CLAS

]

-B

40-———J_________J
2.3 VﬁﬂMﬂﬁﬂﬂwviﬂdw

£°F

030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date 12
Condition : 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZE®C/E3% Engineer: Jarwei Wang
EUT : RF-Modem using digital modulation
Power Bating : DC &V M/M:FDLOLTU
Test Mode : CH754Pedestal Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 60.070 12.80 1.60 9.91 Z4.30 40.00 15.70
2 93.0580 16.25 Z.00 1Z.49 30.74 43,80 12 .76
3 118.270 18.94 Z2.30 8.79 30.03 43 .50 13.47
4 763320 23.75 f.74 3.43 33.93 46,00 12.07
5 858.380 25.98 7.20 3.22 36.40 46,00 9. 60
3 g82.630 25.28 7.30 Z.96 35.54 46,00 10.46
7 903.970 24.88 7.40 4,85 37.13 46,00 g.87
g 924,340 24.48 7.40 4,43 36.31 46,00 9.69
9 950.530 25.93 7.55 3.09 36.58 46,00 9.42
10 959,260 Z26.38 7.60 4,71 38.69 46,00 7.31

Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.

Audix Corporation  Report No. EM-F940215



AUDIX J

FCC ID. AZP-FDLOITU

EMC Laboratory
INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433
Tel:+886-2-260582133 Fax:+386-2-260059303

Email:ttemcittems. com. tw

Page 46 of 141

Data: 11

Fle: CEM24 1048 PedestaliCHT 5.emi {12)

0 Level (dBuWim)

Date: 2005-09-14

FCC CLASS-B
5
r_________J 2 T 1
10 g7 g 1441 4J‘
: o el
34
2
g 30 224, 418. 612, 806. 1000
Frequency (MHz)
Site L/C Chamber Date 11
Condition 3 BEASI106/UHALPO10S-4 FPolaritvy: VERTICAL
Limit FCC CLA3ZS-E

Env. / In=s.
EUT
Power Rating

SH93EHN ZE®C/E3% Engineer:
RF-HModem using digital modulation

DC &v M/M:FDLOLTU
CH75+FPedestal Antenna

Jarwel Wang

Test Mode
Ant. Cable Emi=s=sion
Freq Factor Loss Reading Level Limits Margin Remark

[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)

1 30.970 23.39 1.10 6.67 31.16 40.00 .54
2 118.z70 17.48 Z.30 5.858 ZE5.63 43,80 17.87
3 151.250 21.87 Z.60 3.17 27.64 43 .50 15.86
4 179.380 21.10 Z2.90 3.27 27.28 43 .50 16.22
5 534,400 20.13 7.00 6.02 33.16 46,00 12 .84
3 749,740 24.38 6.70 .88 37.96 46,00 g.04
7 787.570 Z5.44 6.90 6.34 38.68 46,00 .32
g 848.680 2Z6.54 7.10 7.31 40.96 46,00 5.04
9 858.380 Z25.75 7.20 E.46 38.41 46,00 7.59
10 917.550 Z25.67 7.40 6.51 39.58 46,00 6,42
11 924,340 Z5.76 7.40 5.79 38.95 46,00 7.05
1z Q50,530 Z27.1:2 7.55 4,94 39.62 46,00 5.38
13 Q59,260 Z27.16 7.60 8.27 43 .03 46,00 2.97
14 967,990 Z26.97 7.69 4,59 39.26 54,00 14,74
15 084,480 Z6.12 7.75 8.15 42 .01 54,00 11.99
1a 992,240 Z6.06 7.73 g3.72 42 .51 54,00 11.49

Pemarks: 1.
Z.

Emission Lewvel= Antenns Factor + Cakle Loss +

Reading.

The emission lewels that are 20dE below the official

limit are not reported.

Audix Corporation  Report No. EM-F940215
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m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 11 ~ Fle: C'EM941048'Pedestal BX.emi (12)
0 Level (dBuWim) Date: 2005-09-14

FCCCLASS-B
——

Yy — : 5 ?8%1;&'2
i AL 2N
s o o M

—

030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date 11
Condition : 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZE®C/E3% Engineer: Jarwei Wang
EUT : RF-Modem using digital modulation
Power Bating : DC &V M/M:FDLOLTU
Test Mode : RE+Pedestal Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 60.070 12.80 1.60 10.44 z24.83 40.00 15.17
2 93.0580 16.25 Z.00 11.70 Z9.95 43,80 13.85
3 118.270 18.94 Z2.30 8.148 29.72 43 .50 13.78
4 133.790 19.89 Z2.40 6.10 28.40 43 .50 15.10
5 600,360 21.31 6.30 5.04 32.66 46,00 13.34
3 787.570 23.78 6.90 4,71 35.38 46,00 10.62
7 903.970 24.88 7.40 4,48 36.76 46,00 Q.24
g 917.550 24.84 7.40 4,33 36.57 46,00 9.43
9 024,340 Z24.48 7.40 E.26 37.14 46,00 8.86
10 933.070 Z25.23 7.50 2.45 35.18 46,00 10.82
11 959,260 Z6.38 7.60 4,69 38.67 46,00 7.33
1z o584,480 Z5.46 7.75 3.70 36.91 54,00 17.09

Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.

Audix Corporation  Report No. EM-F940215



AUDIX J

FCC ID. AZP-FDLOITU

EMC Laboratory
INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433
Tel:+886-2-260582133 Fax:+386-2-260059303

Email:ttemcittems. com. tw

Jite

Condition

Limit

Data: 12

40

Page 48 of 141

File: CEM24 1048 PedestallRX.emi {12)

0 Level (dBuWim)

Date: 2005-09-14

FCC G

LASS-B
——

TR i*VWm«nwﬂ“hﬂﬂdJwhdh“HMMMNMJ

5

B 75 A

1

v

30 224, 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date 12
3 BEASI106/UHALPO10S-4 FPolaritvy: VERTICAL

Env. / In=s.

EUT

Power Rating

FCC CLAZS-E

SH93EHN ZE®C/E3% Engineer:
RF-HModem using digital modulation

DC &v M/M:FDLOLTU

Jarwel Wang

Emi=s=sion

Level Limits Margin Remark
(dBuW/m) (dBuV/m)  (dE)
ZB.39 40.00 13.61
Z5.94 43,80 17.586
28.12 43 .50 15.38
32.40 46,00 13.60
37.30 46,00 g.70
39.20 46,00 G6.580
39.40 46,00 6. 60
38.01 46,00 7.99
38.68 46,00 7.32
40,47 46,00 5.53
38.36 46,00 7.64
39.93 46,00 &6.07
41.73 46,00 4,27
40, 65 54,00 13.32
42,27 54,00 11.73

Test Mode RE+Pedestal Antenna
Ant. Cable
Freq Factor Loss Reading

[MHzZ) [dE/m) [dE) (dBPv)

1 59.100 13.64 1.60 11.15
2 93.080 16.92 Z.00 7.02
3 118.270 17.48 Z2.30 8.34
4 541.190 Z20.48 7.01 4,91
5 749,740 24.38 6.70 6.22
3 787.570 Z5.44 6.90 G6.86
7 848.680 2Z6.54 7.10 5.75
g 858.380 25.75 7.20 5.06
9 917.550 Z25.67 7.40 E.61
10 924,340 Z5.76 7.40 7.31
11 933.070 Z6.27 7.50 4,59
1z Q50,530 Z27.1:2 7.55 5.25
13 Q59,260 Z27.16 7.60 6.97
14 084,480 Z6.12 7.75 6.82
15 992,240 Z6.06 7.73 5.43

Remark=s: 1. Emission Lewvel=
Z.

limit are not reported.

Antennsa Factor + Cakble Laos= +
The emiszion lewvels that are 204E below the official

Feading.

Audix Corporation
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AUDIX J

FCC ID. AZP-FDLOITU

EMC Laboratory
INo.53-11, Tin-fu Tsun,
county, Taiwan R.0O.C.
Tel:+886-2-26092133
Email:ttemcittems. com. tw

Lin-kou Hsiang,

Page 49 of 141

Taipei
Post Code:24443

Fax:+386-2-200239303

Dat.

a9
Level (dBuWim)
&80

Fle: C:EM94 1048 Flat{single} ) CHO.emi {12)

Date: 2005-09-14

FCCCLASS-B
——

=

4

224, 418.

612,
Frequency (MHz)

806.

Date HE=!
Polarity: HORIZCWTAL

L/C Chamber

3m BEASI106/UHALPO10S-4
FCC CLAZS-E

SH93EHN ZE®C/E3% Engineer:
RF-HModem using digital modulation

Jarwel Wang

DC &v M/M:FDLOLTU

CHO+Flat (single) Antenna

Ant. Cable Emi=s=sion

Factor Loss Reading Level Limits Margin Remark
[dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
z4.81 1.10 6.17 32.08 40.00 7.92
12 .80 1.60 6.28 Z0.67 40.00 19.33
18.94 Z2.30 6.83 28.07 43 .50 15.43
20.65 Z2.60 2.51 25.76 43 .50 17.74
19,64 7.00 4,08 30.71 46,00 15.29
23.83 6.90 5.z0 35.93 46,00 10.07
24.88 7.40 4,18 36.46 46,00 9.54
25.93 7.55 4,04 37.53 46,00 8.47
26.38 7.60 4,04 38.02 46,00 7.98

030
Jite
Condition
Limit
Env. / In=s.
EUT
Power Rating
Test Mode
Fredq.
[MHzZ)
1 30.970
2 60.070
3 118.270
4 151.250
5 532.460
3 785,630
7 903 .970
g 950,530
9 959,260
Remarks:

1. Emission Level= Antenna Factor + Cable Loss + EReading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.

1000

Audix Corporation
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AUDIX J

FCC ID. AZP-FDLOITU

EMC Laboratory
INo.53-11, Tin-fu Tsun,
county, Taiwan R.0O.C.
Tel:+886-2-26092133
Email:ttemcittems. com. tw

Lin-kou Hsiang,

Page 50 of 141

Taipei
Post Code:24443

Fax:+386-2-200239303

Jite

Condition

Limit

Data: 10

0 Level (dBuWim)

40

File: C:EM94 1048 Flat{single} ) CHO.emi {12)

Date: 2005-09-14

FCCCLASS-B
——

a 1

?
i

30

224,

418. 612,
Frequency (MHz)

806.

1000

Env. / In=s.

EUT

Power Rating

L/C Chamber 10
3m BEASI106/UHALPO10S-4
FCC CLAZS-E

SH93EHN ZE®C/E3% Engineer:
RF-HModem using digital modulation

DC av M/M:FDLO1TU

Date

Polarity: VERTICALL

Jarwel Wang

Test Mode CHO+Flat (single) Antenna
Ant. Cable Emi=s=sion
Freq Factor Loss Reading Level Limits Margin Remark

[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)

1 60.070 13.44 1.60 9.63 Z4.67 40.00 15.33

2 94,020 17.01 Z.00 11.27 30.28 43,80 13.22

3 118.270 17.48 Z2.30 9.07 28.85 43 .50 14.65

4 151.250 21.87 Z2.60 3.40 27.87 43 .50 15.63

5 234,670 Z24.80 3.40 1.95 30.15 46,00 15.85

3 749,740 24.38 6.70 4,79 35.87 46,00 10.13

7 788.540 Z25.45 6.90 4,74 37.09 46,00 8.91

g 848.680 2Z6.54 7.10 7.75 41.40 46,00 4. 60

9 858.380 Z25.75 7.20 7.67 40. 62 46,00 £.38
10 g66.140 Z25.35 7.20 6.11 38.65 46,00 7.35
11 959,260 Z27.16 7.60 7.11 41.87 46,00 4.13
1z 967,990 Z26.97 7.69 4,79 39.446 54,00 14,54
13 084,480 Z6.12 7.75 6.89 40,75 54,00 13.25
14 992,240 Z6.06 7.73 g.16 41,95 54,00 12 .05

Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emiz=zion lewvels that are Z0d4F helow the officisl

limit are not reported.

Audix Corporation
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FCC ID. AZP-FDLOITU Page 51 of 141

m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 11 ~ File: C'EM941048 ' Flat{single) )CH37.emi (12)
0 Level (dBuWim) Date: 2005-09-14
FCC CLASS-B
}
i
ry — 7 g
2.3 8 MM@LM
{ 4l 5
030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date 11
Condition : 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZE®C/E3% Engineer: Jarwei Wang
EUT : RF-Modem using digital modulation
Power Bating : DC &V M/M:FDLOLTU
Test Mode : CH3I74Flat (gingle) Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dE/m) (dE) (dEpY)  (dBuWim)  (dEuVSm) (dE)
1 60.070 12.80 1.0 12.01 Z6.40 40.00 15.60
2 94,020 16.37 Z2.00 1Z.06 30.43 43 .50 15.07
& 115.270 15.94 2.30 5.67 29.91 43 .50 15.59
4 310.330 14.93 4.00 5.Z8 24.21 46.00 21.79
=] 340.400 15.08 4.30 4.33 24.21 46,00 21.79
=] e00.3e0 21.31 G.30 4.40 32.02 46,00 153.95
7 785.630 Z3.83 G.90 6.03 3b6.7V6E 46,00 9.24
=] 903.970 :Z4.858 7.40 3.77 36.05 46,00 9.95
9 024,340 Z24.48 7.40 5.23 37.11 46,00 g.89
10 959,260 Z26.38 7.60 4,51 38.49 46,00 7.51
11 99z .240 Z4.51 7.73 3.57 36.12 54,00 17.88

Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.

Audix Corporation  Report No. EM-F940215



m
| DIX Mo.53-11, Tin-fu Tsun,
county, Taiwan R.0O.C.

Tel:+886-2-26082133

FCC ID. AZP-FDLOITU Page 52 of 141

EMC Laboratory

Email:ttemcittems. com. tw

Lin-kou Hsiang, Taipeil
Fost Code:=24443
Fax:+386-2-260059303

Data

s 12 File: CEM924 1048 Flat{single) \CH37.emi (12)

0 Level (dBuWim)

40

Jite
Condition
Limit

Env. / Ins
EUT

Power Rati

Date: 2005-09-14

FCCCLASS-B
——

1 2 Wwﬁw

30 224, 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date 12
3 BEASI106/UHALPO10S-4 FPolaritvy: VERTICAL

FCC CLA33-B

o : S593EM ZE®C/E3% Engineer: Jarwel Wang

: RF-Modem using digital modulation
ng @ DS eV M/M:FDLOLTU

Margin Remark

{

dE]

Test Mode CH37+Flat (single) Antenna
Ant. Cable Emi=s=sion

Fredq. Factor Loss Reading Level Limits

[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim)
1 118.z70 17.48 Z.30 7.18 ZB.36 43,80
2 151.z50 Z1.87 Z.60 Z.87 27.34 43,80
3 541.190 Z20.48 7.01 5.54 33.03 46,00
4 785.630 Z25.4z2 f.90 4,67 36.99 46,00
5 858.380 25.75 7.20 3.78 36.73 46,00
3 915.610 Z25.68 7.40 7.86 40.94 46,00
7 924,340 Z25.76 7.40 5.42 41.58 46,00
g 933.070 26.27 7.50 5.77 39.54 46,00
9 950.530 27.1:z2 7.55 7.37 42 .05 46,00
10 959,260 27.16 7.60 7.24 41.99 46,00
11 9g6.050 Z27.07 7.70 4,22 38.99 54,00
1z 084,480 Z6.12 7.75 7.75 41.61 54,00
13 992,240 Z6.06 7.73 g3.72 42 .51 54,00

limit are not reported.

Emission Level= Antenna Factor + Cable Loss + Reading.
The emiszion lewvels that are Z20d4E below the official

Audix Corporation

Report No. EM-F940215



AUDIX J

MNo.53-11,
county,

FCC ID. AZP-FDLOITU Page 53 of 141

EMC Laboratory

Tin-fu Tsun,
Taiwan R.C.C.
Tel:+886-2-260582133

Lin-kou Hsiang, Taipeil
Fost Code:=24443
Fax:+386-2-260059303

Email:ttemcittems. com. tw

Data: 12

File: CEM924 1048 Flat{single) \CH7 5.emi (12)

0 Level (dBuWim)

Date: 2005-09-14

FCC CLASS-B
[y
|
Yy — = gia—9l
1
30 224. 418. 612, 806. 1000
Frequency (MHz)
Site L/C Chamber Date 12
Condition 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit FCC CLAZS-E
Env. / Ins. SE93EN ZE®C/E3% Engineer: Jarwei Wang
EUT Wireless Modem with 3Jerial Interface
Power Rating DC ey M/M:FDLOLTU
Test Mode CH75+Flat (single) Antenna
Ant. Cable Emi=s=sion
Freq Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 60.070 12.80 1.60 12.41 ZGB.80 40.00 13.20
2 93.0580 16.25 Z.00 12.17 30.42 43,80 13.08
3 118.270 18.94 Z2.30 8.148 29.72 43 .50 13.78
4 280.260 25.30 3.80 1.97 31.07 46,00 14.93
5 785.630 23.83 6.90 4,58 35.31 46,00 10.69
3 g865.170 Z2Z6.00 7.20 3.50 36.71 46,00 9.29
7 901.060 24.95 7.40 5.56 37.91 46,00 g.09
g 915.610 24.90 7.40 4,93 37.23 46,00 g.77
9 950.530 25.93 7.55 4,49 37.98 46,00 8.0z
10 959,260 Z26.38 7.60 4,53 38.51 46,00 7.49
11 034,480 Z5.46 7.75 3.54 36.75 54,00 17.25
Remarks: Emission Level= Antenna Factor + Cable Loss + Reading.

The emiszion lewvels that are Z20d4E below the official
limit are not reported.

Audix Corporation  Report No. EM-F940215



AUDIX J

FCC ID. AZP-FDLOITU

EMC Laboratory
INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433
Tel:+886-2-260582133 Fax:+386-2-260059303

Email:ttemcittems. com. tw

Page 54 of 141

Data: 11

File: CEM924 1048 Flat{single) \CH7 5.emi (12)

0 Level (dBuWim)

Date: 2005-09-14

40

FCC CLASS-B
]

B
5 s

iy

1

i

go1

i
N

_—

030
Jite
Condition
Limit
Env. / In=s.
EUT
Power Rating
Test Mode
Freq
[MHzZ)
1 35.82
2 115.27
3 151.25
4 541.19
5 785.63
3 548,68
7 858.38
g 865,17
9 915.61
10 924,34
11 950.53
1z Q59,26
13 284,48
14 092 .24

224. 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date 11
3m BEALO106/ UHALPO108-4 Polarity: VERTICLL
FCC CLAZS-E
SH93EHN ZE®C/E3% Engineer: Jarwel Wang

Wireless Modem with 3Jerial Interface

DC &v M/M:FDLOLTU

CH75+Flat (single) Antenna

Ant. Cable Emi=s=sion

Factor Loss Reading Level Limits Margin Remark

[dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
o 21.79 1.20 7.79 30.78 40.00 9.22
o 17.48 Z.30 5.99 25.77 43,80 17.73
o 21.87 Z.60 1.93 Z6.40 43 .50 17.10
0 20.48 7.01 5.z28 32.77 46,00 13.23
o 25.4:z2 6.90 4,55 36.87 46,00 9.13
0 2Ze6.54 7.10 7.57 41.22 46,00 4,78
o 25.75 7.20 7.28 40.23 46,00 5.77
o 25.38 7.20 5.32 37.90 46,00 g.10
O 25.68 7.40 T.26 40.34 46,00 C.66
o 25.76 7.40 8.47 41.63 46,00 4,37
o 27.1z2 7.55 6.24 40,92 46,00 5.05
o 27.16 7.60 8.81 43,857 46,00 2.43
o 26.12 7.75 7.62 41.45 54,00 12 .52
o0 Z6.08 7.73 G6.74 40,53 54,00 13.47

Remarks: 1.

Emission Lewvel= Antenns Factor + Cakle Loss +

Feading.

The emis=zicon lewvels that are 204E below the official

limit are not reported.

Audix Corporation

Report No. EM-F940215



FCC ID. AZP-FDLOITU Page 55 of 141

m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 9 ~ Fle: CPEM941048 ' Flat{single) RX.emi {12}
20 Level (dBuWim) Date: 2005-09-14

FCCCLASS-B
——

030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date 5 5
Condition : 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZE®C/E3% Engineer: Jarwei Wang
EUT : Wireless Modem with 3erial Interface
Power Bating : DC &V M/M:FDLOLTU
Test Mode : RE+4Flat(single) Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 60.070 12.80 1.60 12.48 ZG6.88 40.00 13.12
2 94,020 16.37 Z.00 11.89 30.26 43,80 13.24
3 118.270 18.94 Z2.30 7.21 28.45 43 .50 15.05
4 233.700 Z22.46 3.38 5.17 31.01 46,00 14.99
5 340.400 15.08 4,30 5.13 24.51 46,00 21.49
3 785.630 23.83 6.90 5.25 35.98 46,00 10.02
7 858.380 25.98 7.20 3.11 36.29 46,00 9.71
g 924,340 24.48 7.40 4,91 36.79 46,00 9.21
9 959,260 Z26.38 7.60 4,73 38.71 46,00 7.29
10 99z .240 Z24.81 7.73 3.83 36.38 54,00 17.62

Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.

Audix Corporation  Report No. EM-F940215



AUDIX J

MNo.53-11,
county,

FCC ID. AZP-FDLOITU Page 56 of 141

EMC Laboratory

Tin-fu Tsun,
Taiwan R.C.C.
Tel:+886-2-260582133

Lin-kou Hsiang, Taipeil
Fost Code:=24443
Fax:+386-2-260059303

Email:ttemcittems. com. tw

Data: 10

File: C:EM924 1048 Flat{single) RX.emi {12)

0 Level (dBuWim)

40

Jite
Condition
Limit

Env. / Ins
EUT

Date: 2005-09-14

FCCCLASS-B

3MWW

30 224. 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date 10
3m BEALO106/ UHALPO108-4 Polarity: VERTICLL
FCC CLAZS-E
o SH93EHN ZE®C/E3% Engineer: Jarwel Wang

Wireless Modem with 3Jerial Interface

Power Rating DC ey M/M:FDLOLTU
Test Mode RE+Flat (single) Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 118.z70 17.48 Z.30 8.20 Z27.98 43,80 15.582
2 151.z50 Z1.87 Z.60 1.81 ZB.28 43,80 17.22
3 541.190 Z20.48 7.01 5.145 32.94 46,00 13.06
4 848.680 26.54 7.10 5.73 39.38 46,00 G6.62
5 858.380 25.75 7.20 5.74 38.69 46,00 7.31
3 915.610 Z25.68 7.40 6,46 39.54 46,00 G.46
7 924,340 Z25.76 7.40 7.49 40. 65 46,00 5.35
g 933.070 26.27 7.50 5.28 39.05 46,00 6.95
9 950.530 27.1:z2 7.55 5.78 40. 46 46,00 5.54
10 959,260 27.16 7.60 8.53 43 .29 46,00 2.71
11 9g6.050 Z27.07 7.70 4,98 39.75 54,00 14.25
1z 084,480 Z6.12 7.75 7.29 41.15 54,00 12 .85
13 992,240 Z6.06 7.73 g.02 41.81 54,00 12.19
Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl

limit are not reported.

Audix Corporation  Report No. EM-F940215



FCC ID. AZP-FDLOITU Page 57 of 141

m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 10 ~ Fle: C'EM94 1048 Flat{double) CHO.emi {12)
0 Level (dBuWim) Date: 2005-09-14

FCCCLASS-B
——

. 910

bty

030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date 10
Condition : 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZE®C/E3% Engineer: Jarwei Wang
EUT : Wireless Modem with 3erial Interface
Power Bating : DC &V M/M:FDLOLTU
Test Mode : CHO+4Flat (double) Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 60.070 12.80 1.60 12.52 ZB.91 40.00 13.09
2 94,020 16.37 Z.00 13.07 31.44 43,80 12 .06
3 177.440 21.24 Z.90 3.63 27,77 43 .50 15.73
4 232.730 Z22.36 3.30 Z2.76 28.43 46,00 17.57
5 Z280.260 25.30 3.80 1.60 30.70 46,00 15.30
3 294,810 Z26.43 3.99 0.49 30.91 46,00 15.09
7 787.570 23.78 6.90 5.01 35.68 46,00 10.32
g 843.830 25.23 7.10 7.35 39.67 46,00 6.33
9 959,260 Z26.38 7.60 4,32 38.30 46,00 7.70
10 984,480 Z5.46 7.78 4,06 37.27 54,00 16.73

Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.

Audix Corporation  Report No. EM-F940215



FCC ID. AZP-FDLOITU

m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Page 58 of 141

Dat.

a9
Level (dBuWim)
&80

File: CEM924 1048 Flat{double:CHO.emi {12)

Date: 2005-09-14

40

FCCCLASS-B

—

3K
£
=

= =
—_
(]

d 30 224, 418. 612, 806. 1000
Frequency (MHz)
Site L/C Chamber Date 5 5
Condition 3 BEASI106/UHALPO10S-4 FPolaritvy: VERTICAL
Limit FCC CLA3ZS-E
Env. / Ins. SE93EN ZE®C/E3% Engineer: Jarwei Wang

EUT Wireless Modem with 3Jerial Interface
Power Rating DC ey M/M:FDLOLTU
Test Mode CHO4+F lat (double) Antenna
Ant. Cable Emi=s=sion
Freq Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 33.880 21.97 1.10 T.22 30.29 40.00 9.71
2 383.080 17.08 4,62 3.42 ZEB.12 46,00 z0.88
3 458.740 18.68 5. 60 5.64 29.92 46,00 16.08
4 541.190 Z20.48 7.01 5.05 32.54 46,00 13 .46
5 787.570 Z5.44 6.90 6.34 38.68 46,00 .32
3 848.680 2Z6.54 7.10 G6.58 40.23 46,00 5.77
7 858.380 25.75 7.20 6.17 39.12 46,00 G6.58
g 917.550 25.67 7.40 6.56 39.63 46,00 6.37
9 924,340 Z5.76 7.40 7.64 40.80 46,00 5.20
10 933.070 Z26.27 7.50 6.53 40.30 46,00 5.70
11 950.530 Z27.1:z2 7.55 7.08 41.76 46,00 4.24
1z Q59,260 Z27.16 7.60 6,49 41.25 46,00 4,75
13 992,240 Z6.06 7.73 8.30 42 .09 54,00 11.91

Emission Lewvel= Antenns Factor + Cakle Loss +

Feading.

The emiszion lewvels that are Z20d4E below the official

limit are not reported.
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m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 9 ~ Fle: C'EM941048 ' Flat{double) CH37.emi (12)
20 Level (dBuWim) Date: 2005-09-14

FCC CLASS-B
[y
|
g1
iy
030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date 5 5
Condition : 3m BEASI106/UHALPO10S-4 Polarity: HORIZCNTLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZE®C/E3% Engineer: Jarwei Wang
EUT : RF-Modem using digital modulation
Power Bating : DC &V M/M:FDLOLTU
Test Mode : CH37+4Flat (double) Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 60.070 12.80 1.60 12.24 ZB.63 40.00 13.37
2 93.0580 16.25 Z.00 11.65 Z9.90 43,80 13.60
3 222.060 21.90 3.30 3.62 28.83 46,00 17.17
4 299,660 Z26.77 3.90 0.69 31.36 46,00 14.64
5 340.400 15.08 4,30 6.28 Z25.66 46,00 20.34
3 787.570 23.78 6.90 5.74 36.41 46,00 9.59
7 858.380 25.98 7.20 2.25 35.43 46,00 10.57
g 924,340 24.48 7.40 4,45 36.33 46,00 9.67
9 959,260 Z26.38 7.60 3.92 37.90 46,00 .10
10 99z .240 Z24.81 7.73 4,28 36.83 54,00 17.17

Remarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.
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FCC ID. AZP-FDLOITU ~ Page 60 of 141

EMC Laboratory

INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433
Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 10

0 Level (dBuWim)

40

Jite
Condition
Limit

Env. / Ins
EUT

Power Rati
Test Mode

File: CEM924 1048 Flat{double)i{CH37.emi {12)

Date: 2005-09-14

FCCCLASS-B
——

g B 7 W

4-M WWWLLNU“

30 224, 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date 10
3 BEASI106/UHALPO10S-4 FPolaritvy: VERTICAL

ng

FCC CLAZS-E
22%C/53%
RF-HModem using digital modulation

S593EN

DC av
CH37+F lat (double)

M/M:FDLO1TU

Engineer: Jarwel Wang

10 99z,

Ant. Cable
Factor Loss
[dE/m) [dE)
z1.87 Z.60
ZZ .65 3.00
Z6.17 3.80
20.48 7.01
25.44 6.90
Z26.54 7.10
25.76 7.40
27.12 7.55
27.16 7.60
Z26.06 7.73

Antenna
Emi=s=sion
Feading Level Limits Margin Remark
(dBpW)  (dBpW/m) (dBEpW/m)  (dE)
Z.28 ZB.75E 43,80 16.75
z.06 27.71 43,80 15.79
0.31 30.28 46,00 15.72
5.05 32.54 46,00 13 .46
6.72 39.06 46,00 G6.94
6.93 40. 58 46,00 5.4z
6.39 39.55 46,00 G.45
5.78 40. 46 46,00 5.54
5.83 40.59 46,00 5.41
E.60 39.39 54,00 14.61

Emission Lewvel=

Antenna Factor + Cable Loss + Reading.
The emiszion lewvels that are Z20d4E below the official
limit are not reported.
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AUDIX J

FCC ID. AZP-FDLOITU

EMC Laboratory
INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433
Tel:+886-2-260582133 Fax:+386-2-260059303

Email:ttemcittems. com. tw

Data: 10

Page 61 of 141

File: CEM924 1048 Flat{double)i{CH7 5.emi {12)

0 Level (dBuWim)

Date: 2005-09-14

FCCCLASS-B
——

224. 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date 10
3m BEALO106/ UHALPO108-4 Polarity: HORIZCNTLL
FCC CLAZS-E
SH93EHN ZE®C/E3% Engineer: Jarwel Wang

Wireless Modem with 3Jerial Interface

DC &v M/M:FDLOLTU

CH75+F lat (double) Antenna

Ant. Cable Emi=s=sion

Factor Loss Reading Level Limits Margin Remark
[dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
12 .80 1.60 11.15 Z5.54 40.00 14.46
16.75 Z.08 11.10 Z9.90 43,80 13.60
19.02 Z2.30 6.84 Z28.16 43 .50 15.34
24.62 3.70 1.18 29.50 46,00 16.50
25.30 3.80 0.98 30.08 46,00 15.92
15.08 4,30 5.59 24,97 46,00 21.03
25.51 7.10 3.63 36.24 46,00 9.76
25.98 7.20 3.20 36.38 46,00 Q.62
25.97 7.20 2.70 35.88 46,00 10.12
26.38 7.60 2.99 36.97 46,00 9.03
z24.81 7.73 4,26 36.81 54,00 17.19

30
Jite
Condition
Limit
Env. / In=s.
EUT
Power Rating
Test Mode
Freq
[MHzZ)
1 60.070
2 96.930
3 119.240
4 264,740
5 Z80.260
3 340,400
7 848,680
g 858.380
9 ga6.140
10 959,260
11 99z .240
Remarks:

Emission Level= Antenna Factor + Cable Loss + Reading.
The emiszion lewvels that are Z20d4E below the official
limit are not reported.
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FCC ID. AZP-FDLOITU

EMC Laboratory
INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433
Tel:+886-2-260582133 Fax:+386-2-260059303

Email:ttemcittems. com. tw

Jite

Condition

Limit

Env. / In=s.

EUT

Power Rating

Dat.

40

a9 ~ Fle: C'EM941048 ' Flat{double) CHT .emi (12)
20 Level (dBuWim) Date: 2005-09-14
FCC CLASS-B
!
i
a4
_|—‘ 5 gy g 1L 14
4
3 3
d 30 224. 418. 612, 806. 1000
Frequency (MHz)
L/ C Chamber Date : 9
3 BEASI106/UHALPO10S-4 FPolaritvy: VERTICAL
FCC CLA3ZS-E
SH93EHN ZE®C/E3% Engineer: Jarwel Wang

Wireless Modem with 3Jerial Interface

DC av

M/M:FDLO1TU

Test Mode CH75+F lat (double) Antenna
Ant. Cable Emi=s=sion
Freq Factor Loss Reading Level Limits Margin Remark

[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)

1 30.970 23.39 1.10 1.72 ZB.21 40.00 13.79

2 57.160 14.00 1.60 6.27 z1.87 40.00 18.13

3 93.0580 16.92 Z.00 5.2Z5 24.17 43 .50 19.33

4 151.250 21.87 Z2.60 1.29 25.76 43 .50 17.74

5 787.570 Z5.44 6.90 5.33 37.67 46,00 8.33

3 848.680 2Z6.54 7.10 6.37 40.0z2 46,00 5.938

7 858.380 25.75 7.20 6.57 39.52 46,00 6,48

g 891.360 25.79 7.30 4,98 38.07 46,00 7.93

9 917.550 Z25.67 7.40 8.31 41.38 46,00 4. 62
10 924,340 Z5.76 7.40 8.84 42 .00 46,00 4.00
11 933.070 Z6.27 7.50 6.09 39.86 46,00 G.14
1z Q50,530 Z27.1:2 7.55 6.31 40,99 46,00 5.01
13 Q59,260 Z27.16 7.60 G6.04 40,80 46,00 5.20
14 992,240 Z6.06 7.73 6.50 40,29 54,00 13.71

Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emiz=zion lewvels that are Z0d4F helow the officisl

limit are not reported.

Audix Corporation
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FCC ID. AZP-FDLOITU

EMC Laboratory
INo.53-11, Tin-fu Tsun,
county, Taiwan R.0O.C.
Tel:+886-2-26092133
Email:ttemcittems. com. tw

Lin-kou Hsiang,

Page 63 of 141

Taipei
Post Code:24443

Fax:+386-2-200239303

Dat.

40

Jite
Condition
Limit

Env. / Ins
EUT

Power Rati
Test Mode

TaT.

903 .
S
959,

a9
Level (dBuWim)
&80

File: C:EM924 1048 Flat{double)RX.emi {12}

Date: 2005-09-14

FCC CLASS-B
!
i
I 1 5 g9
2 3 MWNW\‘L
1
30 224, 418. 612, 806. 1000
Frequency (MHz)
L/C Chamber Date 5 5
3 BEASI106/UHALPO10S-4 Polarity: HORIZCWTAL

ng

FCC CLAZS-E
SH93EHN ZE®C/E3% Engineer:
RF-HModem using digital modulation

Jarwel Wang

DC &v M/M:FDLOLTU

RE+Flat (double) Antenna

Ant. Cable Emi=s=sion

Factor Loss Reading Level Limits Margin Remark
[dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
12 .80 1.60 12.27 ZB.GBA 40.00 13.34
16.25 Z.00 12.70 30.95 43,80 12 .85
25.30 3.80 1.53 30.63 46,00 15.37
23.78 f.90 5.z20 35.87 46,00 10.13
25.98 7.20 3.34 36.52 46,00 9.458
24.88 7.40 4,55 36.83 46,00 9,17
24.48 7.40 3.72 35.60 46,00 10.40
Z26.38 7.60 3.78 37.76 46,00 8.24
24.81 7.73 £.z28 37.83 54,00 16.17

1
2
3
4
a 353,
&
7
g
9

99z,

Remark=s: 1.
Z.

Emission Level= Antenna Factor + Cable Loss + Reading.
The emiszion lewvels that are Z20d4E below the official

limit are not reported.
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m EMC Laboratory
| l IX INo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipeil
county, Taiwan R.0O.C. Fost Code:244433

Tel:+886-2-26092133 Fax:+85860-2-26099303
Email:ttemcittems. com. tw

Data: 10 ~ Hle: CPEM94 1048 Flat{double) RX.emi (12}
0 Level (dBuWim) Date: 2005-09-14

FCCCLASS-B
——

|
ao|—] 54 7a 901
1 3 twmwmwuuww

1

—-
(5]

030 224. 418. 612, 806. 1000
Frequency (MHz)
Site : L/C Chamber Date 10
Condition : 3m BEASI106/UHALPO10S-4 Polarity: VERTICLL
Limit : FCC CLAZS-B
Env. / Ins. : G593EN ZE®C/E3% Engineer: Jarwei Wang
EUT : RF-Modem using digital modulation
Power Bating : DC &V M/M:FDLOLTU
Test Mode : RE+4Flat (double) Antenna
Ant. Cable Emi=s=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHzZ) [dE/m) [dE) (dBPv) (dEpW/m)  [(dBpvim) (dE)
1 151.z50 Z1.87 Z.60 Z.32 ZB.79 43,80 16.71
2 198.780 ZzZ.74 3.00 5.17 30.91 43,80 12 .89
3 458.740 18.68 5. 60 3.89 28.17 46,00 17.83
4 541.190 Z20.48 7.01 5.21 32.70 46,00 13.30
5 787.570 Z5.44 6.90 G6.04 38.38 46,00 7.62
3 g06.970 24.51 7.00 5.96 37.47 46,00 8.53
7 848.680 2Z6.54 7.10 6.00 39.65 46,00 6.35
g 858.380 25.75 7.20 5.27 38.22 46,00 7.78
9 917.550 Z25.67 7.40 5.77 38.84 46,00 7.16
10 924,340 Z5.76 7.40 6.11 39.27 46,00 6.73
11 959,260 Z27.16 7.60 5.96 40,72 46,00 5.28
1z 992,240 Z6.06 7.73 4,67 38.46 54,00 15.54

Femarks: 1. Emisszion Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are Z0dE helow the officisl
limit are not reported.
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3.6.2. Frequency Range Above 1GHz

Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 51%

with Printed Antenna

Test Mode : Transmitting Mode, Channel: 0, Frequency: 2403MHz
int. Cable Ewmission
Fredq. Factor Loss  Reading Lewel Limits Margin Remark
(MH=z) (dE/m) (dB) [dEuV) (dBEpV/m)  (dBpVim) [dE]
Horizontal 1 1011.746 25.21 4.21 11.48 40,89 74.00 33.11 Peak
Z 1573.87Y6 25.81 5.94 11.11 42 .86 74 .00 31.14
3 1674.556 26.31 G.65 8.94 41,90 74 .00 32.10
4  1770.202 Z26.79 7.07 10.32 44,13 74,00 29.82
int.. Cable Ewmission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) [dEpV) [ABuV/m)  (dBuW/m) [dE)
Horizontal 1 1011.748 25.21 4.21 8.74 38.15 54,00 15.85 Awverage
Z 1573.87Y6 25.81 5.94 G, 40 38.15 54,00 15.85
3 1674.556 26.31 G.65 4,33 37.29 54,00 16.71
4  1770.202 26.79 7.07 6.31 40,17 54,00 13.83
int. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
[MH=) [dE/m) (dE) [dEPV) (ABpV/m)  (dBpVSm) [dE)
Vertical 1 1082.222 25.24 4.35 12.21 41.80 74.00 32.20 Peak
Z 1208.072 25.29 4.60 13.54 43,43 74,00 30.57
3 1z80.22Z8 25.3:2 4,77 11.81 41,89 74 .00 32.11
4 1305.396 25.33 4.85 11.33 41,52 74 .00 32.48
5 1380.908 25.36 .08 13.58 44,02 74 .00 29.98
6 1476.552 Z5.39 .36 15.895 46,69 74 .00 27.31
7 152Z6.892 Z5.54 5.61 16.85 45,01 74,00 25.99
8 1573.876 25.81 5.924 15.3¢6 50,11 74,00 23.89
9 1624.216 26.07 G.32 1Z2.44 44,54 74,00 29.18
10 1674.556 26.31 6.65 14,14 47,10 74,00 26.90
11 1770.202 26.79 7.07 13.98 47,54 74.00 Z6B.16
int. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dEfm) (dE) [dEuV) (ABEpVsm)  (dBpVim) [dE)
Vertical 1 1082.222 25.24 4,35 g.66 38.26 54,00 15.74 LAverage
Z 1Z08.072 25.:29 4,60 10.20 40.09 54,00 13.91
3 1z80.2z6 25.32 4,77 7.17 37.26 54,00 16.74
4  1305.396 25.33 4,385 [T 36.85 54,00 17.16
5 1380.9206 25.386 5.08 9.74 40,19 54,00 13.81
6 1476.582 25.39 5.36 1Z.54 43,29 54,00 10.71
7 15ZB.B92 25.54 5.61 14.60 45,76 54,00 8.24
8 1573.876 25.81 5.94 15.2Z0 46,95 54.00 7.05
9 1624.216 26.07 6.32 8.88 41.28 54.00 12.72
10 1674.556 26.31 6.65 10.15 43,12 54,00 10.88
11 1770.202 Z26.79 7.07 Q.32 43 .18 54,00 10.82
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519
with Printed Antenna
Test Mode - Transmitting Mode, Channel: 37, Frequency: 2441 MHz
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dE/m) (dB) [dEBEpW) (ABuW/m)  (dBuW/m) (dE)
Horizontal 1 1011.746 25.21 4.21 10.70 40.11 74 .00 33.89 Peak
2 1674.556 Z6.31 G.65 12.03 44,99 74.00 29.01
3 1770.202  Z6.79 7.07 11.55 45,41 74.00 28.59
Ant. Cahle Emission
Freq Factor Loss FReading Level Limits Margin Remark
[MHzZ) (dE/ ) (dB) (ABuV)  (dBuVim) (dBpV/m)  (dB)
}ijZOHtal 1 1011.746 25.:21 4.21 7.89 37.30 54.00 16.70 Average
1674.556 2Z6.31 6.65 7.59 40.55 54.00 13.45
3 1770.202 Z6.79 7.a7 6.54 40,40 54.00 13.60
int. Cable Emiszion
Freq Factor Loss Reading Level Limits Margin Remark
[(MH=z) {dE/m) [(dB) [dBpV) (ABpV/m)  (dABpvV/m) [dE)
Vertical 1 1082.222 25.24 4,35 12.35 41.94 74,00 32.06 Peak
2 1208.072 25.29 4,60 14.16 44,05 74,00 29,95
3 1lze0.226 25.32 4,77 13.33 43.41 74,00 30,59
4 1380.906 Z25.36 5.08 11.80 4z .24 74,00 31.76
5 1476.552 Z25.39 5.36 16,05 46.79 74.00 27.21
6 1526.892 Z5.54 5.61 17.13 45.29 74.00 25.71
7 1573.876 Z5.81 5.94 18.66 50.41 74.00 23.59
g8 1624.216 Z6.07 6.32 13.32 45,72 74.00 28.28
9 1674.556 Z26.31 6.65 16.86 49,82 74.00 24,18
10 1770.202 Z26.79 7.07 13.05 46.91 74.00 27.09
11 1820.542 27.01 6.80 11.80 45.61 74.00 28.39
int. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
[(MH=z) {dBE/m) (dBE) [dBpV) (dBEpV/m)  (dBpV/ m) [dE)
Vertical 1 1082.222 25.:24 4.35 5.56 35.16 54,00 15.84 Average
2 1Z08.072 2Z5.29 4,60 10.51 40.39 54,00 13.61
3 1ZzB0.226 25,32 4,77 10,70 40.79 54,00 13.21
4 1380.906 Z25.36 5.08 .00 35.44 54,00 15.56
5 1476.552 Z25.39 .36 12.05 4z .80 54,00 11.20
6 1526.892 25,54 5.61 14.44 45,60 54,00 .40
7 1573.876 Z5.81 5.94 15.05 46,80 54,00 7.20
g8 1624.216 Z26.07 6.32 7.79 40.19 54,00 13.81
9 1674.556 Z26.31 6.65 12.33 45.30 54,00 g.70
10 1770.202 26.79 7.07 G6.83 40. 69 54,00 13.31
11 1820.542 27.01 6.80 G.61 40,43 54,00 13.57
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519

with Printed Antenna

Test Mode - Transmitting Mode, Channel: 75, Frequency: 2480MHz
Ant. Cable Emission
Frecg. Factor Loss Reading Level Limits Margin Remark
[MHz) {dB/m) (dB) [dEuV) (dBEpW/ m) (dBpV/m) [dE]
Horizontal 1 1011.748 25.21 4.21 11.77 41,18 74,00 32.82 PFesak
Z2 1573.876 25.81 5.924 11.52 43,27 74,00 30.73
3 1674.556 26.31 .65 11,37 44,33 74,00 29.67
4 1770.202 Z26.79 7.07 10,87 44,73 74,00 29.27
Ant. Cable Emission
Fredg. Factor Loss Reading Level Limits Margin Remark
[MHz) {dBE/m) (dB) [dEuV) (ABEpV/m) (dBEpV/m) [dE]
Horizontal 1 1011.74e 25.21 4.21 8.77 38.18 54,00 15.82 Awverage
Z 1873.876 25.81 5.94 7.73 39.458 54,00 14.52
3 1674.556 26.31 [ 7.76 40.73 54,00 13.27
4 1?70.202 26.79 7.07 6.87 40.72 54,00 13.28
Ant. Cable Emission
Fredg. Factor Loss Reading Level Limits Margin Remark
[MHz) {dBE/m) (dB) [dEuV) (ABEpV/m) (dBEpV/m) [dE]
Vertical 1 108z2.222 25.24 4.35 13.15 42 .74 74,00 31.26 Peak
Z 1Z08.072 25.29 4.60 14.14 44,03 74.00 29.97
3 1z80.22Ze 25.32 4.77 13.74 43 .82 74.00 30.18
4 1302.040 25.33 4.84 12.46 42 .63 74.00 31.37
5 1372.8516 25.36 5.06 15.41 45.83 74.00 Z8.17
& 1476.5582Z ZE5.39 5.36 16.32 47 .06 74.00 Z6.94
7 15Zp.8B92 25.514 5.61 17.21 48.37 74,00 25.63
8 1573.876 25.81 5.94 19.12 s50.87 74.00 23.13
9 1624.216 26.07 6.32 13.11 45,51 74.00 28.49
10 1674.556 26.31 G.65 17.76 50,72 74,00 23.28
11 1770.202 26.79 7.07 15.07 49,93 74,00 24.07
Ant. Cahle Emission
Fredg. Factor Loss Reading Lewvel Limits Margin Remark
[MHz) [dESm) [dE) [dEuv) [AEpW/m)  [(dBEpv/m) [dE]
Vertical 1 108z2.222 25.24 4,35 8.56 38.15 54,00 15.85 Awverage
2 1208.072 25.29 4.60 10.51 40, 40 54,00 13.60
3 1zg0.226 25.32 4,77 9,38 39.47 54,00 14,53
4 1302.040 25.33 4.584 9,29 39.468 54,00 14,54
5 1372.516 25.38 .06 10.66 41,08 54,00 12 .92
& 1476,.552 25.39 .36 13.15 43,90 54,00 10.10
7 152Z6.892 25.54 5.61 13.55 44 .70 54,00 9.30
8 1573.876 2L5.81 5.94 15.14 46.89 E4.00 7.11
9 1624.216 26.07 G.32 7.79 40.19 E4.00 13.81
10 1674.556 26.31 G.65 13.42 46.38 54,00 7.62
11 1770.202 26.79 7.07 12.86 46.71 54,00 7.29
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519

with Printed Antenna

Test Mode - Receiving Mode, Channel: 37, Frequency: 2441 MHz

Measurement was up to 25GHz.
The readings are not reported because the emission readings are too low to read.

Audix Corporation  Report No. EM-F940215



Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519
with Pencil Type Antenna
Test Mode - Transmitting Mode, Channel: 0, Frequency: 2403MHz
Ant. Cahle Emi=zsion
Fredg. Factor Loss Reading Lewvel Limits Margin Remark
{MHz) (dB/m) (dE) (dBuv)  (dBpV/m) (dBuV/m)  (dBE)
}kHjZOHHﬂ 1 1011.746 2Z5.21 4.21 12.:28 41.69 74.00 32.31 Peak
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits Margin Remark
[MHz) {dB/m) (dE) [dEnV) (dEpW/m) (dBpV/m) (dE)
Horizontal 1 1011.746 25.Z21 4.21 5.52 37.94 54 .00 16.06 Average
Ant. Cahle Emi=ssion
Freg Factor Loss Reading Lewvel Limits Margin Remwark
(MHz) (dB/m) (dBE) (dBuV)  (dBuV m) (dBpVSm)  (dB)
Vertical 1 1015.102 25.:21 4.21 15.86 45,27 74.00 28.73 Peak
2 1043.662 25,22 4.25 11.73 41,23 74.00 32.77
3 1157.936 25.29 4.56 11.78 41,62 74.00 32.35
Ant. Cahle Emission
Freg Factor Loss Reading Level Limits Margin Remark
[MHz) {dB/m) (dE) [dEnV) (dEpW/m) (dBpV/m) (dE)
Vertical 1 1015.102 25.21 4.21 12.60 42,02 54.00 11.98 Awverage
2 1045.662 25.22 4.28 8.19 37.70 54.00 16.30
3 1187.936 25.29 4.56 5.08 37.93 54.00 16.07

FCC ID. AZP-FDLOITU

Page 69 of 141

Remark

against the official limit and not reported.

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
. Measurement was up to 25GHz, but the emission levels were too low

Audix Corporation
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519
with Pencil Type Antenna
Test Mode - Transmitting Mode, Channel: 37, Frequency: 2441 MHz
Ant. Cable Emission
Frec. Factor Loss Reading Lewvel Limits Margin Remark
[MHz) {dB/m) (dB) [dEuV) (ABpW/m) (dBpW/m) [dE]
Horizontal 1 1015.102 25.21 4.21 10.52 39.93 74,00 34.07 Feak
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits Margin Remark
[MHz) {dB/m) (dB) [dEuV) (dBEpW/ m) (dBpV/m) [dE]
Horizontal 1 1015.102 Z5.Z21 4.21 7.79 37.20 54,00 16.80 Awverage
Ant. Cable Emission
Freg Factor Loss Reading Lewvel Limits Margin Remark
[MHz) {dB/m) (dB) [dEuv) (ABpW m) (dBpW/m) [dE]
Vertical 1 1015.102 Z5.Z21 4.21 17.57 46,98 74 .00 27.02 Feak
1070.476 25.23 4.33 13.73 43,29 74,00 30.71
3 1124.172 25.26 4.44 10,86 40,55 74,00 33.45
Ant. Cahle Emission
Freg Factor Loss Reading Lewvel Limits Margin Remwark
(MHz) (dB/1) (dB) (dBuV)  (dBuV ) (dBuV/m)  (dB)
\Jerﬁcal 1 1015.102 25.:21 4.21 12.87 42 .29 S4.00 11.71 Average
2 1070.476 25.23 4.33 9.7 39.34 S4.00 14.66
3 1124.172 25.Z26 4.44 6.97%7 Jg.av S4.00 17.34

FCC ID. AZP-FDLOITU
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Remark

against the official limit and not reported.

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
. Measurement was up to 25GHz, but the emission levels were too low
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519

with Pencil Type Antenna

Test Mode - Transmitting Mode, Channel: 75, Frequency: 2480MHz
Ant. Cahle Emission
Fredq. Factor Loss  Reading Lewvel Limits Margin Femwark
[MH=z) (dEBE/m)  (dB) [dEpv) (dBEpV/m)  (dBpWV/m) [dE)
}knizonnﬂ 1 1015.102 25.21 4.21 12.01 41.42 74,00 32.58 Peak
Ant. Cahle Emission
Fredq. Factor Loss  Reading Lewvel Limits Margin Fewark
[MH=z) (dEBE/m)  (dB) [dEpv) (dBpV/m)  (dBpWV/m) [dE)
}knjzonnﬂ 1 1015.102 =25.21 4.21 9,00 35.42 54.00 15.558 Average
Ant. Cahle Emission
Fred. Factor Loss  Reading Level Limits Margin Femark
[MH=) {dB/m) (dB) [lBEpv) (ABpW/m) (dBpW/m) [clE)
\/erﬁcal 1 1015.102 25.:21 4.21 16.51 46.22 74.00 27.75 Peak
2 1036.918s 2ZE5.22 4.26 15.07 44,54 74,00 29.46
3 1104.036 25.25 4.40 13.67 43.32 74,00 30.65
4 1179.546 2Z5.28 4.55 12.11 41.94 74,00 3Z2.06
5 176l.812 Z6.74 7012 11.:24 45.10 74.00 Z58.50
& 1833.966 2Z27.08 G.734 1Z2.45 46,27 74.00 27.75
7 2639.408 29.40 6.69 11.52 47,61 74,00 26.39
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin FEemark
[MH=) {dESm) (dE) [dEpv) (AEpW/m) [(dBEpV/m) [dE)
\/erﬁcal 1 1015.102 25.21 4.21 13.14 4z .55 54.00 11.45 Average
Z2 1036.916 Z5.22 4.26 10.51 40.:259 54.00 15.71
3 1104.036 2ZE5.ZE5 4.40 10.16 39.81 Ed4.00 14.15
4 1179.54fs 2ZE5.Z23 4,55 8.66 38.49 Ed4.00 15.51
5 1761.812 2Z6.74 .12 7.85 41.71 Ed4.00 1z.259
& 1833.968 27.083 5.74 8.36 42,158 Ed4.00 11.82
7 2ZB39.408 29.40 5. 69 7.18 43.258 Ed4.00 10.72

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Page 72 of 141

Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519
with Pencil Type Antenna
Test Mode - Receiving Mode, Channel: 37, Frequency: 2441 MHz
Ant. Cahle Emission
Fredg. Factor Loss Reading Lewvel Limits Margin Remark
[MH=) {dB/m) (dBE) [dAEpv) [ABpV/m) [(dBEuv/m) [dE)
Horizontal 1 1015.102 25.:21 4.21 11.00 40.41 74.00 33.59 Pesk
int. Cahle Emission
Fredg Factor Loss  Reading Level Limits Margin Femark
[MH=) [(dE/m) (dE) [dABpv) [ABpW/m)  (dBEpV/m) (AR}
Horizontal 1 1015.102 25.Z21 4.21 5,60 35.01 54.00 15.99 lAwverage
________________ anv, oeEmie T mmission T TTTTTTTTTTT
Freq Factor Loss Reading Level Limits Margin Remwark
[MH=) [(dE/m) (dE) [dABpv) [ABpW/m)  (dBEpV/m) (AR}
Vertical 1 1015.102 25.21 4.21 15.64 45.05 74,00 28.95 FPeak
Ant. Cahle Emission
Fredg Factor Loss  Reading Level Limits Margin Femark
[MH=z) (dE/m) (dEB) [dEpv) (dEpVsm)  (dBpV/m) [dE)
\/erﬁcal 1 1015.102 25.21 4.21 9.:22 35.63 54.00 15.37 lwerage
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519

with Pedestal Antenna

Test Mode - Transmitting Mode, Channel: 0, Frequency: 2403MHz
Ant. Cable Emission
Fredg. Factor Loss Reading Lewvel Limits Margin Remwark
[MHz) {dB/m) (dB) [dBEpv) [dBpV/m) [dBpv/m) [dE)
Horizontal 1 1573.876 25.81 5.94 10,72 4z .47 74,00 31.53 Feak
Z 1674.556 26.31 g.65 11.1%7 44,13 74,00 z29.87
3 17P70.Z02 26.°79 7.07 0 11.53 45.39 74,00 28.61
Ant. Cabhle Emission
Frecdg. Factor Loss Reading Lewvel Limits Margin Rewark
[MHz) {dB/m) (dB) [dEpV) [ABpV/m) [(dBpv/m) [dE)

Horizontal 1 1573.876 25.81 5.94 6.90 38.65 54,00 15.35 Average
1674.556 26.31 6.65 7.73 40,70 54,00  13.30
3 1770.202 26.79 7.07 6.78 40. 64 54,00  13.36

Ant. Cable Emis=ion
Fredg. Factor Loss Reading Level Limits Margin Remark
[MHz) {dBsm) (dB) [dEuV) (dBEpW m)  (dBpWV/m) [dE]
Vertical 1 1082.2Z2Z2Z Z5.24 4.35 13.48 43.07 74.00 30.93 Feak
Z 1Z08.072 25.29 4.60 15.32 45.21 74.00 Zg8.79
3 1233.242 25.30 4.64 14.95 44,90 74.00 Z9.10
4  1280.22Z6 25.32 4,77 13.84 43 .92 74.00 30.08
5 1305.396 25.33 4.85 13.27 43 .46 74,00 30.54
&6 1380.906 25.36 5.08 12.59 43 .03 74,00 30.97
7 1476.552 25.39 .36 16.89 47,63 74 .00 Z26.37
& 152Z6.892 25.54 5.61 15.03 49,19 74,00 z24.81
9 1573.876 25.81 .94 20.35 52.10 74,00 21.90
10 1624.216 26.07 G6.32 15.1¢8 47,56 74,00 Z26.44
11 1674.556 26.31 G.65 19,48 52.42 74,00 21.58
12  1770.202 26.79 7.07 16.16 B0.02 74.00 Z23.98
Ant. Cable Emission
Fredg. Factor Loss Reading Level Limits Margin Remark
[MHz) {dBsm) (dB) [dEuV) (dBEpW m)  (dBpWV/m) [dE]
Vertical 1082 .222 25.24 .35 10,27 39.86 54,00 14,14 Average

4
4.860 11.33 41.22 54.00 12.78
4.64 10.41 40.36 54.00 13.64
4.77 .57 35,66 54.00 15.34
4.35 10.10 40,29 54.00 13.71
1380.208 &5.36 5.08 10.58 41.00 54.00 13.00
5.36 13.00 43.75 54.00 10.25
5.61 14.80 45.76 54.00 g.24
5.94 15.81 47.36 54.00 6.64
6.32 11.318 43.75 54.00 10.25
6.65 15.31 45.27 54.00 5.73
T.07 12,52 46,38 54.00 .62

Remark : 1.Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 51%

with Pedestal Antenna

Test Mode : Transmitting Mode, Channel: 37, Frequency: 2441 MHz
Ant. Cable Emission
Fredg. Factor Loss Reading Lewvel Limits Margin Remark
[MHz) {dB/m) (dB] [dEpV) [AEpW/m)  [(dBEpv/m) [dE)
Horizontal 1 1011.748 25.21 4.21 11.76 41.17 74.00 32.83 Peak
Z 1476.552 25.39 .36 10.11 40.85 74.00 33.15
3 1573.876 25.81 5.94 11.867 43 .42 74.00 30.58
4 1674.556 26.31 6.65 12,27 45.23 74.00 28.77
5 1770.202 Z26.79 7.07 12.70 46.56 74.00 27.44
Ant. Cable Emission
Fredg. Factor Loss Reading Lewvel Limits Margin Remark
[MHz) {dB/m) (dB] [dEpV) [AEpW/m)  [(dBEpv/m) [dE)
Horizontal 1 1011.746 25.:21 4.21 9.05 3g.46 54,00 15.54 Awverage
Z 1476.55Z 25.39 5.36 6,93 37.65 54,00 16.32
3 1573.876 25.81 5.94 7.95 39.73 54,00 14,27
4 1674.556 Z26.31 G.65 T35 40,30 54,00 13.70
5 17T0.E0Z 26.79 7.7 .49 4z .35 54,00 11.65
Ant., Cabhle Emission
Fredg. Factor Loss Reading Level Limits Margin Remark
[MHz) {dBE/m) (dB) [dEuV) (ABEpV/m) (dBEpV/m) (dE)
Vertical 1 105z.222 25.24 4.35 12.79 4z .38 T4.00 31.62 Feak
2 1162.766 25.27 4.51 15.10 44,38 74.00 z29.12
3 1208.072 25.:29 4.60 15.63 45,852 74.00 28.48
4 1z280.226 25.32 4.77 12.81 42 .89 74.00 31.11
5 1380.906 25.36 5.08 13.81 44,25 74.00 29.75
& 1476.552 25.39 5.36 16.23 46,97 74.00 27.03
7 15Z6.892 25.54 5.61 17.87 49,03 74.00 24.97
8 1573.876 25.81 5.94 Z0.15 51.90 74.00 Z22.10
9 1624.216 26.07 6.32 13.67 46.07 74.00 27.93
10 1674.556 26.31 g.65 17.14 50.10 74,00 23.90
11 1770.zZ02 26.79 707 16.54 50.40 74,00 23.60
Ant. Cable Emission
Fredg. Factor Loss Reading Lewvel Limits Margin Remark
[MHz) {dB/m) (dB) [dEpV) [ABpW/m) [(dBpv/m) [dE)
Vertical 1 1082.222 25.24 4.35 8.59 3g.19 54,00 15.81 Awverage
2 1162.766 25.27 4.51 10.94 40.73 54,00 13.27
3 1208.072  25.29 4.60 11.50 41.39 54,00 12.61
4 1z280.226 25.32 4,77 8.02 3g.11 54,00 15.89
5 1380.906 25.36 5.05 9.81 40.26 54,00 13.74
& 1476.552 25.39 5.36 6.584 37.59 54,00 16.41
7 1526.892 25.54 5.61 14.05 45.21 54,00 8.79
& 1573.876 25.81 5.94 14.54 46,29 54,00 7.71
9 1624.216 26.07 G.32 9.46 41.86 54,00 12.14
10 1674.556 26.31 G.65 13.23 46.20 54,00 7.80
11 1770.202 26.79 7.07 12.43 46,29 54,00 7.71
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519
with Pedestal Antenna
Test Mode - Transmitting Mode, Channel: 75, Frequency: 2480MHz
Ant. Cable Emission
Fredg. Factor Loss Reading Level Limits Margin Remark
[MHz) {dBE/m) (dB) [dEBEuWv) (AEpW/m) [(dBEpV/m) [dE)
Horizontal 1 1573.876 25.81 5.94  10.12 11,87 74.00 32.13 FPeak
2 1674.556 26.31 B.65 1Z.22 45.18 74.00 28.82
3 1770.202 26.79 T.07  12.16 45.02 74 .00 Z27.98
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits Margin Remark
[MHz) {dBESm) (dE) [dEBEuWv) (dBEpW m)  (dBpWV/m) [dE)
Horizontal 1 1573.876 25.81 5.94 4,80 36.556 54.00 17.45 Average
2 1674.556 Z26.31 G.65 8.26 41,23 54.00 12.77
3 1770.Z02 2Z6.79 7.07 g.1¢6 4z.01 54.00 11.99
Ant. Cahle Ewmission
Freq Factor Loss Reading Level Limits Margin Remark
[MHz) (dE/m) (dEB) [dBpV) (ABpVsm)  (dBpVsm) [dE)
Vertical 1 1032.222 Z25.24 4.35 53.03 41 .94 74 .00 32.04 Peak
2 1z08.072 Z5.:29 460 54,62 43 .94 74 .00 3I0.06
&) 1280.226 25.32 4.77 52.79 42 .37 74,00 31.683
4 1380.906 25.36 5.08 52.05 42 .06 74,00 31.94
5 1476.552 25.39 5.36 55.49 45,587 74.00 28.135
6 1526.892 Z5.54 5.61 56.59 47.71 74.00 26.29
7 1573.876 Z5.81 5.94 59.6561 51.05 74 .00 22.95
g8 1624.216 Z6.07 6.32 G54.24 46.36 74 .00 27.64
9 1674.556 Z6.31 6.65 G57.43 50.14 74 .00 23.86
10 1770.202 Z6.79 7.07  53.75 47.41 74,00 Z6.59
int. Cahle Emission
Freg Factor Loss Reading Level Limits Margin Remark
[MH=z) {dEfm) (dB) [dEBuWY) [AEuWAm) (dBuV/m) (dE)
Vertical 1 1082.222 25.24 4.35 45.37 3I7.Z9 54 .00 16.71 Average
2 1z08.072 25.:29 4.60 50.34 39,67 54 .00 14.33
3 1280.226 25.32 4.77 485.73 358.36 S54.00 15. 64
4 1380.906 25.36 5.08 49.43 39.44 54.00 14.56
5 1476.552 25.39 5.36 50.94 41.32 54.00 12 .68
6 1526.892 2Z5.54 5.61 5Z.69 43.51 54.00 10.49
7 1573.876 25.81 5.94 55,59 47.03 54.00 6,97
g8 1624.216 26.07 G.32 49,27 41.39 54.00 12.61
9 1674.556 Z26.31 G.65 G2.97 45_ 68 54 .00 8.32
10 1770.202 26.79 7.07 45.93 42 .64 S54.00 11.36
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
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2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C

EUT : Wireless Modem with Serial Interface Humidity : 519
with Pedestal Antenna

Test Mode - Receiving Mode, Channel: 37, Frequency: 2441 MHz

Measurement was up to 25GHz.
The readings are not reported because the emission readings are too low to read.
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Vertical

FCC ID. AZP-FDLOITU Page 77 of 141

Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519

with Flat Antenna (Single Type)

Test Mode - Transmitting Mode, Channel: 0, Frequency: 2403MHz
int.. Cable Ewmission
Fredq. Factor Loss Reading Level Limits Margin Remark
[MH=) (dE/m) [dB) [clEpV) (dBEpY/m)  (dBpVim) [dE)
Horizontal 1 1573.876 Z5.851 5.94 10.51 42 .26 74,00 31.74 Peak
1674.5586 26.31 .65 10.10 43 .08 74,00 30.94
3 1770.Z202 Zg.79 7.07 11.02 44 55 74,00 29.12
int. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
[MH=) (dB/m) (dB) [clEpV) (ABuW/m)  (dBuW/m) [dE)
Horizontal 1 1573.876 25.81 5.94 5.53 35.28 54 .00 15.72 Awverage
1674.556 26.31 G.65 G6.49 39.45 54.00 14.55
3 1770.202  Z6.79 .07 7.01 40,87 54,00 13.13
int. Cable Ewmission
Fredq. Factor Loss  Reading Lewel Limits Margin Remark
[(MH=z) (dB/m) (dB) [clEpV) [ABuV/m)  (dBuW/m) =hzR]
1 108z2.222 25.24 4.35 1Z2.489 4z .08 74,00 31.892 Peak
2 12830.226 25.32 4,77 12.62 4z .70 74,00 31.30
3 1330.9086 25.36 5.08 1z.04 42 .43 74,00 31.52
4 14746.552 25.39 5.3 15.79 45.53 74,00 27.47
5 1526.892 25.54 5.1 17.17 45.33 74,00 25.67
& 1573.876 Z25.51 5.94 19.11 S0.56 74,00 Z3.14
T 1624.216 Z6.07 G.32 13.53 45.93 74,00 Zg8.07
8 1e74.556 2Z6.31 G.65 16.32 40,28 74,00 24,72
9  1770.202 Z6.79 7.07 15.91 49,77 74,00 24,23
int. Cable Ewmission
Fredq. Factor Loss  Reading Lewel Limits Margin Remark
[MH=) (dE/m) (dB) [dEpV) (dBEpV/m)  (dBpVim) [dE)
1 1083z2.222 25.24 4,35 7.97 37.56 54,00 16.44 Average
2 12Z80.:228 25.3Z2 4,77 .18 35.27 54 .00 15.73
3 1380.906 Z25.356 5.05 g.05 35.49 S4.00 15.51
4 1476.552 Z5.39 5.36 10.685 41.358 S4.00 1z.65
5 1524.892 2Z5.54 E.61 11.47 42 .63 54,00 11.35
& 1573.876 25.81 5.94 14.53 45.28 54 .00 7.7e
7 1624.216 Zg.07 G.32 9.458 41.57 54 .00 12.13
g 1674.556 Z6.51 g.65 11.351 44,25 S4.00 9.7
9  1770.202 Z6.79 7.07 11.81 45. 67 54,00 8.33
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519

with Flat Antenna (Single Type)

Test Mode - Transmitting Mode, Channel: 37, Frequency: 2441 MHz
Ant. Cakble Emission
Fredg. Factor Loss FPReading Level Limits Margin Remark
[MHz) {dE/m) (dB) (dEuV) (dEpW/m) [(dBpV/m) (dE)
PijZOIHal 1 1573.876 25.81 5.94 11.02 42 .77 74.00 31.23 Peak
2 1674.556 26.31 6.65 11.59 44 .55 74.00 29.45
3 1770.202 26.79 7.07  11.895 45.81 74,00 Z58.19
Ant. Cakble Emission
Fredg. Factor Loss FPReading Level Limits Margin Remark
[MHz) {dBs/m) (dB) (dEuV) (dEpW m) (dBpWV/m) (dE)

Horizontal 1 1573.876 25.81 5.94  6.66 35.41 54.00 15.59 Average

2 1674.556 26.31 G.65 7.96 40,92 54,00 13.08
3 1770.z202 26.79 7.07 7.44 41.30 54,00 12.70
Ant. Cakble Emission

Fredg. Factor Loss FPReading Level Limits Margin Remark

[MHEZ) [dESm) [dB) (ABuv) [ABpW/m) [(dBpV/m) (dE)
Vertical 1 1104.036 25.25 4.40 13.90 43 .55 74.00 30.45 Feak
2 1lz208.072 25.29 4,60 11.91 41.80 74.00 32.20
3 1280.226 25.32 4,77 13.91 43,99 74,00 30.01
4 1305.396 25.33 4.85 13.22 43 .41 74,00 30.59
&5 1380.906 2Z5.36 .08 12.80 43 .24 74,00 30.76
& 1476.552Z Z5.39 5.36 13.54 44,28 74.00 29.72
7 1526.892 Z5.54 5.61 13.52 44, 68 74.00 29.32
g8 1573.876 25.81 5.94 14.80 46.55 74.00 27.45
9 1624.216 26.07 6.32 11.93 44,33 74,00 29,67
10 1674.556 26.31 G.65 17.50 E0.46 74,00 23.54
11 1770.202 26.79 7.07 16.21 g0.07 74,00 23.93
Ant. Cakble Emission

Frecg. Factor Loss Reading Level Limits Margin Remark
[MHEZ) [dESm) [dB) (ABuv) [ABpW/m) [(dBpV/m) (dE)

\/erﬁcal 1 1104.036 25.25 4.40 9.80 39.45 54.00 14.55 Averadge
2 1lz208.072 25.29 4. 60 8.28 3g8.17 54.00 15.83
3 1zB0.228 25.32 g, 77 9.51 39.60 54.00 14.40
4 1305.396 25.33 4,85 9.24 39.43 54,00 14,57
& 1350.906 2Z5.36 5.058 9,66 40,10 54,00 13.90
& 1476,.552 25.39 5.36 9,63 40,37 54,00 13.63
7 1526.892 2Z5.54 5.61 9,87 41.03 54,00 12.97
g 1573.876 Z5.81 5.94 10.73 4z .45 54.00 11.582
9 1624.216 Z6.07 6.32 g.69 41.09 54.00 12.91
10 1674.556 26.31 6.65 1Z.70 45.66 54.00 5.34
11 1770.202 26.79 7.07 11.45 45.31 54.00 5.69

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519

with Flat Antenna (Single Type)

Test Mode - Transmitting Mode, Channel: 75, Frequency: 2480MHz
Ant. Cable Emizsion
Fredq. Factor Loss Reading Lewvel Limits Margin Remark
{MHz) (dBE/m)  (dE) (dEpV)  (dEuV/m) (dEpV/m)  (dE)
}{Orizornal 1 108z.222 25.z24 4.35 10.68 40.27 74.00 33.73 Peak
2 1zg0.226 25.32 4,77 11.23 41.31 74.00 32,69
3 1300.362 25.33 4.84 10.47 40,64 74.00 33.36
4 1380.906 25.36 5.08 11.97 42 .41 T4.00 31.59
5 1476.552 25.39 5.36 13.13 43.87 74.00 30.13
6 1526.59: 25.54 5.61 14.38 45.54 74.00 25.408
7 1573.876 25.81 5.94 15.77 47 .52 74.00 26.48
g 1624.216 Z2g.07 6.32 10.40 4z .80 74.00 31.20
9 1a74.556 2Z6.31 6.65 13.52 46.48 T4.00 27.52
10 1770.202  26.79 7.07 13.53 47.39 74.00 26.61
Ant. Cable Emission
Fredq. Factor Loss PReading Lewvel Limits Margin Remark
[(MH=) (dE/m) (dE) [dBpWY) (AEpV/m)  (dBEuV/m) (B}
I{orizonial 1 1082.22z 25.:24 4.35 7.52 37.11 54.00 16.89 Average
2 1zB0.226 25.32 4,77 5.58 I8.67 54,00 15.33
3 1300.362 25.33 4.584 5.75 35.92 54.00 15.08
4 1380.906 25.36 E.08 7.90 35.34 E4.00 15. 66
5 1476.552 25.39 5.36 g.37 39.11 54.00 14.8%9
6 1526.59: 25.54 5.61 10.58 41.74 54.00 12.28
7 1573.876 25.81 £E.94 10.45 4z .20 E4.00 11.580
g8 1l624.216 26.07 6.32 6.57 38.97 54.00 15.03
9 1674.556 26.31 6.65 9.51 4z .77 54.00 11.23
10 1770.202  26.79 7.07 9.93 43.79 54.00 10.21
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
[MH=) (dE/m) (dE) [dBuW) [AEpV m)  (dERWV/ m) (B
\/erﬁcal 1 108z2.222 Z25.24 4,35 1Z.zg 41.585 74.00 32.15 Peak
2 11899.6582 25.29 4.59 13.4%9 43.37 74.00 30.63
& 1280.226 25.32 4.77 13.70 43.78 74.00 30.22
4 1300.362 25.33 4.54 11.70 41.87 74.00 32.13
5 1380.9086 25.36 5.08 11.52 41.96 74.00 32.04
& 1476,.552 Z2Z5.39 E.36 15.81 46.55 74.00 27.45
7 15256.892 :Z5.54 5.61 17.30 45.45 74.00 25.54
§ 1573.876 =5.81 5.94 19.45 51.z0 74.00 22.80
9 1624.216 Z26.07 6.32 13.55 45.95 74.00 28.05
10 1674.556 26.31 .65 17.64 50.60 74.00 23.40
11 177Y0.202 Z26.79 7.07 15,30 49.16 74.00 24.84
Ant. Cable Emis=sion
Fred. Factor Loss  Reading Lewvel Limits Margin Rewmark
[MH=z) (dE/m) (dE) [dBuW) (AEpV/m)  (dERWV/ m) (B
\]erﬁcal 1 1082.222 25.24 4.35 8.83 38.42 54.00 15.58 Awverage
2 1199.682 25.29 4.59 Q.87 39.75 54.00 14.25
3 1zB80.2z6 Z25.3Z2 4,77 g.18 35.27 E4.00 15.73
4 1300.362 25.33 4.54 7.09 I7.26 54.00 16.74
5 1380.906 =5.36 5.05 5.01 35.45 54.00 15.55
6 1476.552 25.39 5.36 12.01 4z2.75 54.00 11.25
7 1526.892 Z25.54 5.61 14.96 46.12 54.00 7.88
g 1573.876 Z25.81 5.94 15,87 47.62 54.00 6.38
o 1624.216 Zg.07 6.32 10.34 42 .74 E4.00 11.2¢6
10 1674.556 :Z6.31 6.65 13.79 46.75 54.00 7.25
11 1770.202 Z26.79 7.07 11.87 45.73 54.00 g.27
Remark © 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emission levels were too low against the
official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519
with Flat Antenna (Single Type)
Test Mode - Receiving Mode, Channel: 37, Frequency: 2441 MHz
int. Cable Emis=sion
Fredq. Factor Loss Reading Level Limits Margin Remark
[MHz) [dE/m) (dEB) [dEpWY) [dBpW ) (dBpVY/m) [dE)
Horizontal 1 1517.1886 27.01 6.54 7.30 41.14 74.00 32.86 Peak
Ant. Cahle Emission
Freq Factor Loss Reading Level Limits Margin Remark
[MH=z) [(dE/m) (dE) [dEBpWY) [ABpW/m)  (dBEpV/m) [dE)
Horizontal 1 1817.186 27.01 6.54 4.54 35.39 54.00 15.61 Awverage
int. Cable Emis=sion
Freq Factor Loss Reading Level Limits Margin Remark
[MH=z) [dE/m) (dBE) [dERV) (ABEuV/m)  (dBpV/m) [dE)
Vertical 1 1015.102 25.21 4.21 12.43 41.54 74.00 32.16 Peak
Ant. Cahle Emission
Freq Factor Loss Reading Level Limits Margin Remark
[MHz) (dE/m) (dEB) [dEpW) (dBpW ) (dBpVY/m) [dE)
Vertical 1 1015.102 &25.:21 4.21 5.85 35.27 54,00 15.73 Average
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519

with Flat Antenna (Double Type)

Test Mode - Transmitting Mode, Channel: 0, Frequency: 2403MHz
int. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
[(MH=) (dE/m) [dBE) [dBpWV) (ABpW/m)  (dBpVAm) (AR}
Horizontal 1 1011.746 25.:21 4.21 10.87%7 40.05 74,00 33.92 Peak
2 1573.876 25.51 5.94 11.02 4z .77 74,00 31.25
3 1e74.556 26.31 G.65 11.45 44 .41 74,00 2Z9.E59
4 1770.202 Z6.79 7.07 11.34 4520 7400 28.80
int. Cable Ewmission
Fredq. Factor Loss  Reading Lewel Limits Margin Remark
[MH=) (dEBSm) (dB) [dEpV) (dBpV/m)  (dBuV/m) [dE)
Horizontal 1 1011.745 25.21 4.21 o.74 3e.15 54 .00 17.85 Lverage
2 1573.876 25.51 5.94 G.58 35.63 S4.00 15.57
3 1674.556 2Z6.351 G.65 G.61 39.57 S4.00 14,45
4 1770.202 Z6.79 7.07 7.51 41.37 54,00 12.63
Ant. Cable Emission
Fredg. Factor Loss Reading Level Limits Margin Remark
[MH=) [dESm) [dE) [dABpv) [AEpW/m)  [(dBEpv/m) (B}
Vertical 1 1023.492 25.Z21 4.23 16.30 45.74 74,00 28.26 Peak
2 1120.816 25.Z6 4.43 14.97 44,66 74,00 29.34
3 1280.226 2Z5.32 4,77 13.1:Z2 43.20 74.00 30.80
4 1305.5396 2Z5.33 4.55 1:zZ.80 4z.79 74.00 31.21
5 1379.228 2ZE5.36 .07 13.60 44,03 74.00 29.97
& 1476.552 2E5.39 .36 15.95 45,69 74.00 27.31
7 152Z6.892Z 25.54 5.81 16.17 47.33 74,00 26.67
8 1573.876 25.81 5.94 146.00 47.75 74,00 26.25
9 1674.556 Z6.31 .65 135.52 46,45 74.00 Z27.52
10 1770.202 2Z6.79 7.07 14.70 45.56 74.00 Z5.44
Ant. Cable Emission
Fredg. Factor Loss  Reading Level Limits Margin Femark
[MH=) {dBs/m) (dB) [dEpWV) (dEpW m) (dBpWV/m) (dE)
\/erﬁcal 1 1023.492 25.Z21 4.23 11.:Z5 40. 69 54,00 13.31 Average
2 1120.816 25.:26 4.43 10.49 40.15 S4.00 13.52
3 1280.226 25.32 4,77 8.61 38.70 E4.00 15.30
4 1305.396 25.33 4.35 g.15 38.36 54,00 15.64
5 15379.2ZZ8 25.35¢6 5.07 10.02 40.45 S4.00 15.55
& 1476.552 2E5.39 .36 10.99 41.74 E4.00 12 .26
7 152Z6.892 25.54 5.81 13.1% 44 27 54,00 9.73
g 1573.876 25.81 5.94 13.89 45.74 S4.00 S.26
2 1674.556 26.31 G.65 9.83 4z .79 E4.00 11.21
10 1770.202 26.79 7.07  10.43 44 . 29 54,00 9.71

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519

with Flat Antenna (Double Type)

Test Mode - Transmitting Mode, Channel: 37, Frequency: 2441 MHz
int. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
[(MH=) (dE/m) [dBE) [dBpWV) (ABpW/m)  (dBpVAm) (AR}
Horizontal 1 119s.326 25.29 4.58 10.83 40.70 74,00 33.30 Peak
2 1573.876 25.51 5.94 11.0%7 4z .52 74,00 31.15
3 1e74.556 26.31 6.65 10.31 43 .27 74,00 30.73
4 1770.202 Z6.79 7.07 0 10.41 44 27 7400 29.73
int. Cable Ewmission
Fredq. Factor Loss  Reading Lewel Limits Margin Remark
[MH=) (dE/m) (dB) [dEpV) (dBpV/m)  (dBuV/m) [dE)
Horizontal 1 1196.326 25.29 4.558 7.ao 3e. 87 54 .00 17.13 Awverage
2 1573.876 25.51 5.94 6.73 35.458 S4.00 15,52
3 1674.556 2Z6.351 G.65 6.51 39.28 S4.00 14,72
4 1770.202 Z6.79 7.07 6.52 40.38 54,00 13.63
int. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
[MH=) (dE/m) (dB) [dEpV) (dBpV/m)  (dBuV/m) [dE)
Vertical 1 1083z2.222 25.24 4.35 12.5¢6 42 .15 74,00 31.85 Peak
2 1208.072 2Z5.29 4.60 13.95 43 .54 74,00 30.16
3 1280.228 25.32 4,77 11.58 41 .66 7400 32.34
4 1380.906 25.3¢6 5.08 12.54 43 .28 74,00 30.72
5 1476.552 25.39 5.3 16.44 47 .15 74,00 26.82
& 1526.892 25.54 5.1 17.40 453 .58 74,00 25.44
7 1573.876 Z25.51 5.94 15.59 t0.54 74,00 Z3.66
g 1624.216 2Z6.07 .32 1Z2.55 45.25 74,00 Z8.75
9 1674.556 Z6.51 G.65 15.45 45.41 74,00 Z5.59
10 1770.zZ02 Z26.79 T.07 12.58 16,44 74.00 Z7.56
int. Cable Ewmission
Fredq. Factor Loss Reading Level Limits Margin Remark
[(MH=z) (dB/m) (dB) [clEpV) [ABuV/m)  (dBuW/m) =hzR]
Vertical 1 1082.22&2 Z5.24 4.35 9.08 35.67 S4.00 15.535 Awverage
2 1208.072 2Z5.29 4,60 9.59 39.48 54,00 14,53
3 1Z80.:228 25.3Z2 4,77 7.e0 37.69 54 .00 16.32
4 1380.906 25.3¢6 5.08 g.25 35.69 54 .00 15.31
5 14746.552 Z5.39 5.36 13.98 44,72 S4.00 9.25
& 152/.892 2Z5.54 E.61 14.06 45.22 54,00 5.78
7 1873.8786 25.81 .94 13.92 45. 67 54,00 8.33
8 1624.216 Z25.07 G.32 9.71 42 .10 54 .00 11.20
9 1674.556 Z6.51 G.65 11.90 44 .56 S4.00 9.14
10 1770.Z2028 2Z6.79 7.07 .52 4z .65 S4.00 11.52

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519

with Flat Antenna (Double Type)

Test Mode - Transmitting Mode, Channel: 75, Frequency: 2480MHz
Ant. Cahle Emi=ssion
Fredg. Factor Loss Reading Level Limits Margin Femark
[MH=z) [dB/m) [dE) [dEpv) [AEpW/m)  [(dBpV/m) [clE)
Horizontal 1 1224.852 25.30 4.63 9.70 39.64 7400 34.36 Feak
2 1573.878 2E5.81 .94 10.56 42,31 7400 31.69
3 1e74.556 26.31 G.65 11.94 44,390 74.00 Z29.10
4 1770.202 2ZE6.79 7.07  12.46 46,32 74.00 27.E68
Ant. Cable Emi=ssion
Fredg. Factor Loss FPReading Level Limits Margin Remark
[MH=) {dE/m) (dB) [dEpWV) (dEpW/m) [(dBpV/m) (dE)
Horizontal 1 1224.852 25.30 4.63 6.85 36.81 54,00 17.19 Average
2 1573.876 25.81 5.94 6.89 38.64 54,00 15.3¢6
3 1674.556 Z26.351 G.65 722 40.19 S4.00 13.52
4  1770.202 Z6.79 7.07 8.88 4z .74 E4.00 11.26
Ant. Cahle Emi=ssion
Frecg. Factor Loss Reading Level Limits Margin Remark
[MH=) {dBsm) (dB) [dEpv) (dBEpW m)  (dBpWV/m) [dE)
Vertical 1 1015.102 2E5.Z21 4.21 12.65 4z .06 74.00 31.94 Pesak
21082222 25.24 4.35 12.85 42.44 7400 31.56
3 1280.226 25.32 .77 1Z2.64 42,72 74,00 31.25
4 1380.906 Z5.36 5.05 1z2.¢61 43.05 74.00 30.95
5 1476.55& Z5.39 5.36 14.55 45.57 74.00 Z8.45
& 1526.892 2ZE.E54 E.61 15.49 45,65 74.00 27.35
7 1873.8786 2E5.81 .94 15.61 47 .36 74.00 Z6.64
8 1e24.216 26.07 .32 11.23 43.63 74,00 30.37
9 1e74.556 26.31 G.65 15.94 43 .90 74,00 25.10
10 1770.202 2Z6.79 7.07 16,489 50.355 74.00 Z3.65
Ant. Cakble Emission
Fredg. Factor Loss FPReading Level Limits Margin Remark
[MH=) (dESm) [dB) [dEpWV) [AEpuW/m) [(dBuV/m) [dE)
Vertical 1 1015.102 2E5.Z21 4,21 Q.22 38.63 E4.00 15.37 Average
2 1og2.z:22 25.24 4,35 8.59 38.15 E4.00 15.82
3 1280.226 25.32 4,77 8.66 38.75 E4.00 15.25
4 13830.906 25.36 5.08 7.18 37.62 E4.00 16.38
& 1476.552 25.39 .36 10.49 41.24 E4.00 12.76
6 1526.892 2ZE5.54 G.61 10.:22 41.37 54,00 12.63
7 1573.876 25.81 5.94 12.53 44 .25 54.00 9.72
g 1e024.21¢ 26.07 G.32 7.06 39.46 54,00 14.54
9 1674.556 26.31 G.65 11.34 44 .30 54,00 Q.70
10 1770.202 26.79 7.07 12,97 46.83 54,00 7,17

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emission levels were too low
against the official limit and not reported.
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Date of Test : Sep. 21, 2005 Temperature : 23°C
EUT : Wireless Modem with Serial Interface Humidity : 519
with Flat Antenna (Double Type)
Test Mode - Receiving Mode, Channel: 37, Frequency: 2441 MHz
Ant. Cable Emission
Frecg. Factor Loss Reading Level Limits Margin Remark
[MHz) {dB/m) (dE) [dEnW) (dEpW/m) (dBpV/m) [dE)
Horizontal 1 1011.746 25.Z21 4.21 10.28 39,69 74.00 34.31 Peak
2 1417.82Z 25.37 5.20 §5.31 35.85 74.00 35.12
Ant. Cable Emission
Freg Factor Loss Reading Lewvel Limits Margin Remark
[MHz) [dB/m) [dE) [=R:REATH] [AEpW/m) [(dBpV/m) [dE)
Horizontal 1 1011.748 25.21 4.21 8.13 37.59 54 .00 16.41 Average
2 1417.822 25.37 5.20 4.82 35.39 54 .00 15.61
Ant. Cable Emission
Freg Factor Loss Reading Lewvel Limits Margin Remark
[MHz) [dBSm) [dB) [=R:REATA] (ABpW/m) [(dBpv/m) [dE)
Vertical 1 1011.746 25.Z21 4.21 11,17 40,55 74.00 33.42 Peak
2 1682.946 26.36 6.73 g.54 41.93 74.00 32.07
Ant. Cahle Emi=ssion
Freg Factor Loss Reading Level Limits Margin Femark
[MHz) {dB/m) (dE) [dEnW) (dEpW/m) (dBpV/m) [dE)
Vertical 1 1011.746 25.Z21 4.21 6.77 36.19 54.00 17.81 Awverage
2 1652.946 26.36 6.73 6.09 39.15 54.00 14.52
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. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

Remark

against the official limit and not reported.

. Measurement was up to 25GHz, but the emission levels were too low
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3.6.3. Restricted Bands Measurement Results

Date of Test :

EUT :

Test Mode :

Sep. 21, 2005 Temperature :

Wireless Modem with Serial Interface Humidity :
with Printed Antenna

23°C

51%

Transmitting Mode, Channel: 0, Frequency: 2403MHz

Emission Antenna Cable Meter Reading Emission Level
Factor Loss Horizontal Horizontal Limits
dB/m dB dBuVv dBuV/m  dBuV/m

Frequency
MHz

Margin
dB

Peak *

Average *

2359.940

2359.500

28.54 6.30 7.35 42.19 74.00

28.54 6.30 -2.68 32.16 54.00

31.81

21.84

Remark

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

Low frequency section (spurious in the restricted band
2310-2390MHz).

. “** The field strength of emission appearing within Part
shall not exceed the limits shown in section 15.209.

(o] ENC Laboratory
| I IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.C.C. Post Code:24443

Tel:+886-2-26092133 Fax:+886-2-260292303
Email:ttemclttenc. com. tw

Data: 3 ~_ File: CZEM941048'Printediout of band.emi (8)
T Level {dBuV/im) Date: 2005-09-21
FLC CLASS B(1G-PK)
53
1
02310 2332, 2354, 2376, 2398, 2420
Frequency (MHz)
Site i A/C Chamber Date : 3
Condition i 3m 3115 Polarity: HORIZONTAL
Limit i FCC CLASS-E(1G-FE)
Env. / Ins. : B593EM 237C/51% Engineer: Jarwei Wang
EUT i Wireless Modem with Ferial Interface
Power Rating : DC &V M/N:FDLO1TO
Test Mode i Out of Bandi(Printed Antenna)
Data: 2 File: C:EM94 1048 Printediout of band.emi (8)
Level {dBuVim) Date: 2005-09-21
105
3
FCCCLABS B(1G-AV)
53
1
2
02310 2332, 2354, 2376. 2398. 2420
Frequency (MHz)
Fite i 4/C Chamber Date iz
Condition 1 3m 3115 Polarity: HORIZOWTAL
Limit : FCC CLASS-B(1G-AW)
Env. / Inz. : B593EM 23+%C/51% Engineer: Jarwei Wang
EUT t Wireless Modem with Serial Interface
Power Rating : DC &V M/N:FDLOITO
Test Mode i Out of Bandi(Printed Antenna)

15.205(a)

Audix Corporation  Report No.
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Sep. 21, 2005 Temperature : 23°C

EUT :

Wireless Modem with Serial Interface Humidity : 51%

with Printed Antenna

Test Mode :

Transmitting Mode, Channel: 0, Frequency: 2403MHz

Emission Antenna Cable
Factor
dB/m

Frequency
MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Margin
dB

Peak *

Average *

2319.020

2351.690

28.46

28.53

6.25 7.66 42.37 74.00 31.63

6.29 -5.41 29.41 54.00 24.59

Remark

AUDIX ]

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

. “** The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Lsbworatory

No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:Z4443
Tel:+886-2-26092133 Fax:+386-2-26039303
Ewail:ttemcBttenc.com. by

Data: 4
Level (dBuv/m)
105

File: C:EM941048'Printediout of band.emi (8)
Date: 2005-09-21

FCC 118831 1G-PK)

53
g 2
02310 2332, 2354, 2376, 2398, 2420
Frequency (MHz)
Site ¢ L/C Chamber Date 4
Condition 1 3m 3115 Polarity: VERTICAL
Limit : FCC CLASS-B(1G-PE)
Env. [/ Ins. : BE93EM 23%C/51% Engineer: Jarwei Wang
EUT i Wireless Modem with Ferial Interface
Power Rating : DC &V
Test Mode : Out of Bandi(Printed Antennal
Data: 1 ~_ File: CEM941048'Printediout of band.emi (8)
T Level {dBuV/im) Date: 2005-09-21
3
FCCICLASS B(1G-AV)
53
1 2
02310 2332, 2354, 2376. 2398. 2420
Frequency (MHz)
Fite i 4/C Chamber Date @1
Condition 1 3m 3115 Polarity: VERTICAL
Limit : FCC CLASS-B(1G-AW)
Emwv. / Ins. @ B593EM 23*%C/51% Engineer: Jarmwei Wang
EUT i Wireless Nodem with Serial Interface
Power Rating : DC &V M/N:FDLO1TO
Test Mode : Out of Bandi(Printed Antennal
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Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

FCC ID. AZP-FDLOITU Page 87 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface Humidity : 519

with Printed Antenna

Transmitting Mode, Channel: 75, Frequency: 2480MHz

Antenna Cable
Factor Loss
dB/m dB

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Margin
dB

Peak *

Average *

2483.520

2483.520

28.77 6.45 19.45 54.67 74.00 19.33

28.77 6.45 9.38 44.60 54.00 9.40

Remark

AUDIX 2

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. High frequency section (spurious in the restricted band
2483.5-2500MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Lshoratory

MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:Z24443
Tel:+866-2-26092133 Fax:+566-2-26089303
Email:tremclcrenc.com. cw

D,
105

53

0

Site
Condition
Limit

Env. / In=s.

EUT

Power Rating :

Test Mode

ata: 6
Level {dBuV/im)

File: C:EM94 1048 Printediout of band.emi (8)
Date: 2005-09-21

1

FCC CLASS B(1G-PK)

2450 24686, 2482, 2408,

Frequency (MHz)

2514, 2530

: L/C Chamber Date 6
: 3m 3115 Polarity: HORIZONTAL
: FCC CLASS-B{1G-FE]
;i B593EM 237C/51% Engineer: Jarwel Wang
i Wireless Modew with Serial Interface

DC av M/N:FDLOLTO

: Out of Bandi(Printed Antennal

Data: 7
Level (dBuv/m)
105

53

Fite
Condition
Limit

Env. / Ins
EUT

Power Rating :

Test Mode

File: C:EM941048'Printediout of band.emi (8)
Date: 2005-09-21

1

—

FCC CLASS-B(1G-AV)

2450 2466. 2482, 2498, 2514, 2530
Frequency (MHz)
i 4/C Chamber Date Hir)
1 3m 3115 Polarity: HORIZOWTAL
: FCC CLASS-E(1G-AW)
o : BE93EM 23%C/51% Engineer: Jarwei Wang

i Wireless Nodem with Serial Interface
DC av M/N:FDLOLTO
: Out of Bandi(Printed Antennal

Audix Corporation  Report No. EM-F940215



FCC ID. AZP-FDLOITU  Page 88 of 141

Date of Test : Sep. 21, 2005 Temperature : 23°C

EUT : Wireless Modem with Serial Interface Humidity : 519
with Printed Antenna

Test Mode - Transmitting Mode, Channel: 75, Frequency: 2480MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB

Peak * 2483.520 28.77 6.45 12.59 47.81 74.00 26.19

Average * 2483.520 28.77 6.45 4.04 39.26 54.00 14.74

—

Remark Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. High frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

(o] EMC Lsbworatory
| I IX MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0O.C. Post Code:24443

Tel:+856-2-26092133 Fax:+386-2-26099303
Email:ttemclttenc.com. tw

Data: 5 File: C:EM94 1048 Printediout of band.emi (8)
Level {dBuVim) Date: 2005-09-21
105
FLC CLASS-B(1G-PK}
53
3
0 2450 2466, 2482, 2498, 2514, 2530
Frequency (MHz}
Site ¢ L/C Chamber Date g 8
Condition 1 o3m 3115 Polarity: VERTICAL
Limit : FCC CLASS-B{1G-FE]
Env. / Ins. : B593EM 237C/51% Engineer: Jarwei Wang
EUT ¢ Wireless Modew with Serial Interface
Power Rating : DC 6V M/N:FDLOLTO
Test Mode : Qut of Band(Printed Antenna)
Data: 8 ~ File: C:EM941048'Printed'out of band.emi (8)
I Level {dBuV/im) Date: 2005-09-21

FCC CLASS B(1G-AV)

53—/_/
3

o 2450 2466. 2482, 2498. 2514, 2530

Frequency (MHz)

Fite i 4/C Chamber Date : 8

Condition 1 3m 3115 Polarity: VERTICAL

Limit : FCC CLASS-B(1G-AW)

Env. [/ Ins. : BE93EM 23%C/51% Engineer: Jarwei Wang

EUT i Wireless Modem with Ferial Interface

Power Rating : DC oV M/N:FDLOL1TO

Test Mode : out of Band(Printed Antenna)

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

Antenna Cable

FCC ID. AZP-FDLOITU  Page 89 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface Humidity : 519

with Pencil Type Antenna

Transmitting Mode, Channel: 0, Frequency: 2403MHz

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak *

Average *

2375.120

2359.390

28.57 6.32 7.31 42.20 74.00 31.80

28.54 6.30 -3.26 31.58 54.00 22.42

Remark

AUDIX ]

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Lsbworatory

MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:Z24443
Tel:+856-2-26092133 Fax:+386-2-26099303
Email:ttemclttenc.com. tw

Data: 6
Level {dBuVin)

File: C:EM94 1048 Pencil type'out of band.emi (8)
Date: 2005-09-21

105
FCC ‘ESS—BHG—PM
53
! 2
02310 2332, 2354, 2376, 2398, 2420
Frequency (MHz)

Site ! L/C Chamber Date H
Condition : 3m 3115 Polarity: HORIZOMNTAL
Limit i FCC CLABZ-E(1G-PE)
Env. / Ins. : B593EM 23*%C/51% Engineer: Jarwei Wang
EUT t Wireless Modem with Serial Interface
Power Rating : DC &V M/N:FDLOITO

Test Mode

i Out of Band (Pencil Antennal

Data: 7
Level (dBuvim)

File: CEM941048'Pencil type'out of band.emi (8)
Date: 2005-09-21

105
3
FCC ZXSSBHGAW
53
; 2 L
02310 2332, 2354, 2376. 2398. 2420
Frequency (MHz)
Site ! L/C Chamber Date B®
Condition : 3m 3115 Polarity: HORIZONTAL
Limit i FCC CLABS-B(1G-AV)
Env. / Ins. : B593EM 23*%C/51% Engineer: Jarwei Wang
EUT ¢ Wireless Modewm with Serial Interface

Power Rating :

Test Mode

DC 6V M/N:FDLOLTO
: Out of Band (Pencil Antenna)

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

Antenna Cable

FCC ID. AZP-FDLOITU  Page 90 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface Humidity : 519

with Pencil Type Antenna

Transmitting Mode, Channel: 0, Frequency: 2403MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak *

Average *

2385.790

2385.900

28.59 6.33 8.84 43.76 74.00 30.24

28.59 6.33 -1.76 33.16 54.00 20.84

Remark

AUDIX

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Lsbworatory

No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:z4443
Tel:+886-2-26092133 Fax:+386-2-26039303
Email:ttemclttemc.com. tw

Data: 5
Level (dBuV/m)

File: C: EM941048'Pencil type'out of band.emi (8}
Date: 2005-09-21

105
FCCCLABS B(1G-PK)
53
1
l:IZ?HIZI 2332 2354, 2376. 2398. 2420
Frequency (MHz)
Site ! L/C Chamber Date BB
Condition : 3m 3115 Polarity: VERTICAL
Limit : FCC CLASS-B{1G-FE]
Env. / Ins. : B593EM 237C/51% Engineer: Jarwei Wang
EUT i Wireless Modew with Serial Interface
Power Rating : DC oV M/N:FDLOL1TO
Test Mode : Out of Band (Pencil Antennal)
Data: 8 __ File: CEM941048'Pencil type'out of band.emi (8)
- Level {dBuV/im) Date: 2005-09-21
2
FCO CLASS B(1G-AV)
53
1
2
02310 2332, 2354, 2376. 2398. 2420
Frequency (MHz)
Site : L/C Chamber Date : 8
Condition : 3m 3115 Polarity: WERTICAL
Limit i FCC CLASS-B(1G-AV)
Env. / Ins. : B593EM 23*%C/51% Engineer: Jarwei Wang
EUT t Wireless Modem with Serial Interface

Pover Rating :

Test Mode

nC &V M/N:FDLOITO
i Out of Band (Pencil Antennal

Audix Corporation  Report No. EM-F940215



FCC ID. AZP-FDLOITU  Page 91 of 141

Date of Test : Sep. 21, 2005 Temperature : 23°C

EUT : Wireless Modem with Serial Interface Humidity : 519
with Pencil Type Antenna

Test Mode - Transmitting Mode, Channel: 75, Frequency: 2480MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB

Peak * 2483.520 28.77 6.45 16.59 51.81 74.00 22.19

Average * 2483.520 28.77 6.45 7.43 42.65 54.00 11.35

—

Remark Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. High frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

@ ENMC Leboratory
| I IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:Z24443

Tel:+856-2-26092133 Fax:+386-2-260389303
Email:ctemcBrrenc.com. tw

Data: 2 File: C:EM941048'Pencil type'out of band.emi (8}
o7 Level {dBuV/m) Date: 2005-09-21

FCC CLASS-B(1G-PK}

19
o 2450 2466. 2482, 2498. 2514, 2530
Frequency (MHz)
Site ! L/C Chamber Date : oz
Condition : 3m 3115 Polarity: HORIZOMNTAL
Limit i FCC CLABZ-E(1G-PE)
Env. / Ins. : B593EM 23*%C/51% Engineer: Jarwei Wang
EUT ¢ Wireless Modew with Serial Interface
Power Rating : DC 6V M/N:FDLOLTO
Test Mode : Out of Band (Pencil Antenna)
Data: 3 __ File: CEM941048'Pencil type'lout of band.emi (8)
- Level {dBuV/im) Date: 2005-09-21

1

3

FCC CLASS BU1G-AV)

0

2450 2466. 2482, 2498. 2514, 2530

Frequency (MHz)

Site ¢ L/C Chamber Date : 3

Condition : 3m 3115 Polarity: HORIZOMNTAL

Limit : FCC CLASS-B(1G6-AWV)

Env. / Ins. : B593EM 237C/51% Engineer: Jarwei Wang

EUT ¢ Wireless Modew with Serial Interface

Power Rating : DC &V M/N:FDLOL1TO

Test Mode : out of Band (Pencil Antenna)

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

FCC ID. AZP-FDLOITU — Page 92 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface Humidity : 519

with Pencil Type Antenna

Transmitting Mode, Channel: 75, Frequency: 2480MHz

Antenna Cable
Factor Loss
dB/m dB

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Margin
dB

Peak *

Average *

2483.520

2483.520

28.77 6.45 25.65 60.87 74.00 13.13

28.77 6.45 9.57 44.79 54.00 9.21

Remark

AUDIX J

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. High frequency section (spurious in the restricted band
2483.5-2500MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Laboratory

Ho.83-11, Tin—fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0O.C Post Code:24443
Tel:+886-2-26092133  Fax:+886-2-26099303
Email : ttemc@ttenc. com. tw

D,
105

ata: 1
Level {dBuVin)

File: C: EM941048'Pencil type'out of band.emi (8)
Date: 2005-09-21

FCC CLASS.B(1G-PK)

3
2450 2466. 2482, 2498. 2514, 2530
Frequency (MHz)
: L/C Chamber Date 1
: 3m 3115 Polarity: WERTICAL
i FCC CLASS-B(1G-FE)
. : B593EM 23*%C/51% Engineer: Jarwel Wang

t Wireless Modem with Serial Interface
nC &V M/N:FDLOITO
i Out of Band (Pencil Antenna)

53

0
Site
Condition
Limit
Env. / Ins
EUT
Power Rating :
Test Mode

Data:

49

0

Site
Condition
Limit

Env. / In=s.

EUT

Power Rating :

Test Mode

ata: 4
Level {dBuV/m)
ar

File: C:EM941048'Pencil type'out of band.emi (8}
Date: 2005-09-21

FCCCLASS BUIG-AV)

———

2450

2468, 2482, 2408,

Frequency (MHz}

2514, 2530

: L/C Chamber Date : 4

: 3m 3115 Polarity: WERTICAL
: FCC CLASS-B(1G6-AWV)
;i B593EM 237C/51% Engineer: Jarwel Wang

¢ Wireless Modew with Serial Interface
DC &V M/N:FDLOLTO
: Out of Band (Pencil Antennal)

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

Antenna Cable

FCC ID. AZP-FDLOITU  Page 93 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface Humidity : 519

with Pedestal Antenna

Transmitting Mode, Channel: 0, Frequency: 2403MHz

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak *

Average *

2386.120

2385.900

28.59 6.33 7.52 42.44 74.00 31.56

28.59 6.33 -4.74 30.18 54.00 23.82

Remark

AUDIX J

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Laboratory

No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:Z24443
Tel:+856-2-26092133 Fax:+386-2-260389303
Email:ttemclttemc.com. tw

Data: 5
Level (dBuv/m)
105

File: C: EM941048'Pedestaliout of band.emi (8)
Date: 2005-09-21

FCC :lst“lGPK)

53

1 2
02310 2332. 2354, 2376. 2398. 2420
Frequency (MHz}
Site i 4/C Chamber Date i 5
Condition 1 3m 3115 Polarity: HORIZOWTAL
Limit : FCC CLASS-B(1G-PE)
Env. / Ins. : BE93EM 23%C/51% Engineer: Jarwei Wang
EUT i Wireless Modem with Ferial Interface
Power Rating : DC oV M/N:FDLOL1TO

Test Mode

t Oout of Band+Pedestal Antenna

Data: 8
Level (dBuVim)
a7

File: CZEM941048Pedestaliout of band.emi (8)
Date: 2005-09-21

3
FLCCLASS B{1G-AV)
49
12
l"'2310 2332 2354, 2376. 2398. 2420
Frequency (MHz}

Site : L/C Chamber Date : 8
Condition : 3m 3115 Polarity: HORIZONTAL
Limit i FCC CLABS-B(1G-AV)
Env. / Ins. : B593EM 23*%C/51% Engineer: Jarwei Wang
EUT ¢ Wireless Modew with Serial Interface

Power Rating :

Test Mode

DC &V M/N:FDLOLTO
t Oout of Band+Pedestal Antenna

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

Antenna Cable

FCC ID. AZP-FDLOITU ~ Page 94 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface Humidity : 519

with Pedestal Antenna

Transmitting Mode, Channel: 0, Frequency: 2403MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak *

Average *

2386.450

2385.680

28.59 6.33 6.94 41.86 74.00 32.14

28.59 6.33 -5.15 29.77 54.00 24.23

Remark

AUDIX

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Lsboratory

MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:+886-2-26092133 Fax:+886-2-260292303
Email:ttemclttenc.com. tw

Data: 6 File: C:EM94 1048 Pedestallout of band.emi (8)
Level {dBuV/in) Date: 2005-09-21
105
3
FCC L AlSS-B{'IG-PH\
53
1.2
02310 2332 2354, 2376. 2398. 2420
Frequency (MHz)
Site i A/C Chamber Date : 6
Condition i 3m 3115 Polarity: VERTICAL
Limit : FCC CLASS-E(1G-FK)
Env. / Ins. : B593EM 23+%C/51% Engineer: Jarwei Wang
EUT t Wireless Modem with Serial Interface
Power Rating : DC &V M/N:FDLOITO
Test Mode i Out of Band+Pedestal Antenna
Data: 7 File: C:EM94 1048 'Pedestallout of band.emi (8)
o7 Level {dBuV/im) Date: 2005-09-21
3
FCC|CLARS B1G-AV)
49
12
02310 2332, 2354, 2376, 2398, 2420
Frequency (MHz)
Site ¢ L/C Chamber Date B ®
Condition : 3m 3115 Polarity: VERTICAL
Limit i FCC CLABS-B(1G-AV)
Env. / Ins. : B593EM 23*%C/51% Engineer: Jarwei Wang
EUT t Wireless Modew with Serial Interface

Pover Rating :

Test Mode

nC &V M/N:FDLOITO
i Out of Band+Fedestal Antenna

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

FCC ID. AZP-FDLOITU Page 95 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface Humidity : 519

with Pedestal Antenna

Transmitting Mode, Channel: 75, Frequency: 2480MHz

Antenna Cable
Factor Loss
dB/m dB

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Margin
dB

Peak *

Average *

2483.530

2483.530

28.77 6.45 14.58 49.80 74.00 24.20

28.77 6.45 -0.16 35.06 54.00 18.94

Remark

AUDIX ]

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. High frequency section (spurious in the restricted band
2483.5-2500MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Laboratory

Ho.53-11., Tin—fu Tsun. Lin-kou Hsiang, Taipei
County, Taiwsn R.Q.C. Post Cods:24443
Tel:+886-2-26092133  Fax:+886-2-26099303
Email  ttemc@ttemc. com. tw

Data: 1
Level (dBuvim)
105

File: CEM941048Pedestaliout of band.emi (8)
Date: 2005-09-21

1

FCC CLASS-B(1G-PK)

53
3
o 2450 2464. 2478, 2492 2506. 2520
Frequency (MHz}

Site : L/C Chamber Date B i
Condition : 3m 3115 Polarity: HORIZONTAL
Limit i FCC CLASS-E(1G-FE)
Env. / Ins. : B593EM 23*%C/51% Engineer: Jarwei Wang
EUT t Wireless Modem with Serial Interface
Power Rating : DC &V M/N:FDLOITO
Test Mode i Out of Band+Pedestal Antenna

Data: 4
Level (dBuv/m)
a7

49

0

Fite
Condition
Limit

Env. / Ins
EUT

Power Rating :

Test Mode

File: C: EM941048'Pedestaliout of band.emi (8)
Date: 2005-09-21

FCC CLASS BU1G-AV)

—

2450 2464. 2478, 2492 2506. 2520
Frequency (MHz)
! L/C Chamber Date : 4
: 3m 3115 Polarity: HORIZOMNTAL
i FCC CLABS-B(1G-AV)
. i B593EM 23*%C/51% Engineer: Jarwel Wang

¢ Wireless Modew with Serial Interface
DC &V M/N:FDLOLTO
: Out of Band+Pedestal Antenna

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

FCC ID. AZP-FDLOITU ~ Page 96 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface Humidity : 519

with Pedestal Antenna

Transmitting Mode, Channel: 75, Frequency: 2480MHz

Antenna Cable
Factor Loss
dB/m dB

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Margin
dB

Peak *

Average *

2483.530

2483.530

28.77 6.45 19.57 54.79 74.00 19.21

28.77 6.45 3.48 38.70 54.00 15.30

Remark

AUDIX J

I.
2.

Emission Level = Antenna Factor + Cable Loss + Meter Reading.
High frequency section (spurious in the restricted band
2483.5-2500MHz).

“** The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Lshoratory

MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:z24443
Tel:+886-2-26092133 Fax:+386-2-26039303
Email:ttemclttemc.com. tw

3.

Data: 2
Level (dBuv/m)

105

53
0
Site
Condition
Limit

Env. / In=s.

EUT

Power Rating :

Test Mode

File: C: EM941048'Pedestaliout of band.emi (8)
Date: 2005-09-21

FCC CLASS B(1G-PK)

3
2450 2464. 2478, 2492 2506. 2520
Frequency (MHz}
: L/C Chamber Date H-3
: 3m 3115 Polarity: WERTICAL
i FCC CLASS-E(1G-FE)
: B593EM 23*%C/51% Engineer: Jarwel Wang

¢ Wireless Modewm with Serial Interface
DC &V M/N:FDLOLTO
: Out of Band+Pedestal Antenna

D,
9

49

]

ata: 3
7 Level {dBuVin)y

File: C:EM94 1048 Pedestallout of band.emi (8)
Date: 2005-09-21

1

=

FCC CLASS BU1G-AV)

2450 2464, 2478. 2492, 2506. 2520

Frequency (MHz}

Site i 4/C Chamber Date 2 3

Condition 1 3m 3115 Polarity: VERTICAL

Limit : FCC CLASS-B(1G-AW)

Env. / Ins. : BE93EM 23%C/51% Engineer: Jarwei Wang

EUT i Wireless Modem with Ferial Interface

Power Rating : DC oV M/N:FDLOL1TO

Test Mode : Out of Band+Pedestal Antenna

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

Antenna Cable

FCC ID. AZP-FDLOITU Page 97 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface Humidity : 519

with Flat Antenna (Single Type)

Transmitting Mode, Channel: 0, Frequency: 2403MHz

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak *

Average *

2359.830

2359.390

28.54 6.30 7.10 41.94 74.00 32.06

28.54 6.30 -0.39 34.45 54.00 19.55

Remark

AUDIX ]

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Lsbworatory

No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:Z4443
Tel:+886-2-26092133 Fax:+386-2-26039303
Email:ttemclttenc. com. by

Data: 2
Level {dBuV/m)
ar

File: C:'EM94 1048 Flat(single)'out of band.emi (8}
Date: 2005-09-21

FCC leSBHGPHl
49
1
02310 2332, 2354, 2376. 2398. 2420
Frequency (MHz)
Fite i 4/C Chamber Date iz
Condition 1 3m 3115 Polarity: HORIZOWTAL
Limit : FCC CLASS-E(1G-FK)
Env. / Ins. : B593EM 23%C/51% Engineer: Jaruwei Wang
EUT : Wireless Modem with Serial Interface
Power Rating : DC &V M/N:FDLO1TO
Test Mode 1 Out of Band4Flat (single) Antenns
Data: 3 ~_ File: C:EM941048'Flat(single)'out of band.emi (8}
o Level {dBuV/m) Date: 2005-09-21
3
FCCY \SS-B{ 1G-AVy
49
1
2
l:'2310 2332, 2354, 2376. 2398. 2420
Frequency (MHz)

Site t B/C Chember Date E}
Condition to3m 3115 Polarity: HORIZOMNTAL
Limit : FCC CLASS-B(1G6-AWV)
Env. / Ins. : B593EM 237C/51% Engineer: Jarwei Wang
EUT ¢ Wireless Modew with Serial Interface
Power Rating : DC &V M/N:FDLOLTO
Test Mode : out of Band+Flart (single] Antenns

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

Antenna Cable

FCC ID. AZP-FDLOITU  Page 98 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface Humidity : 519

with Flat Antenna (Single Type)

Transmitting Mode, Channel: 0, Frequency: 2403MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak *

Average *

2377.870

2379.080

28.58 6.32 8.31 43.21 74.00 30.79

28.58 6.32 -5.76 29.14 54.00 24.86

Remark

AUDIX

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Laboratory

Ho.E53-11. Tin-fu Tsun, Lin-kou H=siang, Taipei
County, Taiwan R.0O.C Post Cods:24443
Tel:+886-2-26092133  Fax:+886-2-26099303
Email : ttemc@ttenc. com. tw

Dat.

a1
Level {dBuV/in)
100

File: C: EM94 1048 Flat(single)'out of band.emi (8)
Date: 2005-09-21

FCC L LSB{'IGPK)
50
1
02310 2332, 2354, 2376, 2398, 2420
Frequency (MHz)
Site ¢ L/C Chamber Date B i
Condition 1 o3m 3115 Polarity: VERTICAL
Limit : FCC CLASS-B({1G-PE]
Env. / Ins. : B593EM 237C/51% Engineer: Jarwei Wang
EUT ¢ Wireless Modew with Serial Interface
Power Rating : DC &V M/N:FDLOL1TO
Test Mode : out of Band+Flart (single] Antenns
Data: 4 File: C:EM94 1048 'Flat(single)'out of band.emi (8)
o7 Level {dBuV/im) Date: 2005-09-21
3
FCCCLASS B1G-AV)
19
1 2
02310 2332, 2354, 2376. 2398. 2420
Frequency (MHz}
Site ¢ L/C Chamber Date B &
Condition 1 o3m 3115 Polarity: VERTICAL
Limit : FCC CLASS-B(1G6-AWV)
Env. / Ins. : B593EM 23*%C/51% Engineer: Jarwei Wang
EUT ¢ Wireless Modew with Serial Interface

Power Rating :

Test Mode

DC &V M/N:FDLOLTO
: Qut of Band+Flat (single) Antenna

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

FCC ID. AZP-FDLOITU  Page 99 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface Humidity : 519

with Flat Antenna (Single Type)

Transmitting Mode, Channel: 75, Frequency: 2480MHz

Antenna Cable
Factor Loss
dB/m dB

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Margin
dB

Peak *

Average *

2483.530

2483.530

28.77 6.45 17.07 52.29 74.00 21.71

28.77 6.45 7.9 43.12 54.00 10.88

Remark

AUDIX 2

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. High frequency section (spurious in the restricted band
2483.5-2500MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Lehoratory

MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.C.C. Post Code:24443
Tel:+866-2-26092133 Fax:+566-2-26089303
Email:ctemcBrrenc.com. tw

Data: 8
Level (dBuv/m)
ar

File: C: EM941048Flat({single)'out of band.emi (8}
Date: 2005-09-21

FCCCLASS B(1G-PK}

49 3
o 2450 2464. 2478. 2492 2506. 2520
Frequency (MHz}
Site : B/C Chamber Date = 8
Condition i 3m 3115 Polarity: HORIZONTAL
Limit : FCC CLASS-E(1G-FK)
Env. / Inz. : B593EM 23+%C/51% Engineer: Jarwei Wang
EUT : Wireless Modem with Serial Interface
Power Rating : DC &V M/N:FDLO1TO
Test Mode 1 Out of Band4Flat (single) Antenns
Data: 5 File: E:test-datalRF Test2005FUTUBA'EM94 1048 Flat{single)out of band.emi éﬂa
. Level (dBu\im) Date: 2005-09-21
1
FCC CLASS B(1G-AV)
49
3
0 2450 2464. 2478. 2492, 2506. 2520
Trace: (Discrete) Frequency (MHz)
Fite no. i 4/C Chamber Data no. @ 5
Dis. / int. Hi ) 3115 Ant. pol. : HORIZONTAL
Limit : FCC CLASS-B(1G-AW)
Env. [/ Ins. : BE93EM 23%C/51% Enginner : Jarwei Wang
EUT i Wireless Modem with Ferial Interface

Power Rating :

Test Mode

DC av M/N:FDLOLTO
: Out of Band4Flat (single) Antenns

Audix Corporation  Report No. EM-F940215
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Date of Test : Sep. 21, 2005 Temperature : 23°C

EUT : Wireless Modem with Serial Interface Humidity : 519

with Flat Antenna (Single Type)

Test Mode - Transmitting Mode, Channel: 75, Frequency: 2480MHz

Antenna Cable
Factor Loss
dB/m dB

Emission
Frequency
MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Margin
dB

Peak *

Average *

2483.530 28.77 6.45 15.58 50.80 74.00 23.20

2483.530 28.77 6.45 4.14 39.36 54.00 14.64

—

Remark . Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. High frequency section (spurious in the restricted band
2483.5-2500MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Laboratory

No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Fost Code:z24443
Tel:+586-2-26092133 Fax:+886-2-26099303
Email:ttemclttemc. com. tw

AUDIX

Data: 7
Level (dBuVmjy
97

File: C:EM941048'Flat(single)'out of band.emi (8)
Date: 2005-09-21

FCC CLASS:-B(16-PK)

49 3
g 2450 2464. 2478. 2492, 2506. 2520
Frequency {MHz)
Site i A/C Chsmber Date H
Condition 1 3m 3115 Polarity: VERTICAL
Limic : FCC CLASS-EB(1G-PK)
Env. / Ins. : 8593EN Z3*C/51% Engineer: Jarwei Wang
EUT i Wireless MNodem with Serial Interface
Power Rating : DC 6V M/N:FDLOLTU
Test Mode : Out of Band+Flatisingle)] Antenna

File: C:EM941048'Flat(single)'out of band.emi (8)

Data: 6
- Level (dBuv/imjy Date: 2005-09-21

1

EE=sh

FCC CLASS B{1G-AV}

49

g 2450 2464. 2478, 2492. 2506. 2520

Frequency {MHz)

Site : A/C Chamber Date H-1

Condition i 3m 3115 Polarity: VERTICAL

Liwit 1 FCC CLASS-B(1G-LV)

Env. / Ins. : S593EM 23%C/51% Engineer: Jarwei Wandg

EUT : Wireless Modem with Serial Interface

Power Rating : DC 6V M/M:FDLOLTU

Test Mode : Out of Band+4Flatisingle] Antenna

Audix Corporation  Report No. EM-F940215



FCC ID. AZP-FDLOITU ~ Page 101 of 141

Date of Test : Sep. 21, 2005 Temperature : 23°C

EUT : Wireless Modem with Serial Interface Humidity : 519
with Flat Antenna (Double Type)

Test Mode - Transmitting Mode, Channel: 0, Frequency: 2403MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuv dBpV/m dBuV/m dB

Peak * 2359.940 28.54 6.30 7.68 42.52 74.00 31.48

Average * 2310.660 28.45 6.24 -4.07 30.62 54.00 23.38

—

Remark . Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.
AUDIX 2 Jojo5 TE TIE ey Tow, Lincn Tnfens, Totr

Tel +886-2-26092133  Fax:+886-2-26099303
Email : ttemc@ttenc. com. tw

Data: 1 _ File: C:EM941048'Flat{double)iout of band.emi (8)
o Level {dBuV/m) Date: 2005-09-21
FCCf lSS-BHG-PK\
49 7
02310 2332, 2354, 2376. 2398. 2420
Frequency (MHz)
Site i 4/C Chamber Date i1
Condition 1 3m 3115 Polarity: HORIZOWTAL
Limit : FCC CLASS-B(1G-PE)
Env. / Ins. : B593EM 23*C/51% Engineer: Jarwei Wang
EUT ¢ Wireless Modew with Serial Interface
Power Rating : DC &V M/N:FDLOL1TO
Test Mode : Out of Bad+Flat(double] intenna
Dat

a: 4 File: E:test-dataiRF Test'2005'FUTUBA'EM94 1048 \Flat(double)lout of hand.emi (8
o7 Level (dBuv/m) Date: 2005-09-21

3

FCC[ S5 B{1G-A\)
49
2

u 2310 2332, 2354, 2376. 2398. 2420

Trace: (Discrete) Frequency (MHz)
Fite no. i 4/C Chamber Data no. @ %
Dis. / int. Hi ) 3115 Ant. pol. : HORIZONTAL
Limit : FCC CLASS-B(1G-AW)
Env. / Ins. : B593EM 23*C/51% Enginner : Jarwei Wang
EUT ¢ Wireless Modew with Serial Interface
Power Rating : DC &V M/N:FDLOL1TO
Test Mode : Out of Bad+Flat(double] intenna

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

Antenna Cable

FCC ID. AZP-FDLOITU ~ Page 102 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface
with Flat Antenna (Double Type)

Humidity : 519

Transmitting Mode, Channel: 0, Frequency: 2403MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak *

Average *

2351.690

2386.230

28.53 6.29 6.59 41.41 74.00 32.59

28.59 6.33 6.15 41.07 54.00 12.93

Remark

AUDIX

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

EMC Lsboratory

MNo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:+866-2-26092133 Fax:+886-2-260292303
Email:ttemclttenc.com. tw

File: C:'EM94 1048 ‘Flat(double)'out of band.emi (8)
Date: 2005-09-21

Data: 2
Level {dBuV/im)
v

CCy LSB{'IGPK\

49
1 2
02310 2332, 2354, 2376, 2398, 2420
Frequency (MHz)
Site ¢ L/C Chamber Date zz
Condition 1 3m 3115 Polarity: VERTICAL
Limit : FCC CLASS-B(1G-PE)
Env. [/ Ins. : BE93EM 23%C/51% Engineer: Jarwei Wang
EUT i Wireless Nodem with Serial Interface
Power Rating : DC &V M/N:FDLO1TO
Test Mode 1 Out of Bad+Flatdouble] iAntenna
Data: 3 File: E:test-datalRF Test'2005FUTUBA'EM94 1048 Flat{double)lout of hand.emi (8)
- Level {dBu\im) Date: 2005-09-21
)
FCC/CLASS B(1G-AY)
49
1] 2
u 2310 2332, 2354, 2376. 2398. 2420
Trace: (Discrete) HETTETRAE)
Site no. : B/C Chamber Date no. @ 3
Di=s. / Ant. i 3m 3115 Ant. pol. : VERTICAL
Limit : FCC CLASS-B(1G-AW)
Env. / Inz. : B593EM 23+%C/51% Enginner : Jarwei Wang
EUT : Wireless Modem with Serial Interface

Power Rating :

Test Mode

DC &v M/N:FDLOLTO
1 Out of Bad+Flatdouble] iAntenna

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

FCC ID. AZP-FDLOITU ~ Page 103 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface
with Flat Antenna (Double Type)

Humidity : 519

Transmitting Mode, Channel: 75, Frequency: 2480MHz

Antenna Cable
Factor Loss
dB/m dB

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Margin
dB

Peak *

Average *

2483.520

2483.520

28.77 6.45 15.81 51.03 74.00 22.97

28.77 6.45 -0.52 34.70 54.00 19.30

Remark

AUDIX

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. High frequency section (spurious in the restricted band
2483.5-2500MHz).
. “*’ The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

AUDIX Corp. EMC Laboratory

Mo.53-11, Tin-fis Teun, Lin-kow Hsiang, Taiped
County, Taiwan R.O.C. Post Code:24443
Tel02-26092133 Fax:02-26093303
Emailtteme@ttemnc. com tar

Data:

97

File: E:test-dataiRF Test2005'FUTUBA'EM941048\Flat(double)\out of Baml.emi (8]

7
Level (dBuv/m) ate: 2005-09-21

FCC CLASS.B(1G-PK)

49
U 2450 2466. 2482, 2498. 2514, 25430

Trace: (Discrete) Frequency (MHz)
Fite no. ¢ L/C Chamber Data no. @ 7
Dis. / Aint. 1 3m 3115 Ant. pol. @ HORIZONTAL
Limit : FCC CLASS-B(1G-PE)
Env. / Ins. : B593EM 23*C/51% Enginner : Jarwei Wang
EUT ¢ Wireless Modew with Serial Interface
Power Rating : DC &V M/N:FDLOL1TO
Test Mode : Out of Bad+Flat (double) Antenna

Data: 6 File; E:test-datalRF Test'2005FUTUBA'EM4 1048 Flat{double)lout of band.emi (8

Level (dBuVv/m) Date: 2005-09-21

a7

49

1]

1

i

FCC CLASS B(1G-AV)

2450 2466. 2482, 2498. 2514, 2530
Trace: (Discrete) Frequency (MHz)
Site no. i 4/C Chamber Data no. : &
Dis. / Ant. Hi ) 3115 Ant. pol. : HORIZONTAL
Limit : FCC CLASS-B(1G-AW)
Env. / Inz. : B593EM 23*%C/51% Enginner : Jarwei Wang
EUT : Wireless Modem with Serial Interface

Power Rating :

Test Mode

DC &V M/N:FDLOLTO
1 Out of Bad+Flatdouble] iAntenna

Audix Corporation  Report No. EM-F940215



Date of Test :

EUT :

Test Mode :

Emission
Frequency
MHz

FCC ID. AZP-FDLOITU ~ Page 104 of 141

Sep. 21, 2005 Temperature : 23C

Wireless Modem with Serial Interface
with Flat Antenna (Double Type)

Humidity : 519

Transmitting Mode, Channel: 75, Frequency: 2480MHz

Antenna Cable
Factor Loss
dB/m dB

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Margin
dB

Peak *

Average *

2483.520

2483.520

28.77 6.45 17.23 52.45 74.00 21.55

28.77 6.45 4.27 39.49 54.00 14.51

Remark

AUDIX 2

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. High frequency section (spurious in the restricted band
2483.5-2500MHz).

. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX Corp. EMC Laboratory

No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan R.0.C. Post Code:24443
Tel02-26092133  Fax02Z-26099303
Emailtteraci@ttemnc. com. tw

Data: 8
o Level {dBu\f/m)

File: E:'test-dataiRF Test'2005'FUTUBA'EMO4 1048 Flat(double)iout of hand.emi (8
Date: 2005-09-21

FCC CLASS B(1G-PK)

49 3
U 2450 2466. 2482, 2498. 2514, 25430
Trace: (Discrete) Frequency (MHz)
Fite no. i 4/C Chamber Data no. @ B
Dis. / int. D 3m 3115 Ant. pol. : VERTICAL
Limit : FCC CLASS-B(1G-PE)
Env. / Ins. : BE93EM 23%C/51% Enginner : Jarwei Wang
EUT i Wireless Modem with Ferial Interface
Power Rating : DC oV M/N:FDLOL1TO
Test Mode : Out of Bad+Flatdouble] Antenns
Data: 5 File: E:test-dataiRF Test2005FUTUBA'EM94 1048 Flat{double)\out of band.emi (8)
T Level {dBu\im) Date: 2005-09-21

49

0

1

FCC CLASS B(1G-AV)

i

2450 2466, 2482, 2498, 2514, 2530
Trace: (Discrete) Frequency (MHz)
Site no. ¢ L/C Chamber Data no. : 5
Dis. / int. : 3m 3115 Ant. pol. @ VERTICAL
Limit : FCC CLASS-B(1G6-AWV)
Env. / Ins. : B593EM 237C/51% Enginner : Jarwei Wang
EUT ¢ Wireless Modew with Serial Interface
Power Rating : DC &V M/N:FDLOL1TO

Test Mode

: Out of BadtFlat{double] antenna

Audix Corporation  Report No. EM-F940215
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4. 6dB BANDWIDTH MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the Emission Bandwidth measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 23,05’ | Aug. 22,06’
4.2. Block Diagram of Test Setup

ACIN WIRELESS MODEM WITH SERIAL NTERFACE (EUT)

4 |

DC POWER SUPPLY — CONVERTION BOARD| | SPECTRUM ANALYZER

4.3.

4.4.

4.5.

ACIN €= PC SYSTEM

MONITOR | KEYBOARD|  MOUSE

Specification Limits (§15.247(a)(2))
The minimum 6dB bandwidth shall be at least S00kHz.

Operating Condition of EUT

The test program “Futaba Term” was used to enable the EUT to transmit and receive
data at different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

Audix Corporation  Report No. EM-F940215




4.6. Test Results

FCC ID. AZP-FDLOITU

PASSED. All the test results are attached in next pages.

(Test Date : Sep. 15,2005 Temperature : 23°C

Channel Frequency 6dB Bandwidth
0 2403MHz 2.60MHz
37 2441MHz 2.60MHz
75 2480MHz 2.70MHz

Page 106 of 141

Humidity : 51 %)

Audix Corporation

Report No. EM-F940215



: 2403MHz
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5 Agilent 99:50:33

Ref 18 dBm

Sep 15, 2085

#Atten 20 dB

a Mkrl 2,68 MHz
-0.26 dB

Peak

;}'
».

m,q_____hh&

ol
2.1

dém

LaAy
Ml S22

§3 FC|, oot

Ef
FTun

Swp

Center 2.483 33 GHz
#Res BH 1088 kHz

#YBH 188 kHz

Span 30 MHz
Sweep 1 ms (BB pts)

Ref 18 dBm

Sep 15, 2085

#Atten 20 dB

a Mkrl 2,68 MHz
-0.4@ dB

Peak

h)
J

"—-\..___\_\_\_-HQ‘

ol
2.2

dém

LaAy
Ml S22

§3 FC b

Ef
FTun

Swp

Center 2.441 22 GHz
#Res BW 180 kHz

#BH 1868 kHz

Span 30 MHz
Sweep 1 ms (BB pts)
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Frequency : 2480MHz

% Agilent 89:53:17 Sep 15, 2005

a Mkrl 2,78 MHz
Ref 18 dBm #Htten 20 dB -0.26 dB

Peak m/‘x\i

=
)

T =
=
e
H“!q}
.——""'"_ﬂ_ﬂ-'

D
2.1
dBm
LaAy

ML 2 ,
S3 FC| b Phar ¥V R g,
£F:

FTun
Swp

Center 2,488 13 GHz Span 30 MHz
#Res BH 188 kHz #BH 188 kHz Sweep 1 ms (BB pts)
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Page 109 of 141

5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. Power Meter Anritsu ML2487A |[6K000001563 | Jan. 15, 05’ | Jan. 14. 06’
2. Power Sensor Anritsu MA2491A 030873 Jan. 15, 05’ | Jan. 14. 06’

5.2. Block Diagram of Test Setup

5.3. Specification Limits (§15.247(b)-(3))

54.

5.5.

ACIN

*

WIRELESS MODEM WITH SERIAL NTERFACE (EUT)

DC POWER SUPPLY

CONVERSION BOARD

POWER METER

ACIN €

PC SYSTEM

MONITOR

KEYBOARD

MOUSE

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is : 1Watt. (30dBm)

Operating Condition of EUT

The test program “Futaba Term” was used to enable the EUT to transmit and receive
data at different channel frequency individually.

Test Procedure

The transmitter output was connected to the power meter that was designed to detect
peak value automatically.

Audix Corporation
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5.6. Test Results

FCC ID. AZP-FDLOITU

PASSED. All the test results are listed below.

(Test Date : Sep. 21,2005 Temperature : 23°C

Page 110 of 141

Humidity : 48 %)

Channel Frequency Peak Output Power Limit
0 2403MHz 8.00dBm 30dBm
37 2441MHz 8.04dBm 30dBm
75 2480MHz 8.22dBm 30dBm

Audix Corporation
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FCC ID. AZP-FDLOITU

6. EMISSION LIMITATIONS MEASUREMENT

6.1. Test Equipment

Page 111 of 141

The following test equipment was used during the emission limitations test :

Item

Type

Manufacturer

Model No.

Serial No.

Last Cal.

Next Cal.

Spectrum Analyzer

Agilent

E4446A

US44300366

Aug. 23,05’

Aug. 22,06’

6.2. Block Diagram of Test Setup

The same as section.4.2.

6.3.

6.4.

6.5.

Specification Limits (§15.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based

on either an RF conducted or a radiated measurement.
limits specified in Section 15.209(a) is not required.

Attenuation below the general
In addition, radiated emissions

which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).(3%
This test result attaching to §3.6.3)

Operating Condition of EUT

The test program “Futaba Term” was used to enable the EUT to transmit and receive
data at different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

The bandwidth of

the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and

100kHz VBW.

Audix Corporation
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6.6. Test Results
PASSED. The testing data was attached in the next pages.

(Test Date : Sep. 15,2005 Temperature : 23°C ~ Humidity : 51 %)

1. 2403MHz: During 30MHz~25GHz bandwidth. In the 7.23GHz, the —49.32dBm is
max value that is lower than 20dB of primary channel.

2. 2441MHz: During 30MHz~25GHz bandwidth. In the 7.31GHz, the —56.10dBm is
max value that is lower than 20dB of primary channel.

3. 2480MHz: During 30MHz~25GHz bandwidth. In the 4.94GHz, the —51.61dBm is
max value that is lower than 20dB of primary channel.

Note: The peak above the limit line is the carrier frequency.
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1 Sep 15, 2085
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7. BAND EDGES MEASUREMENT

7.1. Test Equipment

The following test equipment was used during the band edges measurement:

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

1. |Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 23,05’ | Aug. 22,06’

7.2. Block Diagram of Test Setup

The same as section.4.2.

7.3. Specification Limits (§15.247(c))
The highest level should be at least 20 dB below that in the 100kHz bandwidth.

7.4. Operating Condition of EUT

The test program “Futaba Term” was used to enable the EUT to transmit and receive
data at different channel frequency individually.

7.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

7.6. Test Results
PASSED. All the test results are attached in next pages.

(Test Date : Sep. 15,2005 Temperature : 23°C ~ Humidity : 51 %)

1. Below Band edge: The highest emission level is —51.11dBm on 2.48353GHz -
2. Upper Band edge : The highest emission level is — 50.15dBm on 2.39997GHz -
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1. Test Equipment

The following test equipment was used during the power spectral density

Page 117 of 141

measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 23,05’ | Aug. 22,06’

8.2. Block Diagram of Test Setup

8.3.

8.4.

8.5.

8.6.

The same as section.4.2.

Specification Limits (§15.247(d))

The peak power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8dBm in any 3kHz band.

Operating Condition of EUT

The test program “Futaba Term” was used to enable the EUT to transmit and receive
data at different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

The bandwidth of

the fundamental frequency was measured with the spectrum analyzer using 3kHz
RBW and 30kHz VBW, set sweep time = span/3kHz.

Test Results

PASSED. All the test results are attached in next pages.

(Test Date : Sep. 15,2005 Temperature : 23°C

Humidity : 51 %)

Channel Frequency Power Spectral Density Limit
0 2403MHz -8.76dBm 8dBm
37 2441MHz -8.30dBm 8dBm
75 2480MHz -8.72dBm 8dBm
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% Agilent 89:55:54 Sep 15, 2005
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9. OCCUPIED BANDWIDTH 99% POWER MEASUREMENT

9.1. Test Equipment

The following test equipment was used during the occupied bandwidth 99% power

measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 23,05’ | Aug. 22,06’

9.2. Block Diagram of Test Setup

9.3.

94.

9.5.

9.6.

The same as section.4.2.

Specification

The emission bandwidth may be taken as the bandwidth within which is 99% of the
transmitter output power. The 20 dB bandwidth may also be used instead, when the
spectral density has decreased by 20 dB from the inband spectral density. For the

determination of the 20 dB bandwidth, the measurement bandwidth should be in the
order of 1.0% of the emission bandwidth.

Operating Condition of EUT

The test program “Futaba Term” was used to enable the EUT to transmit and receive
data at different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

The bandwidth of

the fundamental frequency was measured with the spectrum analyzer using 120kHz
RBW and 300kHz VBW, set span = 40MHz and sweep time = auto.

Test Results

PASSED. All the test results are attached in next pages.

(Test Date : Sep. 15,2005 Temperature : 23°C

Humidity : 51 %)

Channel Frequency Occupied Bandwidth
0 2403MHz 2.0837MHz
37 2441MHz 2.3752MHz
75 2480MHz 2.3723MHz
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10.DEVIATION TO TEST SPECIFICATIONS

[NONE]
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